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ANNEX I

SUMMARY OF PRODUCT CHARACTERISTICS
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W This medicinal product is subject to additional monitoring. This will allow quick identification of
new safety information. Healthcare professionals are asked to report any suspected adverse reactions.
See section 4.8 for how to report adverse reactions.

1. NAME OF THE MEDICINAL PRODUCT

Trazimera 150 mg powder for concentrate for solution for infusion
Trazimera 420 mg powder for concentrate for solution for infusion

2.  QUALITATIVE AND QUANTITATIVE COMPOSITION

Trazimera 150 mg powder for concentrate for solution for infusion

One vial contains 150 mg of trastuzumab, a humanised IgG1 monoclonal antibody produced by
mammalian (Chinese hamster ovary) cell suspension culture and purified by chromatography
including specific viral inactivation and removal procedures.

Trazimera 420 mg powder for concentrate for solution for infusion

One vial contains 420 mg of trastuzumab, a humanised IgG1 monoclonal antibody produced by
mammalian (Chinese hamster ovary) cell suspension culture and purified by chromatography
including specific viral inactivation and removal procedures.

The reconstituted Trazimera solution contains 21 mg/mL of trastuzumab.

For the full list of excipients, see section 6.1.

3 PHARMACEUTICAL FORM
Powder for concentrate for solution for infusion (powder for concentrate).

White lyophilised powder or cake.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications
Breast cancer

Metastatic breast cancer

Trazimera is indicated for the treatment of adult patients with HER2-positive metastatic breast
cancer (MBC):

- as monotherapy for the treatment of those patients who have received at least two
chemotherapy regimens for their metastatic disease. Prior chemotherapy must have included at
least an anthracycline and a taxane unless patients are unsuitable for these treatments.
Hormone receptor positive patients must also have failed hormonal therapy, unless ,E i
unsuitable for these treatments.
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- in combination with docetaxel for the treatment of those patients who have not received
chemotherapy for their metastatic disease.

- in combination with an aromatase inhibitor for the treatment of postmenopausal patients with
hormone-receptor positive MBC, not previously treated with trastuzumab.

Early breast cancer

Trazimera is indicated for the treatment of adult patients with HER2-positive early breast cancer
(EBC):

- following surgery, chemotherapy (neoadjuvant or adjuvant) and radiotherapy (if applicable)
(see section 5.1).

- following adjuvant chemotherapy with doxorubicin and cyclophosphamide, in combination
with paclitaxel or docetaxel.

= in combination with adjuvant chemotherapy consisting of docetaxel and carboplatin.

- in combination with neoadjuvant chemotherapy followed by adjuvant Trazimera therapy, for
locally advanced (including inflammatory) disease or tumours > 2 cm in diameter (see
sections 4.4 and 5.1).

Trazimera should only be used in patients with metastatic or early breast cancer whose tumours have

either HER2 overexpression or HER2 gene amplification as determined by an accurate and validated

assay (see sections 4.4 and 5.1).

Metastatic gastric cancer

Trazimera in combination with capecitabine or 5-fluorouracil and cisplatin is indicated for the
treatment of adult patients with HER2-positive metastatic adenocarcinoma of the stomach or gastro-
oesophageal junction who have not received prior anti-cancer treatment for their metastatic disease.

Trazimera should only be used in patients with metastatic gastric cancer (MGC) whose tumours have
HER?2 overexpression as defined by IHC2+ and a confirmatory SISH or FISH result, or by an [HC3+
result. Accurate and validated assay methods should be used (see sections 4.4 and 5.1).

4.2  Posology and method of administration

HER?2 testing is mandatory prior to initiation of therapy (see sections 4.4 and 5.1). Trazimera
treatment should only be initiated by a physician experienced in the administration of cytotoxic

chemotherapy (see section 4.4), and should be administered by a healthcare professional only.

Trazimera intravenous formulation is not intended for subcutaneous administration and should be
administered via an intravenous infusion only.

In order to prevent medication errors it is important to check the vial labels to ensure that the drug
being prepared and administered is Trazimera (trastuzumab) and not Kadcyla (trastuzumab
emtansine).

Posology

Metastatic breast cancer

Three-weekly schedule
The recommended initial loading dose is 8 mg/kg body weight. The recommended mai

at three-weekly intervals is 6 mg/kg body weight, beginning three weeks after the Ioadijg ﬂoﬁg,ok Ong .;I‘%
\ @ 2
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Weekly schedule
The recommended initial loading dose is 4 mg/kg body weight. The recommended weekly
maintenance dose is 2 mg/kg body weight, beginning one week after the loading dose.

Administration in combination with paclitaxel or docetaxel

In the pivotal trials (H0648g, M77001), paclitaxel or docetaxel was administered the day following
the first dose of trastuzumab (for dose, see the Summary of Product Characteristics (SmPC) for
paclitaxel or docetaxel) and immediately after the subsequent doses of trastuzumab if the preceding
dose of trastuzumab was well tolerated.

Administration in combination with an aromatase inhibitor

In the pivotal trial (BO16216) trastuzumab and anastrozole were administered from day 1. There
were no restrictions on the relative timing of trastuzumab and anastrozole at administration (for dose,
see the SmPC for anastrozole or other aromatase inhibitors).

Early breast cancer

Three-weekly and weekly schedule

As a three-weekly regimen the recommended initial loading dose of Trazimera is 8 mg/kg body
weight. The recommended maintenance dose of Trazimera at three-weekly intervals is 6 mg/kg body
weight, beginning three weeks after the loading dose.

As a weekly regimen (initial loading dose of 4 mg/kg followed by 2 mg/kg every week)
concomitantly with paclitaxel following chemotherapy with doxorubicin and cyclophosphamide.

See section 5.1 for chemotherapy combination dosing.

Metastatic gastric cancer

Three-weekly schedule
The recommended initial loading dose is 8 mg/kg body weight. The recommended maintenance dose
at three-weekly intervals is 6 mg/kg body weight, beginning three weeks after the loading dose.

Breast cancer and gastric cancer

Duration of treatment

Patients with MBC or MGC should be treated with Trazimera until progression of disease. Patients
with EBC should be treated with Trazimera for 1 year or until disease recurrence, whichever occurs
first; extending treatment in EBC beyond one year is not recommended (see section 5.1).

Dose reduction

No reductions in the dose of trastuzumab were made during clinical trials. Patients may continue
therapy during periods of reversible, chemotherapy-induced myelosuppression but they should be
monitored carefully for complications of neutropenia during this time. Refer to the SmPC for
paclitaxel, docetaxel or aromatase inhibitor for information on dose reduction or delays.

If left ventricular ejection fraction (L VEF) percentage drops >10 points from baseline AND to below
50%, treatment should be suspended and a repeat LVEF assessment performed within approximately
3 weeks. If LVEF has not improved, or has declined further, or if symptomatic congestive heart
failure (CHF) has developed, discontinuation of Trazimera should be strongly considered, unless the
benefits for the individual patient are deemed to outweigh the risks. All such patients should be
referred for assessment by a cardiologist and followed up.

Missed doses
[f the patient has missed a dose ofTrazimera by one week or less, then the usual mainte
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possible. Do not wait until the next planned cycle. Subsequent maintenance doses should be
administered 7 days or 21 days later according to the weekly or three-weekly schedules, respectively.

If the patient has missed a dose of Trazimera by more than one week, a re-loading dose of Trazimera
should be administered over approximately 90 minutes (weekly regimen: 4 mg/kg; three-weekly
regimen: 8 mg/kg) as soon as possible. Subsequent Trazimera maintenance doses (weekly

regimen:2 mg/kg; three-weekly regimen 6 mg/kg respectively) should be administered 7 days or

21 days later according to the weekly or three-weekly schedules respectively.

Special populations

Dedicated pharmacokinetic studies in the elderly and those with renal or hepatic impairment have
not been carried out. In a population pharmacokinetic analysis, age and renal impairment were not
shown to affect trastuzumab disposition.

Paediatric population
There is no relevant use of Trazimera in the paediatric population.

Method of administration

Trazimera is for intravenous use. The loading dose should be administered as a 90-minute
intravenous infusion. Do not administer as an intravenous push or bolus. Trazimera intravenous
infusion should be administered by a healthcare provider prepared to manage anaphylaxis and an
emergency kit should be available. Patients should be observed for at least six hours after the start of
the first infusion and for two hours after the start of the subsequent infusions for symptoms like fever
and chills or other infusion-related symptoms (see sections 4.4 and 4.8). Interruption or slowing the
rate of the infusion may help control such symptoms. The infusion may be resumed when symptoms
abate.

[f the initial loading dose was well tolerated, the subsequent doses can be administered as a
30-minute infusion.

For instructions on reconstitution of Trazimera intravenous formulation before administration, see
section 6.6.

4.3 Contraindications

. Hypersensitivity to trastuzumab, murine proteins, or to any of the excipients listed in section
6.1
» Severe dyspnoea at rest due to complications of advanced malignancy or requiring

supplementary oxygen therapy.
4.4  Special warnings and precautions for use

Traceability

In order to improve the traceability of biological medicinal products, the trade name and the batch
number of the administered product should be clearly recorded.

HERZ testing must be performed in a specialised laboratory which can ensure adequate validation of
the testing procedures (see section 5.1).

Currently no data from clinical trials are available on re-treatment of
to trastuzumab in the adjuvant setting.
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Cardiac dysfunction

General considerations

Patients treated with Trazimera are at increased risk for developing CHF (New York Heart
Association [NYHA] Class 1I-1V) or asymptomatic cardiac dysfunction. These events have been
observed in patients receiving trastuzumab therapy alone or in combination with paclitaxel or
docetaxel, particularly following anthracycline (doxorubicin or epirubicin) containing chemotherapy.
These may be moderate to severe and have been associated with death (see section 4.8). In addition,
caution should be exercised in treating patients with increased cardiac risk, e.g. hypertension,
documented coronary artery disease, CHF, LVEF of <55%, older age.

All candidates for treatment with Trazimera, but especially those with prior anthracycline and
cyclophosphamide (AC) exposure, should undergo baseline cardiac assessment including history and
physical examination, electrocardiogram (ECG), echocardiogram, and/or multigated acquisition
(MUGA) scan or magnetic resonance imaging. Monitoring may help to identify patients who
develop cardiac dysfunction. Cardiac assessments, as performed at baseline, should be repeated
every 3 months during treatment and every 6 months following discontinuation of treatment until 24
months from the last administration of Trazimera. A careful risk-benefit assessment should be made
before deciding to treat with Trazimera.

Trastuzumab may persist in the circulation for up to 7 months after stopping treatment based on
population pharmacokinetic analysis of all available data (see section 5.2). Patients who receive
anthracyclines after stopping trastuzumab may possibly be at increased risk of cardiac dysfunction. If
possible, physicians should avoid anthracycline-based therapy for up to 7 months after stopping
trastuzumab. If anthracyclines are used, the patient’s cardiac function should be monitored carefully.

Formal cardiological assessment should be considered in patients in whom there are cardiovascular
concerns following baseline screening. In all patients cardiac function should be monitored during
treatment (e.g. every 12 weeks). Monitoring may help to identify patients who develop cardiac
dysfunction. Patients who develop asymptomatic cardiac dysfunction may benefit from more
frequent monitoring (e.g. every 6 - 8 weeks). If patients have a continued decrease in left ventricular
function, but remain asymptomatic, the physician should consider discontinuing therapy if no
clinical benefit of trastuzumab therapy has been seen.

The safety of continuation or resumption of trastuzumab in patients who experience cardiac
dysfunction has not been prospectively studied. If LVEF percentage drops >10 points from baseline
AND to below 50%, treatment should be suspended and a repeat LVEF assessment performed within
approximately 3 weeks. If LVEF has not improved, or declined further, or symptomatic CHF has
developed, discontinuation of trastuzumab should be strongly considered, unless the benefits for the
individual patient are deemed to outweigh the risks. All such patients should be referred for
assessment by a cardiologist and followed up.

If symptomatic cardiac failure develops during Trazimera therapy, it should be treated with standard
medicinal products for CHF. Most patients who developed CHF or asymptomatic cardiac
dysfunction in pivotal trials improved with standard CHF treatment consisting of an angiotensin-
converting enzyme (ACE) inhibitor or angiotensin receptor blocker (ARB) and a beta-blocker. The
majority of patients with cardiac symptoms and evidence of a clinical benefit of trastuzumab
treatment continued on therapy without additional clinical cardiac events.

Metastatic breast cancer

dysfunction with Trazimera treatment, although the risk is lower than with concurrent;
Trazimera and anthracyclines. i

s .
.
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Early breast cancer

For patients with EBC, cardiac assessments, as performed at baseline, should be repeated every

3 months during treatment and every 6 months following discontinuation of treatment until 24
months from the last administration of Trazimera. In patients who receive anthracycline-containing
chemotherapy further monitoring is recommended, and should occur yearly up to 5 years from the
last administration of Trazimera, or longer if a continuous decrease of L VEF is observed.

Patients with history of myocardial infarction (MI), angina pectoris requiring medical treatment,
history of or existing CHF (NYHA Class II-IV), LVEF of < 55%, other cardiomyopathy, cardiac
arrhythmia requiring medical treatment, clinically significant cardiac valvular disease, poorly
controlled hypertension (hypertension controlled by standard medical treatment eligible), and
hemodynamic effective pericardial effusion were excluded from adjuvant and neoadjuvant EBC
pivotal trials with trastuzumab and therefore treatment cannot be recommended in such patients.

Adjuvant treatment
Trazimera and anthracyclines should not be given concurrently in combination in the adjuvant
treatment setting.

In patients with EBC an increase in the incidence of symptomatic and asymptomatic cardiac events
was observed when trastuzumab was administered after anthracycline-containing chemotherapy
compared to administration with a non-anthracycline regimen of docetaxel and carboplatin and was
more marked when trastuzumab was administered concurrently with taxanes than when administered
sequentially to taxanes. Regardless of the regimen used, most symptomatic cardiac events occurred
within the first 18 months. In one of the 3 pivotal studies conducted in which a median follow-up of
5.5 years was available (BCIRG006) a continuous increase in the cumulative rate of symptomatic
cardiac or LVEF events was observed in patients who were administered trastuzumab concurrently
with a taxane following anthracycline therapy up to 2.37% compared to approximately 1% in the two
comparator arms (anthracycline plus cyclophosphamide followed by taxane and taxane, carboplatin
and trastuzumab).

Risk factors for a cardiac event identified in four large adjuvant studies included advanced age
(>50 years), low LVEF (<55%) at baseline, prior to or following the initiation of paclitaxel
treatment, decline in LVEF by 10-15 points, and prior or concurrent use of anti-hypertensive
medicinal products. In patients receiving trastuzumab after completion of adjuvant chemotherapy,
the risk of cardiac dysfunction was associated with a higher cumulative dose of anthracycline given
prior to initiation of trastuzumab and a body mass index (BMI) >25 kg/m?.

Neoadjuvant-adjuvant treatment

In patients with EBC eligible for neoadjuvant-adjuvant treatment, Trazimera should be used
concurrently with anthracyclines only in chemotherapy-naive patients and only with low-dose
anthracycline regimens i.e. maximum cumulative doses of doxorubicin 180 mg/m? or epirubicin
360 mg/m’.

If patients have been treated concurrently with a full course of low-dose anthracyclines and
Trazimera in the neoadjuvant setting, no additional cytotoxic chemotherapy should be given after
surgery. In other situations, the decision on the need for additional cytotoxic chemotherapy is
determined based on individual factors.

Experience of concurrent administration of trastuzumab with low dose anthracycline regimens is
currently limited to two trials (MO16432 and BO22227), G

In the pivotal trial MO16432, trastuzumab was administered concurrently with neoadjuv4#
chemotherapy containing three cycles of doxorubicin (cumulative dose 180 mg/m?). /7

The incidence of symptomatic cardiac dysfunction was 1.7% in the trastuzumab arm.
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In the pivotal trial BO22227, trastuzumab was administered concurrently with neoadjuvant
chemotherapy that contained four cycles of epirubicin (cumulative dose 300 mg/m?); at a median
follow-up exceeding 70 months, the incidence of cardiac failure/congestive cardiac failure was 0.3%
in the trastuzumab intravenous arm.

Clinical experience is limited in patients above 65 years of age.

Infusion-related reactions (IRRs) and hypersensitivity

Serious IRRSs to trastuzumab infusion including dyspnoea, hypotension, wheezing, hypertension,
bronchospasm, supraventricular tachyarrhythmia, reduced oxygen saturation, anaphylaxis,
respiratory distress, urticaria and angioedema have been reported (see section 4.8). Pre-medication
may be used to reduce risk of occurrence of these events. The majority of these events occur during
or within 2.5 hours of the start of the first infusion. Should an infusion reaction occur the infusion
should be discontinued or the rate of infusion slowed and the patient should be monitored until
resolution of all observed symptoms (see section 4.2). These symptoms can be treated with an
analgesic/antipyretic such as meperidine or paracetamol, or an antihistamine such as
diphenhydramine. The majority of patients experienced resolution of symptoms and subsequently
received further infusions of trastuzumab. Serious reactions have been treated successfully with
supportive therapy such as oxygen, beta-agonists, and corticosteroids. In rare cases, these reactions
are associated with a clinical course culminating in a fatal outcome. Patients experiencing dyspnoea
at rest due to complications of advanced malignancy and comorbidities may be at increased risk of a
fatal infusion reaction. Therefore, these patients should not be treated with trastuzumab (see section
4.3).

Initial improvement followed by clinical deterioration and delayed reactions with rapid clinical
deterioration have also been reported. Fatalities have occurred within hours and up to one week
following infusion. On very rare occasions, patients have experienced the onset of infusion
symptoms and pulmonary symptoms more than six hours after the start of the trastuzumab infusion.
Patients should be warned of the possibility of such a late onset and should be instructed to contact
their physician if these symptoms occur.

Pulmonary events

Severe pulmonary events have been reported with the use of trastuzumab in the post-marketing
setting (see section 4.8). These events have occasionally been fatal. In addition, cases of interstitial
lung disease including lung infiltrates, acute respiratory distress syndrome, pneumonia, pneumonitis,
pleural effusion, respiratory distress, acute pulmonary oedema and respiratory insufficiency have
been reported. Risk factors associated with interstitial lung disease include prior or concomitant
therapy with other anti-neoplastic therapies known to be associated with it such as taxanes,
gemcitabine, vinorelbine and radiation therapy. These events may occur as part of an infusion-related
reaction or with a delayed onset. Patients experiencing dyspnoea at rest due to complications of
advanced malignancy and comorbidities may be at increased risk of pulmonary events. Therefore,
these patients should not be treated with trastuzumab (see section 4.3). Caution should be exercised
for pneumonitis, especially in patients being treated concomitantly with taxanes.

4.5 Interaction with other medicinal products and other forms of interaction

No formal drug interaction studies have been performed. Clinically significant interactions between
trastuzumab and the concomitant medicinal products used in clinical trials have not been observed.
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Effect of trastuzumab on the pharmacokinetics of other antineoplastic agents
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or 4 mg/kg intravenous loading dose followed by 6 mg/kg q3w or 2 mg/kg qlw intravenous dose,
respectively). However, trastuzumab may elevate the overall exposure of one doxorubicin
metabolite, (7-deoxy-13 dihydro-doxorubicinone, D7D). The bioactivity of D7D and the clinical
impact of the elevation of this metabolite was unclear.

Data from study JP16003, a single-arm study of trastuzumab (4 mg/kg intravenous loading dose and
2 mg/kg intravenous dose weekly) and docetaxel (60 mg/m’ intravenous dose) in Japanese women
with HER2-positive MBC, suggested that concomitant administration of trastuzumab had no effect
on the single-dose pharmacokinetics of docetaxel. Study JP19959 was a substudy of BO18255
(ToGA) performed in male and female Japanese patients with advanced gastric cancer to study the
pharmacokinetics of capecitabine and cisplatin when used with or without trastuzumab. The results
of this substudy suggested that the exposure to the bioactive metabolites (e.g. 5-FU) of capecitabine
was not affected by concurrent use of cisplatin or by concurrent use of cisplatin plus trastuzumab.
However, capecitabine itself showed higher concentrations and a longer half-life when combined
with trastuzumab. The data also suggested that the pharmacokinetics of cisplatin were not affected
by concurrent use of capecitabine or by concurrent use of capecitabine plus trastuzumab.

Pharmacokinetic data from study H4613g/GO01305 in patients with metastatic or locally advanced
inoperable HER2-positive cancer suggested that trastuzumab had no impact on the PK of
carboplatin.

Effect of antineoplastic agents on trastuzumab pharmacokinetics

By comparison of simulated serum trastuzumab concentrations after trastuzumab monotherapy

(4 mg/kg loading/2 mg/kg qlw intravenous) and observed serum concentrations in Japanese women
with HER2-positive MBC (study JP16003) no evidence of a PK effect of concurrent administration
of docetaxel on the pharmacokinetics of trastuzumab was found.

Comparison of PK results from two Phase I studies (BO15935 and M77004) and one Phase I11
study (H0648g) in which patients were treated concomitantly with trastuzumab and paclitaxel and
two Phase II studies in which trastuzumab was administered as monotherapy (W016229 and
MO16982), in women with HER2-positive MBC indicates that individual and mean trastuzumab
trough serum concentrations varied within and across studies but there was no clear effect of the
concomitant administration of paclitaxel on the pharmacokinetics of trastuzumab. Comparison of
trastuzumab PK data from study M77004 in which women with HER2-positive MBC were treated
concomitantly with trastuzumab, paclitaxel and doxorubicin to trastuzumab PK data in studies where
trastuzumab was administered as monotherapy (H0649g) or in combination with anthracycline plus
cyclophosphamide or paclitaxel (study H0648g), suggested no effect of doxorubicin and paclitaxel
on the pharmacokinetics of trastuzumab.

Pharmacokinetic data from study H4613g/GO01305 suggested that carboplatin had no impact on the
PK of trastuzumab.

The administration of concomitant anastrozole did not appear to influence the pharmacokinetics of
trastuzumab.

4.6  Fertility, pregnancy and lactation

Women of childbearing potential

Women of childbearing potential should be advised to use effective contraception during treatment
with Trazimera and for 7 months after treatment has concluded (see section 5.2).

Pregnancy

9
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revealed no evidence of impaired fertility or harm to the foetus. Placental transfer of trastuzumab
during the early (days 2050 of gestation) and late (days 120150 of gestation) foetal development
period was observed. It is not known whether trastuzumab can affect reproductive capacity. As
animal reproduction studies are not always predictive of human response, trastuzumab should be
avoided during pregnancy unless the potential benefit for the mother outweighs the potential risk to
the foetus.

In the post-marketing setting, cases of foetal renal growth and/or function impairment in association
with oligohydramnios, some associated with fatal pulmonary hypoplasia of the foetus, have been
reported in pregnant women receiving trastuzumab. Women who become pregnant should be
advised of the possibility of harm to the foetus. If a pregnant woman is treated with trastuzumab, or
if a patient becomes pregnant while receiving trastuzumab or within 7 months following the last dose
of trastuzumab, close monitoring by a multidisciplinary team is desirable.

Breast-feeding

A study conducted in lactating Cynomolgus monkeys at doses 25 times that of the weekly human
maintenance dose of 2 mg/kg trastuzumab intravenous formulation demonstrated that trastuzumab is
secreted in the milk. The presence of trastuzumab in the serum of infant monkeys was not associated
with any adverse effects on their growth or development from birth to 1 month of age. It is not
known whether trastuzumab is secreted in human milk. As human IgGl1 is secreted into human milk,
and the potential for harm to the infant is unknown, women should not breast-feed during Trazimera
therapy and for 7 months after the last dose.

Fertility

There is no fertility data available.

4.7  Effects on ability to drive and use machines

Trazimera may have a minor influence on the ability to drive or use machines (see section 4.8).
Patients experiencing infusion-related symptoms (see section 4.4) should be advised not to drive and
use machines until symptoms abate.

4.8 Undesirable effects

Summary of the safety profile

Amongst the most serious and/or common adverse reactions reported in trastuzumab usage
(intravenous and subcutaneous formulations) to date are cardiac dysfunction, infusion-related
reactions, haematotoxicity (in particular neutropenia), infections and pulmonary adverse reactions.

Tabulated list of adverse reactions

In this section, the following categories of frequency have been used: very common (>1/10),
common (21/100 to <1/10), uncommon (=1/1,000 to <1/100), rare (=1/10,000 to <1/1,000), very rare
(<1/10,000), not known (cannot be estimated from the available data). Within each frequency
grouping, adverse reactions are presented in order of decreasing seriousness.

Presented in Table 1 are adverse reactions that have been reported in association with the use of
intravenous trastuzumab alone or in combination with chemotherapy in pivotal clinical trials and in
the post-marketing setting.

All the terms included are based on the highest percentage seen in pivotal clinical trials.
terms reported in the post-marketing setting are included in Table 1.

10




97

Table 1 Undesirable Effects Reported with Intravenous Trastuzumab Monotherapy or in
Combination with Chemotherapy in Pivotal Clinical Trials (N=8386) and in Post-Marketing

System organ class

Adverse reaction

Frequency

Infections and infestations

Infection

Very common

Nasopharyngitis Very common
Neutropenic sepsis Common
Cystitis Common
Herpes zoster Common
Influenza Common
Sinusitis Common
Skin infection Common
Rhinitis Common
Upper respiratory tract infection Common
Urinary tract infection Common
Erysipelas Common
Cellulitis Common
Pharyngitis Common
Sepsis Uncommon
Neoplasms benign, Malignant neoplasm progression Not known
malignant and unspecified | Neoplasm progression Not known

(incl. Cysts and polyps)

Blood and lymphatic
system disorders

Febrile neutropenia

Very common

Anaemia

Very common

Neutropenia

Very common

White blood cell count
decreased/leukopenia

Very common

Thrombocytopenia Very common
Hypoprothrombinaemia Not known
Immune thrombocytopenia Not known
Immune system disorders | Hypersensitivity Common
“Anaphylactic reaction Not known
“Anaphylactic shock Not known

Metabolism and nutrition
disorders

Weight decreased/Weight loss

Very common

Anorexia

Very common

Tumour lysis syndrome Not known
Hyperkalaemia Not known
Psychiatric disorders Insomnia Very common
Anxiety Common
Depression Common
Thinking abnormal Common
Nervous system disorders | 'Tremor Very common
Dizziness Very common
Headache Very common
Paraesthesia Very common
Dysgeusia Very common
Peripheral neuropathy Common
Hypertonia Common
Somnolence Common
Ataxia Common
Paresis Rare
Brain oedema Not known

Eye disorders

Conjunctivitis

Lacrimation increased
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System organ class

Adverse reaction

Frequency

Ear and labyrinth disorders

Deafness

Uncommon

Cardiac disorders

'Blood pressure decreased

Very common

'Blood pressure increased

Very common

'Heart beat irregular

Very common

'Palpitation

Very common

'Cardiac flutter

Very common

Ejection fraction decreased’ Very common
"Cardiac failure (congestive) Common
“'Supraventricular tachyarrhythmia Common
Cardiomyopathy Common
Pericardial effusion Uncommon
Cardiogenic shock Not known
Pericarditis Not known
Bradycardia Not known
Gallop rhythm present Not known
Vascular disorders Hot flush Very common
“'Hypotension Common
Vasodilatation Common
Respiratory, thoracicand | "'Wheezing Very common
mediastinal disorders “Dyspnoea Very common
Cough Very common
Epistaxis Very common
Rhinorrhoea Very common
“Pneumonia Common
Asthma Common
Lung disorder Common
"Pleural effusion Common
Pneumonitis Rare
"Pulmonary fibrosis Not known
"Respiratory distress Not known
“Respiratory failure Not known
"Lung infiltration Not known
“Acute pulmonary oedema Not known
“Acute respiratory distress syndrome Not known
“Bronchospasm Not known
"Hypoxia Not known
“Oxygen saturation decreased Not known
Laryngeal oedema Not known
Orthopnoea Not known
Pulmonary oedema Not known
Interstitial lung disease Not known

Gastrointestinal disorders | Diarrhoea Very common
Vomiting Very common
Nausea Very common
'Lip swelling Very common
Abdominal pain Very common
Dyspepsia Very common
Constipation Very common
Stomatitis Very common
Haemorrhoids Common
Dry mouth Common

Hepatobiliary disorders Hepatocellular injury Common
Hepatitis Common &/
Liver tenderness Common  ° °
Jaundice Rare 4

12
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System organ class Adverse reaction Frequency
Hepatic failure Not known
Skin and subcutaneous Erythema Very common
tissue disorders Rash Very common
‘Swelling face Very common
Alopecia Very common
Nail disorder Very common
Palmar-plantar erythrodysaesthesia Very common
syndrome
Acne Common
Drv skin Common
Ecchymosis Common
Hyperhydrosis Common
Maculopapular rash Common
Pruritus Common
Onychoclasis Common
Dermatitis Common
Urticaria Uncommon
Angioedema Not known
Musculoskeletal and Arthralgia Very common
connective tissue disorders | "Muscle tightness Very common
Myalgia Very common
Arthritis Common
Back pain Common
Bone pain Common
Muscle spasms Common
Neck Pain Common
Pain in extremity Common
Renal and urinary disorders| Renal disorder Common
Glomerulonephritis membranous Not known
Glomerulonephropathy Not known
Renal failure Not known
Pregnancy, puerperium and | Oligohydramnios Not known
perinatal conditions Renal hypoplasia Not known
Pulmonary hypoplasia Not known
Reproductive system and | Breast inflammation/mastitis Common

breast disorders

General disorders and
administration site
conditions

Asthenia Very common
Chest pain Very common
Chills Very common
Fatigue Very common

Influenza-like symptoms

Very common

Infusion related reaction

Very common

Pain

Very common

Pyrexia

Very common

Mucosal inflammation

Very common

Peripheral oedema

Very common

Malaise Common
Oedema Common
Injury, poisoning and Contusion Common

procedural complications

: 2
" Denotes adverse reactions that have been reported in association with a fatal outcome. Ykp a:; .
! Denotes adverse reactions that are reported largely in association with Infusion-related reactto P {f {g\
percentages for these are not available. 2
" Observed with combination therapy following anthracyclines and combined with taxanes 7 an N
] A q 3?,
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Description of selected adverse reactions

Cardiac dysfunction

Congestive heart failure (NYHA Class [I-IV) is a common adverse reaction associated with the use
of trastuzumab and has been associated with a fatal outcome (see section 4.4). Signs and symptoms
of cardiac dysfunction such as dyspnoea, orthopnoea, increased cough, pulmonary oedema, S3
gallop, or reduced ventricular ejection fraction, have been observed in patients treated with
trastuzumab (see section 4.4).

In 3 pivotal clinical trials of adjuvant trastuzumab given in combination with chemotherapy, the
incidence of grade 3/4 cardiac dysfunction (specifically symptomatic Congestive Heart Failure) was
similar in patients who were administered chemotherapy alone (i.e. did not receive trastuzumab) and
in patients who were administered trastuzumab sequentially after a taxane (0.3-0.4%). The rate was
highest in patients who were administered trastuzumab concurrently with a taxane (2.0%). In the
neoadjuvant setting, the experience of concurrent administration of trastuzumab and low dose
anthracycline regimen is limited (see section 4.4).

When trastuzumab was administered after completion of adjuvant chemotherapy NYHA Class [1I-[V
heart failure was observed in 0.6% of patients in the one-year arm after a median follow-up of

12 months. In study BO16348, after a median follow-up of 8 years the incidence of severe CHF
(NYHA Class III & 1V) in the trastuzumab 1 year treatment arm was 0.8%, and the rate of mild
symptomatic and asymptomatic left ventricular dysfunction was 4.6%.

Reversibility of severe CHF (defined as a sequence of at least two consecutive LVEF values >50%
after the event) was evident for 71.4% of trastuzumab-treated patients. Reversibility of mild
symptomatic and asymptomatic left ventricular dysfunction was demonstrated for 79.5% of patients.
Approximately 17% of cardiac dysfunction related events occurred after completion of trastuzumab.

In the pivotal metastatic trials of intravenous trastuzumab, the incidence of cardiac dysfunction
varied between 9% and 12% when it was combined with paclitaxel compared with 1% — 4% for
paclitaxel alone. For monotherapy, the rate was 6% — 9%. The highest rate of cardiac dysfunction
was seen in patients receiving trastuzumab concurrently with anthracycline/cyclophosphamide
(27%), and was significantly higher than for anthracycline/cyclophosphamide alone (7% — 10%). In
a subsequent trial with prospective monitoring of cardiac function, the incidence of symptomatic
CHF was 2.2% in patients receiving trastuzumab and docetaxel, compared with 0% in patients
receiving docetaxel alone. Most of the patients (79%) who developed cardiac dysfunction in these
trials experienced an improvement after receiving standard treatment for CHF.

Infusion reactions, allergic-like reactions and hypersensitivity

[t is estimated that approximately 40% of patients who are treated with trastuzumab will experience
some form of infusion-related reaction. However, the majority of infusion-related reactions are mild
to moderate in intensity (NCI-CTC grading system) and tend to occur earlier in treatment, i.e. during
infusions one, two and three and lessen in frequency in subsequent infusions. Reactions include
chills, fever, dyspnoea, hypotension, wheezing, bronchospasm, tachycardia, reduced oxygen
saturation, respiratory distress, rash, nausea, vomiting and headache (see section 4.4). The rate of
infusion-related reactions of all grades varied between studies depending on the indication, the data
collection methodology, and whether trastuzumab was given concurrently with chemotherapy or as
monotherapy.

Severe anaphylactic reactions requiring immediate additional intervention can occur usually during
either the first or second infusion of trastuzumab (see section 4.4) and have been associated with a
fatal outcome.

Anaphylactoid reactions have been observed in isolated cases.
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Haematotoxicity

Febrile neutropenia, leukopenia, anaemia, thrombocytopenia and neutropenia occurred very
commonly. The frequency of occurrence of hypoprothrombinaemia is not known. The risk of
neutropenia may be slightly increased when trastuzumab is administered with docetaxel following
anthracycline therapy.

Pulmonary events

Severe pulmonary adverse reactions occur in association with the use of trastuzumab and have been
associated with a fatal outcome. These include, but are not limited to, pulmonary infiltrates, acute
respiratory distress syndrome, pneumonia, pneumonitis, pleural effusion, respiratory distress, acute
pulmonary oedema and respiratory insufficiency (see section 4.4).

Details of risk minimisation measures that are consistent with the EU Risk Management Plan are
presented in (section 4.4) Warnings and Precautions.

Immunogenicity

In the neoadjuvant-adjuvant EBC study (BO22227), at a median follow-up exceeding 70 months,
10.1% (30/296) of patients treated with trastuzumab intravenous developed antibodies against
trastuzumab. Neutralizing anti-trastuzumab antibodies were detected in post-baseline samples in 2 of
30 patients in the trastuzumab intravenous arm.

The clinical relevance of these antibodies is not known. The presence of anti-trastuzumab antibodies
had no impact on the pharmacokinetics, efficacy (determined by pathological Complete Response
[pPCR] and event free survival [EFS]) and safety determined by occurrence of administration related
reactions (ARRSs) of trastuzumab intravenous.

There are no immunogenicity data available for trastuzumab in gastric cancer.

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It

allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.

4.9 Overdose

There is no experience with overdose in human clinical trials. Single doses of trastuzumab alone
greater than 10 mg/kg have not been administered in the clinical trials; a maintenance dose of 10
mg/kg q3w following a loading dose of 8 mg/kg has been studied in a clinical trial with metastatic
gastric cancer patients. Doses up to this level were well tolerated.

5.  PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antineoplastic agents, monoclonal antibodies, ATC code: L01XC03

Trazimera is a biosimilar medicinal product. Detailed information is available on the website of the
European Medicines Agency http://www.ema.europa.eu.

Trastuzumab is a recombinant humanised [gG1 monoclonal antibody against the human ep#érm. a}' %\
growth factor receptor 2 (HER2). Overexpression of HER2 is observed in 20%-30% of rimry” 5 7
breast cancers. Studies of HER2-positivity rates in gastric cancer (GC) using immung jhtbc!‘fgmts%y
(IHC) and fluorescence in situ hybridization (FISH) or chromogemc in situ hybridizatfon (CISER,
have shown that there is a broad variation of HER2-positivity ranging from 6.8% tof; 4v0%gﬁ’ﬂlbé.ma
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and 7.1% to 42.6% for FISH. Studies indicate that breast cancer patients whose tumours overexpress
HER2 have a shortened disease-free survival compared to patients whose tumours do not
overexpress HER2. The extracellular domain of the receptor (ECD, p103) can be shed into the blood
stream and measured in serum samples.

Mechanism of action

Trastuzumab binds with high affinity and specificity to sub-domain IV, a juxta-membrane region of
HER2’s extracellular domain. Binding of trastuzumab to HER2 inhibits ligand-independent HER2
signalling and prevents the proteolytic cleavage of its extracellular domain, an activation mechanism
of HER2. As a result, trastuzumab has been shown, in both in vitro assays and in animals, to inhibit
the proliferation of human tumour cells that overexpress HER2. Additionally, trastuzumab is a
potent mediator of antibody-dependent cell-mediated cytotoxicity (ADCC). In vitro, trastuzumab-
mediated ADCC has been shown to be preferentially exerted on HER2 overexpressing cancer cells
compared with cancer cells that do not overexpress HER2.

Detection of HER2 overexpression or HER2 gene amplification

Detection of HER2 overexpression or HER2 gene amplification in breast cancer

Trastuzumab should only be used in patients whose tumours have HER2 overexpression or HER2
gene amplification as determined by an accurate and validated assay. HER2 overexpression should
be detected using an immunohistochemistry (IHC)-based assessment of fixed tumour blocks (see
section 4.4). HER2 gene amplification should be detected using fluorescence in situ hybridisation
(FISH) or chromogenic in situ hybridisation (CISH) of fixed tumour blocks. Patients are eligible for
Trazimera treatment if they show strong HER2 overexpression as described by a 3+ score by IHC or
a positive FISH or CISH result.

To ensure accurate and reproducible results, the testing must be performed in a specialised
laboratory, which can ensure validation of the testing procedures.

The recommended scoring system to evaluate the IHC staining patterns is as stated in Table 2:

Table 2 Recommended Scoring System to Evaluate the IHC Staining Patterns in Breast Cancer

Score Staining pattern HER2 overexpression
assessment
0 No staining is observed or membrane staining is observed | Negative
in <10% of the tumour cells
1+ A faint/barcly perceptible membrane staining is detected Negative

in >10% of the tumour cells. The cells are only stained in
part of their membrane.

2% A weak to moderate complete membrane staining is Equivocal
detected in >10% of the tumour cells.
3+ Strong complete membrane staining is detected in >10% Positive

of the tumour cells.

In general, FISH is considered positive if the ratio of the HER2 gene copy number per tumour cell to
the chromosome 17 copy number is greater than or equal to 2, or if there are more than 4 copies of
the HER2 gene per tumour cell if no chromosome 17 control is used.

In general, CISH is considered positive if there are more than 5 copies of the HER2 gene per nucleus
in greater than 50% of tumour cells.

For full instructions on assay performance and interpretation please refer to the package ins
validated FISH and CISH assays. Official recommendations on HER2 testing may also

For any other method that may be used for the assessment of HER2 protein or gene ex{ rEss;on II}ED 4 S0
analyses should only be performed by laboratories that provide adequate state-of-the- }rfrfgfm e 52}
i\ - 18 S5
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of validated methods. Such methods must clearly be precise and accurate enough to demonstrate
overexpression of HER2 and must be able to distinguish between moderate (congruent with 2+) and
strong (congruent with 3+) overexpression of HER2.

Detection of HER?2 overexpression or HER2 gene amplification in gastric cancer

Only an accurate and validated assay should be used to detect HER2 overexpression or HER2 gene
amplification. IHC is recommended as the first testing modality and in cases where HER2 gene
amplification status is also required, either a silver-enhanced in situ hybridization (SISH) or a FISH .
technique must be applied. SISH technology is however, recommended to allow for the parallel
evaluation of tumour histology and morphology. To ensure validation of testing procedures and the
generation of accurate and reproducible results, HER2 testing must be performed in a laboratory
staffed by trained personnel. Full instructions on assay performance and results interpretation should
be taken from the product information leaflet provided with the HER2 testing assays used.

In the ToGA (BO18255) trial, patients whose tumours were either [HC3+ or FISH positive were
defined as HER2-positive and thus included in the trial. Based on the clinical trial results, the
beneficial effects were limited to patients with the highest level of HER2 protein overexpression,
defined by a 3+ score by IHC, or a 2+ score by IHC and a positive FISH result.

In a method comparison study (study D008548) a high degree of concordance (>95%) was observed
for SISH and FISH techniques for the detection of HER2 gene amplification in gastric cancer
patients.

HER2 overexpression should be detected using an immunohistochemistry (IHC)-based assessment
of fixed tumour blocks; HER2 gene amplification should be detected using in situ hybridisation
using either SISH or FISH on fixed tumour blocks.

The recommended scoring system to evaluate the [HC staining patterns is as stated in Table 3:

Table 3 Recommended Scoring System to Evaluate the IHC Staining Patterns in Gastric Cancer

Score | Surgical specimen - staining Biopsy specimen — staining HER2
pattern pattern overexpression
assessment
No reactivity or membranous No reactivity or membranous
0 reactivity in <10% of tumour reactivity in any tumour cell Negative
cells
Faint/barely perceptible Tumour cell cluster with a faint/
membranous reactivity in 210% | barely perceptible membranous
1+ of tumour cells; cells are reactivity irrespective of Negative
reactive only in part of their percentage of tumour cells stained
membrane
Weak to moderate complete, Tumour cell cluster with a weak to
basolateral or lateral moderate complete, basolateral or
2+ membranous reactivity in>10% | lateral membranous reactivity Equivocal
of tumour cells irrespective of percentage of
tumour cells stained
Strong complete, basolateral or | Tumour cell cluster with a strong
lateral membranous reactivity in | complete, basolateral or lateral
3+ >10% of tumour cells membranous reactivity irrespective | Positive
of percentage of tumour cells
stained

In general, SISH or FISH is considered positive if the ratio of the HER2 gene copy number pgpeeess.,
tumour cell to the chromosome 17 copy number is greater than or equal to 2.
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Clinical efficacy and safety

Metastatic breast cancer

Trastuzumab has been used in clinical trials as monotherapy for patients with MBC who have
tumours that overexpress HER2 and who have failed one or more chemotherapy regimens for their
metastatic disease (trastuzumab alone).

Trastuzumab has also been used in combination with paclitaxel or docetaxel for the treatment of
patients who have not received chemotherapy for their metastatic disease. Patients who had
previously received anthracycline-based adjuvant chemotherapy were treated with paclitaxel

(175 mg/m? infused over 3 hours) with or without trastuzumab. In the pivotal trial of docetaxel

(100 mg/m” infused over 1 hour) with or without trastuzumab, 60% of the patients had received prior
anthracycline-based adjuvant chemotherapy. Patients were treated with trastuzumab until
progression of disease.

The efficacy of trastuzumab in combination with paclitaxel in patients who did not receive prior
adjuvant anthracyclines has not been studied. However, trastuzumab plus docetaxel was efficacious
in patients whether or not they had received prior adjuvant anthracyclines.

The test method for HER2 overexpression used to determine eligibility of patients in the pivotal
trastuzumab monotherapy and trastuzumab plus paclitaxel clinical trials employed
immunohistochemical staining for HER2 of fixed material from breast tumours using the murine
monoclonal antibodies CB11 and 4D5. These tissues were fixed in formalin or Bouin’s fixative. This
investigative clinical trial assay performed in a central laboratory utilised a 0 to 3+ scale. Patients
classified as staining 2+ or 3+ were included, while those staining 0 or 1+ were excluded. Greater
than 70% of patients enrolled exhibited 3+ overexpression. The data suggest that beneficial effects
were greater among those patients with higher levels of overexpression of HER2 (3+).

The main test method used to determine HER2 positivity in the pivotal trial of docetaxel, with or
without trastuzumab, was immunohistochemistry. A minority of patients was tested using
fluorescence in-situ hybridisation (FISH). In this trial, 87% of patients entered had disease that was
[HC3+, and 95% of patients entered had disease that was [HC3+ and/or FISH-positive.

Weekly dosing in metastatic breast cancer
The efficacy results from the monotherapy and combination therapy studies are summarised in Table
4:

Table 4 Efficacy Results from the Monotherapy and Combination Therapy Studies

Parameter Monotherapy Combination Therapy
Trastuzumab' | Trastuzumab | Paclitaxel’ | Trastuzumab | Docetaxel
plus plus docetaxel®
N=172 paclitaxel® N=77 N=92 N=94
N=68
Response 18% 49% 17% 61% 34%
rate (95% (13-25) (36-61) (9-27) (50-71) (25-45)
CI)
Median 9.1 8.3 4.6 11.7 5.7
duration of (5.6-10.3) (7.3-8.8) (3.7-7.4) (9.3-15.0) (4.6-7.6)
response
(months)
(95% CI)
Median TTP 3.2 7. 3.0 137
(months) (2.6-3.5) (6.2-12.0) (2.0-4.4) (9.2-13.5)
(95% CI)
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Parameter Monotherapy Combination Therapy
Trastuzumab' | Trastuzumab | Paclitaxel’? | Trastuzumab | Docetaxel®
plus plus docetaxel®
N=172 paclitaxel’ N=77 N=92 N=94
N=68
Median 16.4 24.8 17.9 31.2 22.74
Survival (12.3-ne) (18.6-33.7) (11.2-23.8) (27.3-40.8) (19.1-30.8)
(months)
95% CI)

TTP = time to progression; "ne" indicates that it could not be estimated or it was not yet reached.
I; Study H0649g: [HC3+ patient subset

2; Study H0648g: IHC3+ patient subset

3 Study M77001: Full analysis set (intent-to-treat), 24 months results

Combination treatment with trastuzumab and anastrozole

Trastuzumab has been studied in combination with anastrozole for first line treatment of MBC in
HER?2 overexpressing, hormone-receptor (i.e. oestrogen-receptor (ER) and/or progesterone-receptor
(PR)) positive postmenopausal patients. Progression free survival was doubled in the trastuzumab
plus anastrozole arm compared to anastrozole (4.8 months versus 2.4 months). For the other
parameters the improvements seen for the combination were for overall response (16.5% versus
6.7%); clinical benefit rate (42.7% versus 27.9%); time to progression (4.8 months versus 2.4
months). For time to response and duration of response no difference could be recorded between the
arms. The median overall survival was extended by 4.6 months for patients in the combination arm.
The difference was not statistically significant, however more than half of the patients in the
anastrozole alone arm crossed over to a trastuzumab containing regimen after progression of disease.

Three -weekly dosing in metastatic breast cancer
The efficacy results from the non-comparative monotherapy and combination therapy studies are
summarised in Table 3;

Table 5 Efficacy Results from the Non-Comparative Monotherapy and Combination Therapy
Studies

Parameter Monotherapy Combination Therapy
Trastuzumab' Trastuzumab® Trastuzumab Trastuzumab
plus paclitaxel® plus
docetaxel®
N=105 N=72 N=32 N=110
Response rate 24% 27% 59% 73%
O5%Ch) | (15-35) |  (14-43) |  (41-76) |  (63-81)
Median duration 10.1 7.9 10.5 13.4
of response (2.8-35.6) (2.1-18.8) (1.8-21) (2.1-55.1)
(months) (range)
Median TTP 3.4 T 122 13.6
(months) (2.8-4.1) (4.2-8.3) (6.2-ne) (11-16)
(95% CI)
Median Survival ne ne ne 47.3
(months) (32-ne)
(95% CI)

TTP = time to progression; "ne" indicates that it could not be estimated or it was not yet reached.

1. Study WO16229: loading dose 8 mg/kg, followed by 6 mg/kg 3 weekly schedule

2. Study MO16982: loading dose 6 mg/kg weekly x 3; followed by 6 mg/kg 3-weekly schedule
3. Study BO15935

4. Study MO16419

Sites of progression
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p=0.004). More patients treated with trastuzumab and paclitaxel progressed in the central nervous
system than those treated with paclitaxel alone (12.6% versus 6.5%; p=0.377).

Early breast cancer (adjuvant setting)

Early breast cancer is defined as non-metastatic primary invasive carcinoma of the breast. In the
adjuvant treatment setting, trastuzumab was investigated in 4 large multicentre, randomised, trials.

- Study BO16348 was designed to compare one and two years of three-weekly trastuzumab
treatment versus observation in patients with HER2-positive EBC following surgery,
established chemotherapy and radiotherapy (if applicable). In addition, comparison of two
years of trastuzumab treatment versus one year of trastuzumab treatment was performed.
Patients assigned to receive trastuzumab were given an initial loading dose of 8 mg/kg,
followed by 6 mg/kg every three weeks for either one or two years.

- The NSABP B-31 and NCCTG N9831 studies that comprise the joint analysis were designed
to investigate the clinical utility of combining trastuzumab treatment with paclitaxel following
AC chemotherapy, additionally the NCCTG N9831 study also investigated adding
trastuzumab sequentially to AC—P chemotherapy in patients with HER2-positive EBC
following surgery.

- The BCIRG 006 study was designed to investigate combining trastuzumab treatment with
docetaxel either following AC chemotherapy or in combination with docetaxel and carboplatin
in patients with HER2-positive EBC following surgery.

Early breast cancer in the HERA trial was limited to operable, primary, invasive adenocarcinoma of
the breast, with axillary nodes positive or axillary nodes negative if tumours at least 1 cm in
diameter.

In the joint analysis of the NSABP B-31 and NCCTG N9831 studies, EBC was limited to women
with operable breast cancer at high risk, defined as HER2-positive and axillary lymph node positive
or HER2-positive and lymph node negative with high risk features (tumour size > 1 cm and ER
negative or tumour size >2 c¢m, regardless of hormonal status).

In the BCIRG 006 study HER2-positive EBC was defined as either lymph node positive or high risk
node negative patients with no (pNO) lymph node involvement, and at least 1 of the following
factors: tumour size greater than 2 cm, oestrogen receptor and progesterone receptor negative,
histological and/or nuclear grade 2-3, or age <35 years.

The efficacy results from the BO16348 trial following 12 months* and 8 years** median follow-up
are summarized in Table 6:

Table 6 Efficacy Results from Study BO16348
Median follow-up 12 months*

Median follow-up 8 years**

Observation

Parameter Observation | Trastuzumab | Observation | Trastuzumab
N=1693 1 Year N=1697*** 1 Year

N=1693 N=1702*%*

Disease-free survival

- No. patients with event 219 (12.9%) 127 (7.5%) 570 (33.6%) 471 (27.7%)

- No. patients without event 1474 (87.1%) 1566 1127 (66.4%) 1231 (72.3%)
(92.5%)

P-value versus Observation <0.0001 < 0.0001

Hazard Ratio versus 0.54 0.76

Recurrence-free survival

= 'YK

- No. patients with event 208 (12.3%) 113 (6.7%) | 506 (29.8%) 3992 O
- No. patients without event | 1485 (87.7%) 1580 1191 (70.2%) 13??{17616%} F 5 N

(93.3%) B s wi  fthe * !
P-value versus Observation <0.0001 <0.000%, 5 “YFvy

- ¥
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Median follow-up 12 months* Median follow-up 8 years**
Parameter Observation | Trastuzumab | Observation | Trastuzumab
N=1693 1 Year N=1697%** 1 Year

N=1693 N=17(02%%*%

Hazard Ratio versus 0.51 0.73

Observation

Distant disease-free survival

- No. patients with event 184 (10.9%) 99 (5.8%) 488 (28.8%) 399 (23.4%)

- No. patients without event 1508 (89.1%) 1594 1209 (71.2%) 1303 (76.6%)
(94.6%)

P-value versus Observation < 0.0001 < 0.0001

Hazard Ratio versus 0.50 0.76

Observation

Overall survival (death)

- No. patients with event 40 (2.4%) 31 (1.8%) 350 (20.6%) 278 (16.3%)

- No. patients without event 1653 (97.6%) 1662 1347 (79.4%) 1424 (83.7%)
(98.2%)

P-value versus Observation 0.24 0.0005

Hazard Ratio versus 0.75 0.76

Observation

*Co-primary endpoint of DFS of 1 year versus observation met the pre-defined statistical boundary

**Final analysis (including crossover of 52% of patients from the observation arm to trastuzumab)
***There is a discrepancy in the overall sample size due to a small number of patients who were randomized
after the cut-off date for the 12-month median follow-up analysis

The efficacy results from the interim efficacy analysis crossed the protocol pre-specified statistical
boundary for the comparison of 1-year of trastuzumab versus observation. After a median follow-up
of 12 months, the hazard ratio (HR) for disease free survival (DFS) was 0.54 (95% CI 0.44, 0.67)
which translates into an absolute benefit, in terms of a 2-year disease-free survival rate, of 7.6
percentage points (85.8% versus 78.2%) in favour of the trastuzumab arm.

A final analysis was performed after a median follow-up of 8 years, which showed that 1 year
trastuzumab treatment is associated with a 24% risk reduction compared to observation only
(HR=0.76, 95% CI 0.67, 0.86). This translates into an absolute benefit in terms of an 8 year disease
free survival rate of 6.4 percentage points in favour of 1 year trastuzumab treatment.

In this final analysis, extending trastuzumab treatment for a duration of two years did not show
additional benefit over treatment for 1 year [DFS HR in the intent to treat (ITT) population of 2 years
versus 1 year=0.99 (95% CI: 0.87, 1.13), p-value=0.90 and OS HR=0.98 (0.83, 1.15); p-value=0.78].
The rate of asymptomatic cardiac dysfunction was increased in the 2-year treatment arm (8.1%
versus 4.6% in the 1-year treatment arm). More patients experienced at least one grade 3 or 4 adverse
event in the 2-year treatment arm (20.4%) compared with the 1-year treatment arm (16.3%).

In the NSABP B-31 and NCCTG N9831 studies trastuzumab was administered in combination with
paclitaxel, following AC chemotherapy.

Doxorubicin and cyclophosphamide were administered concurrently as follows:
- intravenous push doxorubicin, at 60 mg/m’, given every 3 weeks for 4 cycles.

- intravenous cyclophosphamide, at 600 mg/m’ over 30 minutes, given every 3 weeks for
4 cycles.

Paclitaxel, in combination with trastuzumab, was administered as follows: 4‘: Ty
/el P £ S 1L

*-wﬁ?a*r i " |
Qvee%afopﬁ ,

- intravenous paclitaxel - 80 mg/m*® as a continuous intravenous infusion, given |
12 weeks.
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or
- intravenous paclitaxel - 175 mg/m? as a continuous intravenous infusion, given every 3 weeks
for 4 cycles (day 1 of each cycle).

The efficacy results from the joint analysis of the NSABP B-31 and NCCTG 9831 trials at the time
of the definitive analysis of DFS" are summarized in Table 7. The median duration of follow up was
1.8 years for the patients in the AC—P arm and 2.0 years for patients in the AC—PH arm.

Table 7 Summary of Efficacy Results from the Joint Analysis of the NSABP B-31 and NCCTG
N9831 Trials at the Time of the Definitive DFS Analysis’

Parameter AC—P AC—PH Hazard Ratio vs
(n=1679) (n=1672) AC—P (95% CI)
_ p-value
Disease-free survival
No. patients with event (%) 261 (15.5) 133 (8.0) 0.48(0.39, 0.59)
p<0.0001
Distant Recurrence
No. patients with event 193 (11.5) 96 (5.7) 0.47(0.37, 0.60)
p<0.0001
Death (OS event):
No. patients with event 92 (5.5) 62 (3.7) 0.67 (0.48, 0.92)
p=0.014""

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; H: trastuzumab
"At median duration of follow up of 1.8 years for the patients in the AC—P arm and 2.0 years for patients in
the AC—PH arm

"p value for OS did not cross the pre-specified statistical boundary for comparison of AC—PH vs. AC—P

For the primary endpoint, DFS, the addition of trastuzumab to paclitaxel chemotherapy resulted in a
52% decrease in the risk of disease recurrence. The hazard ratio translates into an absolute benefit, in

terms of 3-year disease-free survival rate estimates of 11.8 percentage points (87.2% versus 75.4%)
in favour of the AC—PH (trastuzumab) arm.

At the time of a safety update after a median of 3.5-3.8 years follow up, an analysis of DFS
reconfirms the magnitude of the benefit shown in the definitive analysis of DFS. Despite the cross-
over to trastuzumab in the control arm, the addition of trastuzumab to paclitaxel chemotherapy
resulted in a 52% decrease in the risk of disease recurrence. The addition of trastuzumab to paclitaxel
chemotherapy also resulted in a 37% decrease in the risk of death.

The pre-planned final analysis of OS from the joint analysis of studies NSABP B-31 and NCCTG
N9831 was performed when 707 deaths had occurred (median follow-up 8.3 years in the AC—PH
group). Treatment with AC—PH resulted in a statistically significant improvement in OS compared
with AC—P (stratified HR=0.64; 95% CI [0.55, 0.74]; log-rank p-value < 0.0001). At 8 years, the
survival rate was estimated to be 86.9% in the AC—PH arm and 79.4% in the AC—P arm, an
absolute benefit of 7.4% (95% CI 4.9%, 10.0%).

The final OS results from the joint analysis of studies NSABP B-31 and NCCTG N9831 are
summarized in Table 8 below:

Table 8 Final Overall Survival Analysis from the Joint Analysis of Trials NSABP B-31 and NCCTG
N9831

Parameter AC—P AC—PH p-value versus | Hazard Ratio
(N=2032) (N=2031) AC—HP versus AC—P
(95% C
Death (OS event): S
No. patients with event (%) 418 (20.6%) | 289 (14.2%) <0.0001 & '
(055,0.74)

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; H: trastuzumab
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DFS analysis was also performed at the final analysis of OS from the joint analysis of studies
NSABP B-31 and NCCTG N9831. The updated DFS analysis results (stratified HR=0.61; 95% CI
[0.54, 0.69]) showed a similar DFS benefit compared to the definitive primary DFS analysis, despite
24.8% patients in the AC—P arm who crossed over to receive trastuzumab. At 8 years, the disease-
free survival rate was estimated to be 77.2% (95% CI: 75.4, 79.1) in the AC—PH arm, an absolute
benefit of 11.8% compared with the AC—P arm.

In the BCIRG 006 study trastuzumab was administered either in combination with docetaxel,
following AC chemotherapy (AC—DH) or in combination with docetaxel and carboplatin
(DCarbH).

Docetaxel was administered as follows:

- intravenous docetaxel - 100 mg/m’ as an intravenous infusion over 1 hour, given every
3 weeks for 4 cycles (day 2 of first docetaxel cycle, then day 1 of each subsequent cycle)

or

- intravenous docetaxel - 75 mg/m? as an intravenous infusion over 1 hour, given every 3 weeks
for 6 cycles (day 2 of cycle 1, then day 1 of each subsequent cycle)

which was followed by:
- carboplatin — at target AUC=6 mg/mL/min administered by intravenous infusion over
30-60 minutes repeated every 3 weeks for a total of six cycles

Trastuzumab was administered weekly with chemotherapy and 3 weekly thereafter for a total of
52 weeks.

The efficacy results from the BCIRG 006 are summarized in Tables 9 and 10. The median duration
of follow up was 2.9 years in the AC—D arm and 3.0 years in each of the AC—DH and DCarbH
arms.

Table 9 Overview of Efficacy Analyses BCIRG 006 AC—D versus AC—DH

Parameter AC—D AC—DH Hazard Ratio vs
(n=1073) (n=1074) AC—D
(95% CI)
p-value
Disease-free survival
No. patients with event 195 134 0.61(0.49,0.77)
p=<0.0001
Distant recurrence
No. patients with event 144 95 0.59 (0.46, 0.77)
p<0.0001
Death (OS event)
No. patients with event 20 49 0.58 (0.40, 0.83)
p=0.0024

AC—D = doxorubicin plus cyclophosphamide, followed by docetaxel; AC—DH = doxorubicin plus
cyclophosphamide, followed by docetaxel plus trastuzumab; CI = confidence interval

Table 10 Overview of Efficacy Analyses BCIRG 006 AC—D versus DCarbH

Parameter AC-D DCarbH Hazard Ratio vs
(n=1073) (n=1074) AC—-D
(95% CI)
Disease-free survival o
No. patients with event 195 145 0.67 (0.54, 0,837 | Veoos
p=0.0003+ ;‘T&] %)
Aoy s
E; Dy,
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Parameter AC—D DCarbH Hazard Ratio vs
(n=1073) (n=1074) AC—D
(95% CI)
Distant recurrence
No. patients with event 144 103 0.65 (0.50, 0.84)
p=0.0008
Death (OS event)
No. patients with event 0.66 (0.47, 0.93)
80 56 p=0.0182

AC—D = doxorubicin plus cyclophosphamide, followed by docetaxel; DCarbH = docetaxel, carboplatin and
trastuzumab; CI = confidence interval

In the BCIRG 006 study for the primary endpoint, DFS, the hazard ratio translates into an absolute
benefit, in terms of 3-year disease-free survival rate estimates of 5.8 percentage points (86.7% versus
80.9%) in favour of the AC—DH (trastuzumab) arm and 4.6 percentage points (85.5% versus
80.9%) in favour of the DCarbH (trastuzumab) arm compared to AC—D.

In study BCIRG 006, 213/1075 patients in the DCarbH (TCH) arm, 221/1074 patients in the
AC—DH (AC—TH) arm, and 217/1073 in the AC—D (AC—T) arm had a Karnofsky performance
status <90 (either 80 or 90). No disease-free survival (DFS) benefit was noticed in this subgroup of
patients (hazard ratio=1.16, 95% CI [0.73, 1 .83] for DCarbH (TCH) versus AC—D (AC—T); hazard
ratio 0.97, 95% CI [0.60, 1.55] for AC—DH (AC—TH) versus AC—D).

In addition a post-hoc exploratory analysis was performed on the data sets from the joint analysis
(JA) NSABP B-31/NCCTG N9831* and BCIRG006 clinical studies combining DFS events and
symptomatic cardiac events and summarised in Table 11:

Table 11 Post-Hoc Exploratory Analysis Results from the Joint Analysis NSABP B-31/NCCTG
NO9831* and BCIRG006 Clinical Studies Combining DFS Events and Symptomatic Cardiac Events

AC—PH AC—DH DCarbH
(vs. AC—P) (vs. AC—D) (vs. AC—D)
(NSABP B-31 and (BCIRG 006) (BCIRG 006)
NCCTG N9831)°
Primary efficacy analysis
DFS Hazard ratios 0.48 0.61 0.67
(95% CI) (0.39, 0.59) (0.49, 0.77) (0.54,0.83)
p-value p<0.0001 p<0.0001 p=0.0003
Long term follow-up etficacy
analysis
DFS Hazard rations 0.61 0.72 0.77
(95% CI) (0.54,0.69) (0.61, 0.85) (0.65, 0.90)
p-value p<0.0001 p<0.0001 p=0.0011
Post-hoc exploratory analysis
with DFS and symptomatic
cardiac events
Long term follow-up™* 0.67 0.77 0.77
Hazard ratios (0.60, 0.75) (0.66, 0.90) (0.66, 0.90)
(95% CI)

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; D: docetaxel; Carb: carboplatin; H: trastuzumab

CI = confidence interval

* At the time of the definitive analysis of DFS. Median duration of follow up was 1.8 years in the AC—P arm
and 2.0 years in the AC—PH arm

**Median duration of long term follow-up for the Joint Analysis clinical studies was 8.3 years (range: 0.1
12.1) for the AC—PH arm and 7.9 years (range: 0.0 to 12.2) for the AC—P arm; Median duration ofs
follow-up for the BCIRG 006 study was 10.3 years in both the AC—D arm (range: 0.0 to 12.6) argy
DCarbH arm (range: 0.0 to 13.1), and was 10.4 years (range: 0.0 to 12.7) in the AC—DH arm /¥
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Early breast cancer (neoadjuvant-adjuvant setting)

So far, no results are available which compare the efficacy of trastuzumab administered with
chemotherapy in the adjuvant setting with that obtained in the neo-adjuvant/adjuvant setting.

In the neoadjuvant-adjuvant treatment setting, study MO1 6432, a multicentre randomised trial, was
designed to investigate the clinical efficacy of concurrent administration of trastuzumab with
neoadjuvant chemotherapy including both an anthracycline and a taxane, followed by adjuvant
trastuzumab, up to a total treatment duration of 1 year. The study recruited patients with newly
diagnosed locally advanced (Stage III) or inflammatory EBC. Patients with HER2+ tumours were
randomised to receive either neoadjuvant chemotherapy concurrently with neoadjuvant-adjuvant
trastuzumab, or neoadjuvant chemotherapy alone.

In study MO16432, trastuzumab (8 mg/kg loading dose, followed by 6 mg/kg maintenance every
3 weeks) was administered concurrently with 10 cycles of neoadjuvant chemotherapy as follows:

. Doxorubicin 60 mg/m” and paclitaxel 150 mg/m’, administered 3-weekly for 3 cycles,

which was followed by
- Paclitaxel 175 mg/m? administered 3-weekly for 4 cycles,

which was followed by
. CMF on day 1 and 8 every 4 weeks for 3 cycles

which was followed after surgery by
. additional cycles of adjuvant trastuzumab (to complete 1 year of treatment)

The efficacy results from study MO16432 are summarized in Table 12. The median duration of
follow-up in the trastuzumab arm was 3.8 years.

Table 12 Efficacy Results from MO16432

Parameter Chemo + Chemo only
Trastuzumab (n=116)
(n=115)

Event-free survival Hazard Ratio
(95% CI)

No. patients with event 46 39 0.65 (0.44, 0.96)
p=0.0275

Total pathological complete 40% 20.7%

response’ (95% CI) (31.0, 49.6) (13.7,29.2) p=0.0014

Overall survival Hazard Ratio
(95% CI)

No. patients with event 22 33 0.59 (0.35, 1.02)
p=0.0555

“defined as absence of any invasive cancer both in the breast and axillary nodes

An absolute benefit of 13 percentage points in favour of the trastuzumab arm was estimated in terms
of 3-year event-free survival rate (65% versus 52%).

Metastatic gastric cancer

Trastuzumab has been investigated in one randomised, open-label phase I1I trial ToGA (BO18255)

in combination with chemotherapy versus chemotherapy alone. o
o ncTamimy
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Chemotherapy was administered as follows:

- capecitabine - 1000 mg/m’ orally twice daily for 14 days every 3 weeks for 6 cycles (evening
of day 1 to morning of day 15 of each cycle)

or

- intravenous 5-fluorouracil - 800 mg/m*/day as a continuous intravenous infusion over 5 days,
given every 3 weeks for 6 cycles (days 1 to 5 of each cycle)

Either of which was administered with:

- cisplatin - 80 mg/m’ every 3 weeks for 6 cycles on day 1 of each cycle.

The efficacy results from study BO18225 are summarized in Table 13:

Table 13 Efficacy Results from BO18225

Parameter FP FP+H HR (95% CI) p-value
N=290 N=294

Overall Survival, Median months 11.1 13.8 0.74 (0.60-0.91) 0.0046
Progression-Free Survival, 5.5 6.7 0.71 (0.59-0.85) 0.0002
Median months
Time to Disease Progression, 5.6 g\ 0.70 (0.58-0.85) 0.0003
Median months
Overall Response Rate, % 34.5% 47.3% 1.70° (1.22, 2.38) 0.0017
Duration of Response, Median 4.8 6.9 0.54 (0.40-0.73) <0.0001
months

FP + H: Fluoropyrimidine/cisplatin + trastuzumab
FP: Fluoropyrimidine/cisplatin
* Odds ratio

Patients were recruited to the trial who were previously untreated for HER2-positive inoperable
locally advanced or recurrent and/or metastatic adenocarcinoma of the stomach or gastro-
oesophageal junction not amenable to curative therapy. The primary endpoint was overall survival
which was defined as the time from the date of randomization to the date of death from any cause. At
the time of the analysis a total of 349 randomized patients had died: 182 patients (62.8%) in the
control arm and 167 patients (56.8%) in the treatment arm. The majority of the deaths were due to
events related to the underlying cancer.

Post-hoc subgroup analyses indicate that positive treatment effects are limited to targeting tumours
with higher levels of HER2 protein (THC2+/FISH+ or IHC3+). The median overall survival for the
high HER2 expressing group was 11.8 months versus 16 months, HR 0.65 (95% C10.51-0.83) and
the median progression free survival was 5.5 months versus 7.6 months, HR 0.64 (95% CI 0.51-
0.79) for FP versus FP + H, respectively. For overall survival, the HR was 0.75 (95% CI0.51-1.11)
in the IHC2+/FISH+ group and the HR was 0.58 (95% CI 0.41-0.81) in the [HC3+/FISH+ group.

In an exploratory subgroup analysis performed in the TOGA (BO18255) trial there was no apparent
benefit on overall survival with the addition of trastuzumab in patients with ECOG PS 2 at baseline
[HR 0.96 (95% CI 0.51-1.79)], non measurable [HR 1.78 (95% C1 0.87-3.66)] and locally advanced
disease [HR 1.20 (95% CI1 0.29-4.97)].

Paediatric population
The European Medicines Agency has waived the obligation to submit the results of studies with

trastuzumab in all subsets of the paediatric population for breast and gastric cancer (see sectig
for information on paediatric use). /
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5.2 Pharmacokinetic properties

The pharmacokinetics of trastuzumab were evaluated in a population pharmacokinetic model
analysis using pooled data from 1,582 subjects, including patients with HER2-positive MBC, EBC,
AGC or other tumour types, and healthy volunteers, in 18 Phase I, I and 11 trials receiving
intravenous trastuzumab. A two-compartment model with parallel linear and non-linear elimination
from the central compartment described the trastuzumab concentration-time profile. Due to non-
linear elimination, total clearance increased with decreasing concentration. Therefore, no constant
value for half-life of trastuzumab can be deduced. The ti2 decreases with decreasing concentrations
within a dosing interval (see Table 16). MBC and EBC patients had similar PK parameters (e.g.
clearance (CL), the central compartment volume (V.)) and population-predicted steady-state
exposures (Crmin, Cmax and AUC). Linear clearance was 0.136 L/day for MBC, 0.1 12 L/day for EBC
and 0.176 L/day for AGC. The non-linear elimination parameter values were 8.81 mg/day for the
maximum elimination rate (Vima:) and 8.92 pg/mL for the Michaelis-Menten constant (K) for the
MBC, EBC, and AGC patients. The central compartment volume was 2.62 L for patients with MBC
and EBC and 3.63 L for patients with AGC.

In the final population PK model, in addition to primary tumour type, body-weight, serum aspartate
aminotransferase and albumin were identified as a statistically significant covariates affecting the
exposure of trastuzumab. However, the magnitude of effect of these covariates on trastuzumab
exposure suggests that these covariates are unlikely to have a clinically meaningful effect on
trastuzumab concentrations.

The population predicted PK exposure values (median with 5th - 95th Percentiles) and PK parameter
values at clinically relevant concentrations (Cmax and Cmin) for MBC, EBC and AGC patients treated
with the approved qlw and q3w dosing regimens are shown in Table 14 (Cycle 1), Table 15
(steady-state), and Table 16 (PK parameters).

Table 14 Population Predicted Cycle 1 PK Exposure Values (Median with 5th - 95th Percentiles) for
Trastuzumab Intravenous Dosing Regimens in MBC, EBC and AGC Patients

; Primary tumour Cin AUC.21days
Regimen fepe N (ag/mI) Cmax (ng/mL) agdasial)
28.7 182 1376
MBC 805 | 29-463) | (134-280) | (728-1998)
8 mg/kg + 30.9 7
6 mg/ks EBC 390 : e 22
(18.7-45.5) | (127-227) | (1039 - 1895)
q3w
e - 231 132 1109
(61-503) | (842-225) | (588-1938)
37.4 76.5 1073
4 mg/kg + B 805 | (87-589) | (49.4-114) | (597-1584)
2 mg/kg qw 389 76.0 1074
ERC 390 | 253-588) | (547-104) | (783 -1502)

Table 15 Population Predicted Steady State PK Exposure Values (Median with 5th - 95th
Percentiles) for Trastuzumab Intravenous Dosing Regimens in MBC, EBC and AGC Patients

Primary Time to
Regimen tumour N Cainae Conaxsrs AUCs,0214a | steady-
type (ng/mL) (ng/mL) (ng.day/mL) state
P (week)
= 44.2 179 1736
MPE 805 | (13-854) | (123-266) | (618-2756) 1
8 mg/kg + 1927
53.8 184 g,
6 mg/kg EBC 390 (1332 - Ay,
" (28.7-85.8) | (134-247) 2771 i (,\:
32.9 131 1338
AGC 274 | (6.1-889) | (72.5-251) | (557-2875) :‘\F
o
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Primary Time to
a
: Cuin,ss* | GI— AUC,, 0-21days Stead}"
Regimen tumour N (ng/mL) (ng/mL) (ug.day/mL) state'™
pe (week)
- 63.1 107 1710
4mgkg+ | D€ 805 | (117-107) | (542-164) | (581-2715) 12
2 mg/kg - 1893
72.6 115
qw EBC 390 ) : (1309 - 14
(46 - 109) (82.6 - 160) 2734)

*Cminss = Crmin at steady state
**Cmaxss = Cmax at steady state
***time to 90% of steady-state

Table 16 Population Predicted PK Parameter Values at Steady State for Trastuzumab Intravenous
Dosing Regimens in MBC. EBC and AGC Patients

o CluTenge ti2 range from Cpaxss to
Reglm en P rimary N from Cmn..u to Cuin -
tumour type Cisiiis (da ")’
(L/day) Y

MBC 805 0.183 - 0.302 15.1-23.3

8 mg/"g; 6 mgkg —gpC 390 0.158 -0.253 17.5-266
=y AGC 274 0.189 - 0.337 12.6 - 20.6

4 mg/kg + 2 mgkg MBC 805 0.213 - 0.259 17.2- 204
qw EBC 390 0.184 - 0.221 19.7-2.2

Trastuzumab washout

Trastuzumab washout period was assessed following q1w or q3w intravenous administration using
the population PK model. The results of these simulations indicate that at least 95% of patients will
reach concentrations that are <1 pg/mL (approximately 3% of the population predicted Cuin,ss, OF
about 97% washout) by 7 months.

Circulating shed HER2 ECD

The exploratory analyses of covariates with information in only a subset of patients suggested that
patients with greater shed HER2-ECD level had faster nonlinear clearance (lower Ky) (P <0.001).
There was a correlation between shed antigen and SGOT/AST levels; part of the impact of shed
antigen on clearance may have been explained by SGOT/AST levels.

Baseline levels of the shed HER2-ECD observed in MGC patients were comparable to those in MBC
and EBC patients and no apparent impact on trastuzumab clearance was observed.

5.3 Preclinical safety data
There was no evidence of acute or multiple dose-related toxicity in studies of up to 6 months, or
reproductive toxicity in teratology, female fertility or late gestational toxicity/placental transfer
studies. Trastuzumab is not genotoxic.

No long-term animal studies have been performed to establish the carcinogenic potential of
trastuzumab, or to determine its effects on fertility in males.
6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

L-histidine hydrochloride monohydrate
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L-histidine

sucrose

polysorbate 20 (E 432)
6.2 Incompatibilities

This medicinal product must not be mixed or diluted with other medicinal products except those
mentioned under section 6.6.

It must not be diluted with glucose solutions.

6.3 Shelflife

Unopened vial

4 years

Aseptic reconstitution and dilution

After aseptic reconstitution with sterile water for injections the reconstituted solution is physically

and chemically stable for 48 hours at 2°C — 8°C. Any remaining reconstituted solution should be
discarded.

After aseptic dilution in sodium chloride 9 mg/mL (0.9%) solution for injection, solutions of
Trazimera for intravenous infusion are physically and chemically stable in polyvinylchloride,
polyethylene, polypropylene or ethylene vinyl acetate bags, or glass intravenous bottles for up to
30 days at 2°C — 8°C, and 24 hours at temperatures not exceeding 30°C.

From a microbiological point of view, the reconstituted solution and Trazimera infusion solution
should be used immediately. If not used immediately, in-use storage times and conditions are the
responsibility of the user and would not normally be longer than 24 hours at 2°C — 8°C, unless
reconstitution and dilution have taken place under controlled and validated aseptic conditions.

6.4 Special precautions for storage

Store in a refrigerator (2°C — 8°C).

Store in the original package in order to protect from light.

Unopened vials of Trazimera may be stored up to 30°C for a single period of up to 3 months. Upon
removal from refrigerated storage, Trazimera must not be returned to refrigerated storage. Discard at
the end of this 3-month period or by the expiry date on the vial, whichever occurs first. Record the
“discard by” date in the date field provided on the carton.

For storage conditions of the reconstituted medicinal product, see sections 6.3 and 6.6.

6.5 Nature and contents of container

Trazimera 150 mg powder for concentrate for solution for infusion

15 mL clear glass type I vial with butyl rubber stopper laminated with a fluoro-resin film containing
150 mg of trastuzumab.

Each carton contains one vial.
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Trazimera 420 me powder for concentrate for solution for infusion

30 mL clear glass type I vial with butyl rubber stopper laminated with a fluoro-resin film containing
420 mg of trastuzumab.

Each carton contains one vial.

6.6 Special precautions for disposal and other handling

Trazimera is provided in sterile, preservative-free, non-pyrogenic, single use vials.

Appropriate aseptic technique should be used for reconstitution and dilution procedures. Care must
be taken to ensure the sterility of prepared solutions. Since the medicinal product does not contain

any anti-microbial preservative or bacteriostatic agents, aseptic technique must be observed.

Aseptic preparation, handling and storage

Aseptic handling must be ensured when preparing the infusion. Preparation should be:

. performed under aseptic conditions by trained personnel in accordance with good practice
rules especially with respect to the aseptic preparation of parenteral products.

. prepared in a laminar flow hood or biological safety cabinet using standard precautions for the
safe handling of intravenous agents.

. followed by adequate storage of the prepared solution for intravenous infusion to ensure

maintenance of the aseptic conditions.
Trazimera should be carefully handled during reconstitution. Causing excessive foaming during
reconstitution or shaking the reconstituted solution may result in problems with the amount of
Trazimera that can be withdrawn from the vial.

The reconstituted solution should not be frozen.

Trazimera 150 meg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 150 mg vial of Trazimera is reconstituted with
7.2 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided.

This yields a 7.4 mL solution for single-dose use, containing approximately 21 mg/mL trastuzumab,
at a pH of approximately 6.0. An overfill of 4% ensures that the labelled dose of 150 mg can be
withdrawn from each vial.

Trazimera 420 mg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 420 mg vial of Trazimera is reconstituted with
20 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided.

This yields a 20.6 mL solution for single-dose use, containing approximately 21 mg/mL
trastuzumab, at a pH of approximately 6.0. An overfill of 5% ensures that the labelled dose of
420 mg can be withdrawn from each vial.

Volume of sterile water
Trazimera vial for injections Final concentratio
150 mg vial + 7.2 mL =
420 mg vial + 20 mL =
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Instructions for aseptic reconstitution

1)  Using a sterile syringe, slowly inject the appropriate volume (as noted above) of sterile water
for injections in the vial containing the lyophilised Trazimera, directing the stream into the
lyophilised cake.

2)  Swirl the vial gently to aid reconstitution. DO NOT SHAKE!

Slight foaming of the product upon reconstitution is not unusual. Allow the vial to stand undisturbed
for approximately 5 minutes. The reconstituted Trazimera results in a colourless to pale
brownish-yellow transparent solution and should be essentially free of visible particulates.

Determine the volume of the solution required:
e  based on a loading dose of 4 mg trastuzumab/kg body weight, or a subsequent weekly
dose of 2 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (4 m for loading or 2 m for maintenance
21 (mg/mL, concentration of reconstituted solution)

e  based on a loading dose of 8 mg trastuzumab/kg body weight, or a subsequent 3-weekly
dose of 6 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (8 m for loading or 6 m for maintenance
21 (mg/mL, concentration of reconstituted solution)

The appropriate amount of solution should be withdrawn from the vial and added to an infusion bag
or bottle containing 250 mL of sodium chloride 9 mg/mL (0.9%) solution. Do not use with
glucose-containing solutions (see section 6.2). The bag or bottle should be gently inverted to mix the
solution in order to avoid foaming.

Parenteral medicinal products should be inspected visually for particulate matter and discoloration
prior to administration.

No incompatibilities between Trazimera and polyvinylchloride, polyethylene, polypropylene or
ethylene vinyl acetate bags or with glass intravenous bottles have been observed.

Trazimera is for single-use only, as the product contains no preservatives. Any unused medicinal
product or waste material should be disposed of in accordance with local requirements.

7. MARKETING AUTHORISATION HOLDER

Pfizer Europe MA EEIG

Boulevard de la Plaine 17

1050 Bruxelles

Belgium

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/18/1295/001

EU/1/18/1295/002

9.

Date of first authorisation: 26 July 2018
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10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European
Medicines Agency http://www.ema.europa.eu.
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Package Leaflet: Information for the user

Trazimera 150 mg powder for concentrate for solution for infusion
Trazimera 420 mg powder for concentrate for solution for infusion
trastuzumab

vThis medicine is subject to additional monitoring. This will allow quick identification of new
safety information. You can help by reporting any side effects you may get. See the end of section 4
for how to report side effects.

Read all of this leaflet carefully before you start using this medicine because it contains

important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

A If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. See section 4.

What is in this leaflet

What Trazimera is and what it is used for

What you need to know before you are given Trazimera
How Trazimera is given

Possible side effects

How to store Trazimera

Contents of the pack and other information

O Ay o1 a0 B e

1. What Trazimera is and what it is used for

Trazimera contains the active substance trastuzumab, which is a monoclonal antibody. Monoclonal
antibodies attach to specific proteins or antigens. Trastuzumab is designed to bind selectively to an
antigen called human epidermal growth factor receptor 2 (HER2). HER2 is found in large amounts
on the surface of some cancer cells where it stimulates their growth. When Trazimera binds to HER2
it stops the growth of such cells and causes them to die.

Your doctor may prescribe Trazimera for the treatment of breast and gastric cancer when:
. You have early breast cancer, with high levels of a protein called HER2.

- You have metastatic breast cancer (breast cancer that has spread beyond the original tumour)
with high levels of HER2. Trazimera may be prescribed in combination with the
chemotherapy medicine paclitaxel or docetaxel as first treatment for metastatic breast cancer
or it may be prescribed alone if other treatments have proved unsuccessful. It is also used in
combination with medicines called aromatase inhibitors with patients with high levels of
HER?2 and hormone receptor-positive metastatic breast cancer (cancer that is sensitive to the
presence of female sex hormones).

- You have metastatic gastric cancer with high levels of HER2, when it is in combination with
the other cancer medicines capecitabine or 5-flououracil and cisplatin.

2. What you need to know before you are given Trazimera

Do not use Trazimera if :
® you are allergic to trastuzumab, to murine (mouse) proteins, or to any of the other,j#
of this medicine (listed in section 6). &

. you have severe breathing problems at rest due to your cancer or if you need 0
treatment.
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Warnings and precautions
Your doctor will closely supervise your therapy.

Heart checks

Treatment with Trazimera alone or with a taxane may affect the heart, especially if you have ever
used an anthracycline (taxanes and anthracyclines are two other kinds of medicine used to treat
cancer). The effects may be moderate to severe and could cause death. Therefore, your heart function
will be checked before, during (every three months) and after (up to two to five years) treatment with
Trazimera. If you develop any signs of heart failure (inadequate pumping of blood by the heart),
your heart function may be checked more frequently (every six to eight weeks), you may receive
treatment for heart failure or you may have to stop Trazimera treatment.

Talk to your doctor, pharmacist or nurse before you are given Trazimera if:

. you have had heart failure, coronary artery disease, heart valve disease (heart murmurs), high
blood pressure, taken any high blood pressure medicine or are currently taking any high blood
pressure medicine.

. you have ever had or are currently using a medicine called doxorubicin or epirubicin
(medicines used to treat cancer). These medicines (or any other anthracyclines) can damage
heart muscle and increase the risk of heart problems with Trazimera.

. you suffer from breathlessness, especially if you are currently using a taxane. Trazimera can
cause breathing difficulties, especially when it is first given. This could be more serious if you
are already breathless. Very rarely, patients with severe breathing difficulties before treatment
have died when they were given Trazimera.

. you have ever had any other treatment for cancer.

If you receive Trazimera with any other medicine to treat cancer, such as paclitaxel, docetaxel, an
aromatase inhibitor, capecitabine, 5-fluorouracil, or cisplatin you should also read the patient
information leaflets for these products.

Children and adolescents
Trazimera is not recommended for anyone under the age of 18 years.

Other medicines and Trazimera
Tell your doctor, pharmacist or nurse if you are taking, have recently taken or may take any other
medicines.

It may take up to 7 months for Trazimera to be removed from the body. Therefore you should tell
your doctor, pharmacist or nurse that you have had Trazimera if you start any new medicine in the
7 months after stopping treatment.

Pregnancy
. If you are pregnant, think you may be pregnant or are planning to have a baby, ask your
doctor, pharmacist or nurse for advice before taking this medicine.

. You should use effective contraception during treatment with Trazimera and for at least
7 months after treatment has ended.
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may be harmful to your baby in the womb and has been associated with the lungs not
developing fully resulting in foetal death.

Breast-feeding
Do not breast-feed your baby during Trazimera therapy and for 7 months after the last dose of
Trazimera as Trazimera may pass to your baby through your breast milk.

Ask your doctor or pharmacist for advice before taking any medicine.

Driving and using machines

Trazimera may affect your ability to drive a car or operate machines. If during treatment you
experience symptoms, such as chills or fever, you should not drive or use machines until these
symptoms disappear.

3.  How Trazimera is given

Before starting the treatment your doctor will determine the amount of HER2 in your tumour. Only
patients with a large amount of HER2 will be treated with Trazimera. Trazimera should only be
given by a doctor or nurse. Your doctor will prescribe a dose and treatment regimen that is right for
Jyou. The dose of Trazimera depends on your body weight.

Trazimera intravenous formulation is not for subcutaneous use and should be given as an intravenous
infusion only.

Trazimera intravenous formulation is given as an intravenous infusion (“drip”) directly into your
veins. The first dose of your treatment is given over 90 minutes and you will be observed by a health
professional while it is being given in case you have any side effects. If the first dose is well
tolerated the next doses may be given over 30 minutes (see section 2 under “Warnings and
precautions™). The number of infusions you receive will depend on how you respond to the
treatment. Your doctor will discuss this with you.

In order to prevent medication errors it is important to check the vial labels to ensure that the
medicine being prepared and given is Trazimera (trastuzumab) and not trastuzumab emtansine.

For early breast cancer, metastatic breast cancer and metastatic gastric cancer, Trazimera is given
every 3 weeks. Trazimera may also be given once a week for metastatic breast cancer.

If you stop using Trazimera

Do not stop using this medicine without talking to your doctor first. All doses should be taken at the
right time every week or every three weeks (depending on your dosing schedule). This helps your
medicine work as well as it can.

It may take up to 7 months for Trazimera to be removed from your body. Therefore your doctor may
decide to continue to check your heart functions, even after you finish treatment.

[f you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse.

4, Possible side effects

Like all medicines, Trazimera can cause side effects, although not everybody gets them. Some Of sommenry,
these side effects may be serious and may lead to hospitalisation. 2

During a Trazimera infusion, chills, fever and other flu like symptoms may occur. These 4 3
common (may affect more than 1 in 10 people). Other infusion-related symptoms are: feglin
(nausea), vomiting, pain, increased muscle tension and shaking, headache, dizziness, br
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difficulties, wheezing, high or low blood pressure, heart rhythm disturbances (palpitations, heart
fluttering or irregular heart beat), swelling of the face and lips, rash and feeling tired. Some of these
symptoms can be serious and some patients have died (see section 2 under “Warnings and
precautions™).

These effects mainly occur with the first intravenous infusion (“drip™ into your vein) and during the
first few hours after the start of the infusion. They are usually temporary. You will be observed by a
healthcare professional during the infusion and for at least six hours after the start of the first
infusion and for two hours after the start of other infusions. If you develop a reaction, they will slow
down or stop the infusion and may give you treatment to counteract the side effects. The infusion
may be continued after the symptoms improve.

Occasionally, symptoms start later than six hours after the infusion begins. If this happens to you,
contact your doctor immediately. Sometimes, symptoms may improve and then get worse later.

Serious side effects
Other side effects can occur at any time during treatment with Trazimera, not just related to an
infusion. Tell a doctor or nurse straight away, if you notice any of the following side effects:

. Heart problems can sometimes occur during treatment and occasionally after treatment has
stopped and can be serious. They include weakening of the heart muscle possibly leading to
heart failure, inflammation of the lining around the heart and heart rhythm disturbances. This
can lead to symptoms such as breathlessness (including breathlessness at night), cough, fluid
retention (swelling) in the legs or arms, and palpitations (heart fluttering or irregular heart
beat) (see section 2 under “Heart checks™).

Your doctor will monitor your heart regularly during and after treatment but you should tell your
doctor immediately if you notice any of the above symptoms.

° Tumour lysis syndrome (a group of metabolic complications occurring after cancer treatment
characterised by high blood levels of potassium and phosphate, and low blood levels of
calcium). Symptoms may include kidney problems (weakness, shortness of breath, fatigue and
confusion), heart problems (fluttering of the heart of a faster or slower heartbeat), seizures,
vomiting or diarrhoea, and tingling in the mouth, hands or feet.

If you experience any of the above symptoms when your treatment with Trazimera has finished, you
should see your doctor and tell them that you have previously been treated with Trazimera.

Very common: may affect more than 1 in 10 people

. infections
. diarrhoea
. constipation
. heartburn (dyspepsia)
. fatigue
skin rashes
chest pain

. abdominal pain
L joint pain

. low counts of red blood cells and white blood cells (which help fight infection) sometimes
with fever

. muscle pain

. conjunctivitis

. watery eyes

o nose bleeds

- runny nose

- hair loss
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. tremor

. hot flush

. dizziness

. nail disorders

. weight loss

. loss of appetite

. inability to sleep (insomnia)
. altered taste

. low platelet count

. bruising

. numbness or tingling of the fingers and toes

. redness, swelling or sores in your mouth and/or throat
. pain, swelling, redness or tingling of hands and/or feet

. breathlessness
W headache

. cough

. vomiting

. nausea

Common: may affect up to 1 in 10 people

. allergic reactions *  dryeyes

. throat infections *  sweating

. bladder and skin infections . feeling weak and unwell
. shingles *  anxiety

o inflammation of the breast *  depression

. inflammation of the liver *  abnormal thinking
. kidney disorders * asthma

. increased muscle tone or tension * infection of lungs
- (hypertonia) . lung disorders

- pain in the arms and/or legs *  back pain

. itchy rash . neck pain

. sleepiness (somnolence) ¢ bone pain

- haemorrhoids *  acne

- itchiness *  leg cramps

. dry mouth and skin

Uncommon: may affect up to 1 in 100 people
. deafness

- bumpy rash

- blood infection

Rare: may affect up to 1 in 1,000 people

. muscle weakness
. jaundice
. inflammation or scarring of the lungs

Not known: frequency cannot be estimated from the available data

. abnormal or impaired blood clotting

. anaphylactic reactions

. high potassium levels

. swelling of the brain

5 swelling or bleeding at the back of the eyes
. shock
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. swelling of the lining of the heart

. slow heart rate

. abnormal heart rhythm

. respiratory distress

- respiratory failure

. acute accumulation of fluid in the lungs
. acute narrowing of the airways

. abnormally low oxygen levels in the blood
. difficulty in breathing when lying flat
. liver damage/failure
. swelling of the face, lips and throat
. kidney failure
. abnormally low levels of fluid around baby in womb
failure of the lungs of the baby to develop in the womb
. abnormal development of the kidneys of the baby in the womb

Some of the side-effects you experience may be due to your underlying cancer. If you receive
Trazimera in combination with chemotherapy, some of them may also be due to the chemotherapy.

[f you get any side effects, talk to your doctor, pharmacist or nurse.

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side
effects not listed in this leaflet. You can also report side effects directly via the national reporting
system listed in Appendix V. By reporting side effects you can help provide more information on the
safety of this medicine.

S5 How to store Trazimera

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the outer carton and on the vial label
after EXP. The expiry date refers to the last day of that month.

Store in a refrigerator (2°C — 8°C).

Store in the original package in order to protect from light.

Unopened vials of Trazimera may be stored up to 30°C for a single period of up to 3 months. Upon
removal from refrigerated storage, Trazimera must not be returned to refri gerated storage. Discard at
the end of this 3-month period or by the expiry date on the vial, whichever occurs first. Record the

“discard by” date in the date field provided on the carton.

Infusion solutions should be used immediately after dilution. Do not use Trazimera if you notice any
particulate matter or discoloration prior to administration.

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how
to dispose of medicines no longer required. These measures will help to protect the environment.

6.  Contents of the pack and other information

What Trazimera contains T i
- The active substance is trastuzumab. One vial contains either: i ';H;\‘\‘ Foo
. 150 mg trastuzumab that has to be dissolved in 7.2 mL of sterile water for’ ri}éctions,,.gqg gl

il - HO :

51 ‘ﬁ S ¥



125

. 420 mg trastuzumab that has to be dissolved in 20 mL of sterile water for injections.
The resulting solution contains approximately 21 mg/mL trastuzumab.

- The other ingredient(s) are L-histidine hy
polysorbate 20 (E 432).

drochloride monohydrate, L-histidine, sucrose,

What Trazimera looks like and contents of the pack

Trazimera is a powder for concentrate for solut
a rubber stopper containing either 150 m
Each carton contains 1 vial of powder.

Marketing Authorisation Holder

Pfizer Europe MA EEIG
Boulevard de la Plaine 17
1050 Bruxelles

Belgium

Manufacturer

Wyeth Pharmaceuticals
New Lane

Havant

Hampshire

PO9 2NG

United Kingdom

Pfizer Manufacturing Belgium NV

Rijksweg 12
2870 Puurs
Belgium

For any information about this medicine,

Authorisation Holder.

Belgié/Belgique/Belgien
Luxembourg/Luxemburg
Pfizer NV/SA

TélVTel: +32 (0)2 554 62 11

Ceska Republika
Pfizer, spol. s r.o.
Tel: +420-283-004-111

Danmark
Pfizer ApS
TIf: +45 44 201 100

Deutschland
Pfizer Pharma PFE GmbH
Tel: +49 (0)800 8535555

ion for infusion, which is supplied in a glass vial with
g or 420 mg of trastuzumab. The powder is a white cake.

please contact the local representative of the Marketing

Kimpog
PFIZER EAAAZ A.E. (CYPRUS BRANCH)
TnA: +357 22 817690

Magyarorszig
Pfizer Kft.
Tel: +36 1 488 3700

Malta
Drugsales Ltd
Tel: +356 21 419 070/1/2

Nederland
Pfizer bv
Tel: +31 (0)10 406 43 01
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buarapus

[Tipaitzep JliokcemGypr CAPJL
Knou Bbarapus

Ten: +359 2 970 4333

Eesti
Pfizer Luxembourg SARL Eesti filiaal
Tel: +372 666 7500

ElAida
PFIZER EAAAS A.E.
TnA.: +30 210 67 85 800

Espaiia
Pfizer S.L.
Tel: +34 91 490 99 00

France
Pfizer
Tél: + 33 (0)1 58 07 34 40

Hrvatska
Pfizer Croatia d.o0.0.
Tel: +385 1 3908 777

Ireland

Pfizer Healthcare Ireland

Tel: +1800 633 363 (toll free)
Tel: +44 (0)1304 616161

Island
Icepharma hf.
Tel: +354 540 8000

Italia
Pfizer S.r.l.
Tel: +39 06 33 18 21

Latvija
Pfizer Luxembourg SARL filizle Latvija
Tel. +371 67035775

Lietuva

Pfizer Luxembourg SARL filialas Lietuvoje

Tel. +3705 2514000

This leaflet was last revised in MM/YYYY.

Other sources of information

Detailed information on this medicine is available on the European Medicines Agency web site

http://www.ema.europa.eu

This leaflet is available in all EU/EEA languages on the European Medicines Agen
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Norge
Pfizer AS
TIf: +47 67 52 61 00

Osterreich
Pfizer Corporation Austria Ges.m.b.H.
Tel: +43 (0)1 521 15-0

Polska
Pfizer Polska Sp. z 0.0.
Tel.: +48 22 33561 00

Portugal
Laboratdrios Pfizer, Lda.
Tel: +351 21 423 5500

Romainia
Pfizer Romania S.R.L
Tel: +40 (0) 21 207 28 00

Slovenija

Pfizer Luxembourg SARL, Pfizer, podruznica
za svetovanje s podrodja farmacevtske
dejavnosti, Ljubljana

Tel: +386 (0)1 52 11 400

Slovenskid Republika
Pfizer Luxembourg SARL, organizacna zlozka
Tel: +421 2 3355 5500

Suomi/Finland
Pfizer PFE Finland Oy
Pub/Tel: +358 (0)9 430 040

Sverige
Pfizer AB
Tel: +46 (0)8 550 520 00

United Kingdom

Pfizer Limited
Tel: +44 (0)1304 616161
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The following information is intended for medical or healthcare professionals only
Trazimera IV is provided in sterile, preservative-free, non-pyrogenic, single use vials.
Always keep this medicine in the closed original pack at a temperature of 2°C - 8°C in a refrigerator.

Unopened vials of Trazimera may be stored up to 30°C for a single period of up to 3 months. Upon
removal from refrigerated storage, Trazimera must not be returned to refrigerated storage. Discard at
the end of this 3-month period or by the expiry date on the vial, whichever occurs first. Record the
“discard by™ date in the date field provided on the carton.

After aseptic dilution in sodium chloride 9 mg/mL (0.9 %) solution for injection, solutions of
Trazimera for intravenous infusion are physically and chemically stable for up to 30 days at
2°C - 8°C, and 24 hours at temperatures not exceeding 30°C.

From a microbiological point of view, the reconstituted solution and Trazimera infusion solution
should be used immediately. If not used immediately, in-use storage times and conditions prior to
use are the responsibility of the user and would not normally be longer than 24 hours at 2°C — 8°C,
unless reconstitution and dilution have taken place under controlled and validated aseptic conditions.

Appropriate aseptic technique should be used for reconstitution and dilution procedures. Care must

be taken to ensure the sterility of prepared solutions. Since the medicinal product does not contain
any anti-microbial preservative or bacteriostatic agents, aseptic technique must be observed.

Aseptic preparation, handling and storage:

Aseptic handling must be ensured when preparing the infusion. Preparation should be:

= performed under aseptic conditions by trained personnel in accordance with good practice
rules especially with respect to the aseptic preparation of parenteral products.

. prepared in a laminar flow hood or biological safety cabinet using standard precautions for the
safe handling of intravenous agents.

. followed by adequate storage of the prepared solution for intravenous infusion to ensure

maintenance of the aseptic conditions.

A vial of Trazimera aseptically reconstituted with water for injections (not supplied) is chemically
and physically stable for 48 hours at 2°C — 8°C after reconstitution and must not be frozen.

Trazimera 150 mg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 150 mg vial of Trazimera is reconstituted with
7.2 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided. This yields a 7.4 mL solution for single-dose use, containing approximatel ¥ 21 mg/mL
trastuzumab. An overfill of 4% ensures that the labelled dose of 150 mg can be withdrawn from each
vial.

Trazimera 420 mg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 420 m g vial of Trazimera is reconstituted with
20 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided. This yields a 20.6 mL solution for single-dose use, containing approximately 21 mg/mL
trastuzumab. An overfill of 5% ensures that the labelled dose of 420 mg can be withdrawn from each
vial.

Volume of sterile water
Trazimera vial for injections
150 mg vial + 7.2 mL =
420 mg vial + 20 mL =




128

Trazimera should be carefully handled during reconstitution. Causing excessive foaming during
reconstitution or shaking the reconstituted Trazimera may result in problems with the amount of
Trazimera that can be withdrawn from the vial.

Instructions for Reconstitution:

1) Using a sterile syringe, slowly inject the appropriate volume (as noted above) of sterile water
for injections in the vial containing the lyophilised Trazimera.
2)  Swirl vial gently to aid reconstitution. DO NOT SHAKE!

Slight foaming of the product upon reconstitution is not unusual. Allow the vial to stand undisturbed
for approximately 5 minutes. The reconstituted Trazimera results in a colourless to pale
brownish-yellow transparent solution and should be essentially free of visible particulates.

Determine the volume of the solution required:
* based on a loading dose of 4 mg trastuzumab/kg body wei ght, or a subsequent weekly
dose of 2 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (4 mg/kg for loading or 2 mg/kg for maintenance)

21 (mg/mL, concentration of reconstituted solution)

* based on a loading dose of 8 mg trastuzumab/kg body weight, or a subsequent 3-weekly
dose of 6 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (8 mg/kg for loading or 6 mg/kg for maintenance)

21 (mg/mL, concentration of reconstituted solution)

The appropriate amount of solution should be withdrawn from the vial and added to a
polyvinylchloride, polyethylene, polypropylene or ethylene vinyl acetate infusion bag, or a glass
infusion bottle containing 250 mL of sodium chloride 9 mg/mL (0.9%) solution. Do not use with
glucose-containing solutions. The bag or bottle should be gently inverted to mix the solution in order
to avoid foaming. Parenteral solutions should be inspected visually for particulates and discoloration
prior to administration.
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Ilepeknan ykpaiHCBKOIO MOBOIO, aBTEHTHYHICTH SKOTO MATBEpUKeHa 3asBHUKOM abo Horo
YHOBHOBAKEHOIO 0¢00010, IHCTPYKIUIi Mpo 3aCTOCYBaHHs nikapchkoro 3acofy a6o indopmanii
PO 3aCTOCYBAaHHS JIIKApCHKOro 3aco0y, 3aTBEpKEHOI BiAMOBIAHO 10 HOPMaTHBHUX BHMOI
Kpainy 3asBHuka/Bupobunka aGo kpaimm, perynstopHuii OpraH $IKOI KepyeThbcsi BHCOKMMH
CTaHJapTaMH SKOCTi, IO BiANOBIAAIOTH cTaHAApTaM, peKoMeHxoBanuM BOO3, Ta/a6o 3rigHo 3
pe3yJbTaTaMu KIIHIYHMX BHNPOOYBaHb, 3aCBiAYEHHH MiANMMCOM YMOBHOBaKEHOI ocobu, w110
BucTynae BiA imeni 3agsnnka (Koporka xapakrepuernka Jikapceskoro 3acody Ta Jlucrok-
BR/IAAMII: iH(opManis 1 nanicHTa).

3asBHEK, kpaina: [Idaiisep Eitu. Ci. ITi. Kopnopeiims, CILIA
Pfizer H.C.P. Corporation, USA

BupoGuuk, kpaina: [1daiizep Menodexuypunr bensris HB, Benbris

Pfizer Manufacturing Belgium NV, Belgium
- 30epizanns API, dozyeanns APl y emunensininayemamni naxemu i nosmopue
3AMOPOIICYBAHHA, 6UPOOHUYMEBO, NAKYBAHHA, MAPKYEAHHA, MECIYEAHHS npu
BUNYCKY cepii, eunyck cepii

[daiizep Ipnannis ®apmaceioTikans, Ipaanais
Pfizer Ireland Pharmaceuticals, Ireland
- MECMYEAHHA NPU BUNYCKY Cepil, MEeCIYEAHHS RPU OOCHIONCEHHT cmabinbHocmi

Baet ®apmaceytukac, Beanka Bpuranis
Wyeth Pharmaceuticals, United Kingdom
- GURYCK Cepil, 6MOPUHHE NAKYEAHHS, MAPKYEAHHS

ITilTi i Jeeenonment, CILIA
PPD Development, USA
- BUBHAYEHHA Cuny Oif npu docaioxcenni cmabinbnocmi

Tpasumepa / Trazimera®

MOPOLIOK /UL KOHUCHTPATY ISl pO3UMHY JUist iHby3iii o 150 mr |
y (rakoni Nel f




AOJATOK I

KOPOTKA XAPAKTEPHCTHKA JIKAPCBKOI'O 3ACOBY
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v Lleii nikapcbKuii 3aci6 migngrae 104aTkOBOMY KOHTPO/MO. Lle 103B0/MMTE WBKHAKO ieHTHDIKY BaTH
HOBY iHdopmauito 3 Oesnekn. MeauyHux TNpauiBHUKIB NPOCATE NOBIAOMIATH Npo Oyab-Aki
nizo3proBani nobiyni peakuii. Jius. po3ain 4.8 wozno indopmauii npo Te, sk NOBIAOMUTH NP0 N0OI4HI
peakxuil,

1. HA3BA JIIKAPCLKOI'O 3ACOBY

Tpasumepa (Trazimera), TOpPOLIOK AA KOHLUEHTPATY 414 Po3umHy 418 indys3iii no 150 Mr
Tpazumepa (Trazimera), nOpoOLIOK A5 KOHUEHTPATY 1A PO34HHY 11 iHdy3iil mo 420 mMr

2. AKICHUH TA KUIBKICHUH CKJIAJ

Tpasumepa (Trazimera), MOpolIOK U1 KOHLUEHTPATY 18 PO3YMHY Ui iHdYy3iii mo 150 mr

Onun drakod MicTutk 150 Mr TpacTy3ymaly, ryMaHi3oBaHOro MOHOK/IOHANBHOrO aHTHTiNA Knacy 1gGl,
fKe IPOAYKYETbCA Ha CycrneH3iiiHili KynbTypi KIiTHH ccaBUiBR (S€YHUKIB KUTaliCBKOro Xom'dka) Ta
OYHILEHOr0 3a A0NOMOIror XpoMarorpagii, Bkaro4arouu crenndivHi npoleypH iIHAaKTHRALT Ta BUAATEHHS
BipyciB.

Tpasumepa (Trazimera), MOPOIIOK JUIS KOHIEHTPATY [U14 PO3UMHY 414 iHQy3iil no 420 Mr

Onun ¢aaxkoH MictuTs 420 Mr TpacTy3yMaly, ryMaHi30BaHOr0 MOHOK/IOHAIBHOrO aHTuTina knacy IgGl,
AKe TPOAYKYETBCA Ha CycneHsiiHiii KyabTypi KJiTHH ccaBUiB (A€YHHKIB KHTalichbkoro Xom'ska) Ta
OYMILEHOT0 3a IONIOMOr ok XpoMaTorpadii, BkIroyaoun crelindiuHi mpoieaypy iHaKTHBALIT Ta BUAATEHHS
BipyciB.

BinHosnennit po3unH Tpasumepa MicTHTb 21 Mr/Mn TpacTy3ymaty.

IToBHMI Nepestik ZONOMIKHUX PEYOBHH HaBeJeHH y po3aini 6.1.

3. JIKAPCbKA ®OPMA

[Topowok 18 KOHUEHTPATY A/ PO34HHY 1A iHDY3ii (MOpoMoK A1 KOHUEHTPATY ).
Binuii niodinizoBanuii nopoiok abo kopx.

4. KJITHIYHA THOOPMAILIA

4.1 TepaneBTHYHI MOKA3aHHA

Pak mM0104HOT 381031

Memacmamuunuit pax monounol 3aiosu

Tpasumepa npusHaualoTh 714 NiKyBaHHS Aopocaux nauieHTie 3 HER2 no3suTHBHHM MeTacTaTHYHHM pakoM
MonoyHoT 3an03u (MPM3):

- y BHIJIAAI MOHOTepamii /s JiKyBaHHS Mali€eHTIB, AKi Bke ofepxkamy npuHaiiMHi IBI cXeMH
XiMioTepanii 3 NpUBO/Y JMiKyBaHHA MeTacTaTHYHOI cTaaii 3axBopioBanHs. [lonepeaus ximioTeparmis
MOBUHHA BK/IIOYATH, MPUHANMHI, aHTPAUMKIIH | TakcaH, 3a BHHATKOM THX BHMAAKiB, KOJH I
METOAM [IKyBaHHA HE € NPUJATHHUMH /Ui NaUi€HTiB., Y NalieHTIB 3 TFOPMOHMOIUTHBHHM
PELENTOPHHUM CTATYCOM TaKoyk Mae OyTH HEYCNILIHOK TOpPMOHANBHA Tepanif, 3a BUHATKOM THX
BHIaJIKiB, KOJM Ui METOJH /iKyBaHHA He € MPHAATHUMY /U1 MaLi€HTIB.
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- y kombiHauii 3 nakmniTakcenoMm nauieHTam, ki se OAepXKyBa/IM XIMiOTepanito 3 MPHBOLY JMiKyBaHHS
METACTaTHUHOI CTAlIT 3aXBOPIOBAHHS | 1A AKMX AHTPAUMK/IIH He MiAXOIHTb.

- y komb6iHauii 3 nouerakcenom nauieHTaMm, aki He OA€pKYBAIM XIMIOTEpaniio 3 NPUBOAY JNiKyBaHHS
METAaCTaTHYHOI CTaiT 3aXBOPFOBAHHS.

- y Kombinauii 3 inribitopom apomarasu mauientam Y Tepioa MOCTMEHONay3u 3 MeTacTaTHYHHM
PaKoM MOJIOYHOI 3a7103M 3 TOPMOHMO3ZMTHBHHM PELIENTYPHUM CTaTyCcoM, #Ki paHile He
OZlepiKyBaji TpacTy3ymab.

Pax monounoi 3anosu na panniii cmadii

Jlikapcekuit 3aci6 Tpasumepa npusnauaroTs s NiKyBaHHA Jopocinx nauientis 3 HER2 mosuTusHmM
PaKOM MOJIO9HOI 3a71031 Ha paHHiii cragii (PPM3).

- Micss NpoBeJeHHA XipypriuHoro BTpY4aHHd, XiMioTepanii (Heoan'toBaHTHOT un an'loBaHTHOT) Ta
MpOMEHEBOT Tepanii (AKII0 3acTOCOBaHo) (1B, po3in 5.1).

- y kombiHauii 3 makiiTakcenoM a6o goUeTaKcenOM  Mmicis amn'loBaHTHOI  XiMioTepamii
AokcopyOiunHOM i unknopochamigom.

- KoMmOiHamil 3 aa'loBaHTHOK XiMioTe amielo, 10 CKIay KOl BXOAMTE JOLeTaKce i Ka fonnatux,
y p

- y KomOiHauii i3 HeoaX'lOBaHTHOK XiMioTepamicio i3 moganbiIHM 3aCTOCYBaHHAM JTiIKapchKOro
3acoby Tpasumepa sk ax'ioBanTHOI Teparmii ans NiKyBaHHS MicueBonowmperoro (y TOMY YMCITi
3ananbHOro) 3aXBOPIOBaHHA abo MyXJHH > 2 cM B niameTpi (nuB. posainu 4.4 Ta 5.1).

Jlikapcekuit 3aci6 Tpasumepa cnia BHKOPHCTOBYBATH TibKH Y TMAUi€HTIB 3 METACTATHYHUM PAKOM abo
PaKOM MOJIOYHOI 3a103M HA paHHill CTazil, NyXJIHHH AKHX MAalOTE a6o rinepekcnpeciio HER2, a6o
amnidikaniio rena HER2, mo Mae 6yTH BUSHAYEHO TOYHHM i BATi1OBAHMM AHATIOM (mB. po3ainu 4.4 Ta
5.1).

Memaemamuunuii DaK WTyHKY

Jlixapcbkuii 3aci6 Tpasumepa y komGiHauii 3 kanemmuTaGitoM 260 S-Gpropypaunnom i umcmiatHHOM
TOKa3aHUH 14 JiKyBaHHA IOPOCHX NanieHTis 3 HER2-I03UTHBHOW0 METACTaTHYHOIO a/IeHOKapLHHOMOIQ
ITyHKY abo ractpoesodareanbHoro nepexosy, ski pasiue He OZIepKyBajH MPOTUPAKOBOTO JIIKYyBaHHA 3
TNIPHBOly METacTaTHYHOr0 3aXBOPIOBAHHS.

Ilpenapar Tpasumepa cig 3aCTOCOBYBATH JIMILE NALIEHTAM 3 METACTATHYHHM PaKoM wnysky (MPLI) i3
MyXJHHHOK rinepexcnpecito HER2 IT'X 2+ (10610 i3 piBHeM ekcnpecii 2+, BU3HAYEHHM 3a MeTOOM
IMYHOTICTOXIMIYHOrO aHanisy), Ta MO3UTHBHUM Pe3y/LTaToM aHanisy 3a metogom SISH aGo 3a meTonom
FISH, ao IT'X 3+. Cxiig BuKOpHCTOBYBaTH TOYHi i BanizoBaHi METOH aHam3y (auB. po3ainu 4.4 i 5.1).

4.2 Ho3u Ta cnoci6 3acTocyBanns

TectyBanns Ha myxmunny excmpecito HER2 ¢ 060B'53k0BUM A0 NOYaTKy MpoBejeHHs Tepartii (auB.
po3zainu 4.4 Ta 5.1). Jlikysanus npenaparom Tpasimepa HEOBXIZHO PO3NOYMHATH TINBEKHM MiA HAMISIOM
nikaps, AKHH Ma€e I0CBiA NMPOBeeHH LHTOTOKCHYHOL ximioTepanii (1uB. poszin 4.4), i mae ITPOBOAUTHCS
TiJIbKH MEMYHHM MpPaLiBHUKOM.

[lpenapatr Tpasumepa a1s BHYTpilIHBOBEHHOrO 3aCTOCYBaHHA HE MpPHU3HAYeHMil JUIS MiAWKipHOro
BBEJICHHH, | Ma€ 3aCTOCOBYBATHCh TiIBKH LILTAXOM BHYTPilIHBOBEHHOT iH(y3il.

3 MeTOI0 YHHKHeHHA NOMHIOK NpH 3aCTOCYBAHHI Npenapary BaXIMBO NEPEBIPHTH STHKETKH (aKoHis,
106 NepeKoHaTHCA, 1O FOTYETHCS | BBOAHTLCS Tpasumepa (Tpacty3yma6), a ve Kagcuna (Tpacty3ymaby
€MTAaHCHH).
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Jlosysanng
Memacmamuunui Pax MOIOYHOL 3an03u

Tpumuncnesa cxema

Pexomeniorana nouatkosa HABAHTKYBANIbHA /103a CTAHOBHTE 8 MI/KI Macu Tina. PekomenjioBana
TIATPUMYFOYA 7032 3 TPHTHKHEBHMH IHTEPBANIAMM CTAHOBHTD 6 MI/Kr Macu Tina, nounHaoun yepes TpH
THYKHI MICNIs BBegeHHS HABAHTAXYBAIBHOI 103M.

Tuxcnesa cxema

Pekomenniorana nouarkosa HABAHTAKYBATbHA /1038 CTAHOBHTL 4 MI/KT MacH Tina. Pekomenzosana
TIKHEBA MIATPUMYIOYA 1033 CTAHOBMTH 2 MI/KI MacH Tiia, MOYHHAIOMH Hepes OAMH THHKICHS micns
BBC/ICHHA HaBaHTa:XYBALHOT 103K,

Kombinosana mepanis 3 naxnimaxcenom abo doyemaxcenom

Y onopuuX gociimkennax (HO648g, M77001) naknirakcen a6o AoLeTaKce]1 BBOAMIH HACTYMHOIO JHS
micas nepwoi o3u TpacTysymaly (wiomo inpopmauii npo nosy, aus. KOpOTKY XapakTepucTHKy
NKapeLKOro 3acoby (KXJ13) naknitakceny a6o AoueTakceny) i Bigpasy x micas HACTYITHUX 7103
Tpactysymady, AKILo nonepesi n03u Tpactyzymaby no6pe nepenocuucs,

3acmocysanua y Kombinayii 3 incibimopamu apomamasu

Y onopxomy pocnimxenni (BO16216) tpacty3symab i dHAcTpo3on BBOAHAK B 1-i AeHb. He Gyio skommmx
00MexeHs 111010 BigHOCHOrO 1acy BBCICHHA NPH CYMYTHEOMY 3aCTOCYBaHHi Tpactysymaly i aHacTposony
(oz10 indopmauii npo aosy, aus. KXJI3 aHacTposonmy abo iHwMX inriGiTopis apomartasw).

Pax monounoi sanosu na PanKix cmadisx

Tpumuoicnesa i muxcnesa cxemu

Ilpu TpuTiskHesiit cxemi pexomenoBaHa TOMATKOBA HaBAaHTaXyBallbHa /103a Mpenapary Tpasumepa
CTaHOBHTH 8 MI/KT Macu Tina. PekomenioBana NiATpUMyI0ua 103a npenapaty Tpasumepa 3 TpuTH)HEBHMU
IHTepBANAMM CTAHOBHTL 6 MI/KT Macy Tina, nouMHAKYM uepes TPH THXHI MiCNA BBeeHHA
HaBaHTAXyBaJIbHOI 103H.

ITpu THxHeBIi cxemi (movatkosa HABAHTAXKYBAJIbHA 1032 4 MI/KT, notiM 2 Mr/kr LWIOTHKHA) OJHOYACHO 3
nakfiTakcenom micis XimioTepanii AokcopybiiiHoM i mukrodocdamiom.

Aus. pos3ain 5.1 mozo indopmauii NIpO I03yBaHHA Npu KoMGiHOBaHi il XimioTepanii.

Memacmamuunui PaK wyHKY

Tpumuscnesa cxema
Pexomennorana novatkosa HABAHTAXYBANbHA /1032 CTAHOBHTL 8 MI/KI MacH Tina. PexomenioBana
MiATPUMYIOYA /1032 3 TPUTHKHEBHMH IHTepBanaMu cTaHOBHTE 6 MI/kr Macy TiNla, NOYHHAIOYH Yepes TpH
THXHI MiC/15 BBE/ICHHA HABAHTAKYBATBHOT J103H.

Pak MonouHoi 3ano03y i PaK UUTYHKY

Tpusanicms nixyeanns

lauienTn 3 meracraTunnm PakoM MOIOYHOI 3a71031 abo MeTacTaTHYHHM PaKOM LUTYHKY IMOBHHHI
OJ€pPXKYBATH JiKyBaHHs MpenapaTom Tpasumepa 110 nporpecysanns 3aXBOprOBaHHA. VY nauienris 3 PPM3
TPHBANICTB JTiKYBaHHS npenaparom Tpasumepa craHoBHTS | pix a6o 10 peuuausy 3aXBOPOBaHHA, 3A/IEJKHO
BiJl TOrO, 10 CTaHeTLCH panire. He pexomenayeTses TNPOAOBKEHHA NiKyBauus npu PPM3 Ginbiue oaxoro
POKY (aMB. po3in 5.1).
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3uuscennn oosu

YV KNiHIYHHX AOCTiKeHHAX 103y TpacTy3ymaly He 3HUKYBAMH. Y mnepiol BHHHKHEHHS 0GOpOTHOI
miesocynpecii, crnpuunHenoi XimioTepanieio, natieHTH MOXYTb NPONOBXKYBATH Tepamild 3a YMOBH
PETEILHOTO KOHTPOJIO 3a YCKIAAHEHHAMHM, IO BHHHKIH BHACITIJIOK Heiitponenii. [usuce KXJI3
nakiirakeeny, aouerakceny a6o inriGiropy apoMatasy /UiA OTPUMaHHSA iH(OopMallil MO0 3HWKEHHS 103K
abo BiACTpoueHHA XiMioTepanii.

Skwo ¢pakuis Bukumy niBOro WITyHOUKa (PBJIIL) 3umkyetses g0 >10 BigcoTKOBHX NYHKTIB BiJ
MO4aTKOBOTO piBHA ab0 3HUAKYEThCA 10 50%, NiKyBaHHs cin NPU3YNHHHTH | NPOBECTH NOBTOPHE
nocnimxerns GBI nporsrom npu6musso 3 Twkwie. Skugo GBI 3a el 9ac He moKpaumscs abo mie
noripmuscs, abo AKWIO PO3BHIACH 3acTifina cepuesa HepocratHicTs (3CH) 3 kninidHMMuM nposBamu,
3aCTOCYBaHHA npenapary Tpasumepa ci NPHNHHHTH, SKIIO TiMBKKM KOPHCTE Bia fioro 3aCTOCYBaHHA 1M
KOHKPETHOTO Mali€HTA He MepeBHIly€ pU3MKH. Bei Taki nauieHTH noBuuHi Oyt HampaeneHi Ha
00cTexeHHS 10 Kapj1io/ora i NoAaILIIoro CIIOCTEPEKEHHS.

IHponyweni dozu

SIKIIO NALIEHT NPOMYCTHB 103y BBEACHHA NIKAPCHKOrO 3aco0y Tpasumepa Ha OMH THIXK/IeHB 260 MeHIe,
HEOOXIIHO AKOMOra cKopille BBECTH mpenapar Y CTaHAapTHiH MATPUMYIOUill 1031 (THXKHEBa cxema: 2
MI/KT; TpUTWXKHeBa cxema: 6 mr/kr). He cnin wekarth HacTYNHOro TmiaHoBaHoro mkiay. IMogatsumi
MiATPHMYIOYi 103 C/TiZ BBOAMTH 4epes 7 i a6o qepe3 21 [eHb BIANOBIOHO 10 THXHeBOi abo
TPUTHKHEBOI CXEMH,

SIKIIO nauienT nponycTuB 103y BBEACHHS npenapaty Tpasumepa Ginbin Hisk Ha OMH THKIEHD, HeoOxinHo
AKOMOTa CKOpillle 3HOBY BBECTH HABAHTAXYBATBHY 103y npenapaty Tpasumepa y Burasai npubausso 90
XBHJIHHHOI iHQys3iT (THiKHEBA CXeMa: 4 MI/KT; TPHTHXHEBa cxema: § mr/kr). Ioaasnswi niarpuMyioyi 1031
Tpasnmepa (TikHeBa cxema: 2 MI/KT; TPUTHXKHEBA cXema BiANOBIAHO 6 Mr/kr) citia BBOAUTH yepes 7 AHIB
abo yepe3 21 neHb BiANOBIAHO 10 THXHEBOT 260 TPHTHKHEBOI CXeMH.

QOcobnusi epynu nayicumis
Cneuiansui hapmakokineTnuni nocnimkenns 3a Y4acTIO Nali€HTIB TITHHOIO BiKY Ta MAli€HTIB 3 HHPKOBOIO

a60 NeviHKOBOK HEOCTATHICTIO He MPOBOAKMKCA. Y X0z (papMaKkoKiHETHYHOro MONyIALifiHOro aHanizy
He 6yJ10 IPOAEMOHCTPOBAHO BILIMBY BiKY i HHPKOBOI HEAOCTATHOCTI HA (hapMaKOKiHeTHKY TpacTy3ymaty.

Himu

Tpasumepa ne BukopucTOBYIOTS M1 JiKyBaHH Nali€HTIB ANTAYOTO BiKY.

Crniocib 3acTocyBans

Jlikaperkuii 3aci6 Tpasumepa npusHagenwii a1s BHYTPILIHEOBEHHOIO 3aCTOCYBaHHA. HasanraxyBansny
A03y CHig BBOAMTH y BUrIAfi  90-XBHAMHHOL BHYTpIIUIHBOBEHHOT idy3ii. Bpomutu npenapar
BHYTPIIlIHBOBEHHO CTPYMeHeBo (50MI0CHO) He MoXHa. BryTpimnboBenHa indys3is npenapatoM Tpazumepa
Ma€ NpOBOAMTHCE MeJWYHHM MpauiBHHKOM, SKuH MiAroToBNeHuit 10 KOHTponto aHadinakcii; Habip
HEBIJKIAIHOI IONIOMOrH MOBHHEH 6yTH Y HagBHOCTI. 3a CTAHOM NAUIEHTIB CIiJ peTe/bHO crocTepiraru
NMPOTArOM He MEHILe LeCTH FOIMH Mmicas noyaTKy nepwoi indysii i NPOTATOM IBOX FOAMH MiC/I4 MOYATKY
HACTYMHUX iHQY3iH MOKO0 PO3BMTKY TaKMX CHMOTOMIB AK JIMXOMAHKa i 03HO0 ab0 iHIMX nposBiB
iHQy3iliuuX peakuiii (auB. posginu 4.4 Ta 4.8). INepepuBanus a6o ynoBibHEHHS MIBUIKOCT] iHpy3ii
MOXYTb JONOMOITH KOHTPOMIOBATH TakKi CHMNTOMH. [H(Y3il0 MOXKHA BiHOBHTH micis nocnabiuaHus
CHMNTOMIB.

SIKIIO novaTKoBa HaBaHTAXYBaIbHA 1032 n00pe NepeHOCHTLCS, HACTYTIHI 103 MOKHA BBOIATH y BHIUIS 1
30-xBrnuHHOT iHQYs3ii.

[lepea BBeneHHsiM AMB. iHCTPYKUiT MO BiHOBIEHHIO npenapary Tpasumepa ans BHYTPIilUHEOBEHHOIO
3aCTOCYBaHHA y po3jii 6.6.
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4.3 ITpoTunokaszauns

. [lixumena 4y TiuBicTs 10 TpacTysymady, mumaumx 6inkis abo 6y1b-1K0i 1onoMikHOT PEYOBHHH,
nepeniyeHux y po3ini 6.1.
° Taxka 3aguiuka y crani cnokoro HCPE3 YCKIaIHEHHs! [IPOrPECyIoUol 30KICHOT myXmuuu abo Taka,

1O NoTpedye NpoBe/IeHHs A0JATKOBOT KHCHEBOT Tepanii.
4.4 OcoG.nBi 3acTepexenns Ta 3ano6ixui 3axo0u [PH 3aCTOCYBAHHI

[IpocTexyBanicts
/Ana noninwenus npoctexyparHocTi GionoriuHmX NIKapCHKMX 3ac00iB HeoGXiaHo yiTko ¢ikcyBsaTi TOprosy
Ha3By i HOMep cepii penapary, 110 BBOAUTHCH.

TectyBanua na myxmmnny excnpeciio HER2 ciizn TIpOBOJIMTH B CrienianizoBauiii laGopaTopii, AKka Moske
3a0e3neYnTH HaleKHY Baniganio Npoueayp TecTyBaHHsA (AMB. po3ain 5.1).

Ha nauwit yac sincyTHi aani kisiusux gocnimkens UI0ZI0 MOBTOPHOr0 /iKYBaHHA MALIEHTIB 3 NONepeHiM
3aCTOCYBaHHAM TpacTy3ymaly npu an'loBaHTHii Tepanii,

Cepuera aucyukuis

3azaneni numanns

IauienTu, sKi OTpUMYIOTH JTiKyBaHHS npenapatom Tpasumepa, Hasekats 40 IPyNH i ABHIIEHOTO PH3HKY
PO3BHTKY 3acTilHOT CepLeBOi HeI0CTATHOCTI (3CH) (II-IV ¢yHkuionansHmii k1ac 3a Knacudikauiero Hero-
Hopkcbkoi acouiarii Kkapziosorie [New York Heart Association, NYHA]) a6o GescumntomHoi cepueroi
aucdynkuii. Taki sBuima CHOCTEpiraiucs y NauieHTiB mij yac 3aCTOCYBaHHA TpacTy3ymaly Ak MOHOTepanii
abo y xomGiHauii 3 makmirakcenom a6o AOLETAKCENOM, 0cO6/IMBO micaa XimioTepanii aHTpaumKTiHOM
(noxcopy6iunn a6o enipy6inun). 3a CTYNEHEM THKKOCTI BOHM MOXYTb GyTH Bil MOMIPHOTO [0 THXKOro
CTyNeHs, i NPU3BOANTH 110 CMEPTeIbHHX HACTiNKiB (muB. posain 4.8). Kpim Toro, cig JIOTPHMYBaTHCh
00epekHOCTI NpH MiKyBaHHI MANicHTIB 3 MiIBULIIEHAM PH3HUKOM CepUEBO-CYAHHHUX YCKJ/Ia[HEeHE,
HAalpHKJIaj, apTepialbHO TiNepTeHsieo, NiATBepIKEHOW imeMiYHOK0 xBopoboto cepus, 3CH, ®BJILI
<55%, nauieHTiB TTHBOIO BiKY.

Bci nanienTu nepen novatkom JNiKyBanHA npenaparom Tpasumepa, 0co611Bo Ti, AKi paHile oepxyBamm
AHTPALMKNIH i uukiodocdamia, nosunHi npoiitn peTenbHe KapaionoriuHe obGcTexeHHs Ha BUXIiJTHOMY
piBHi, o BKMo4ae 36ip aHamHe3y i hisukambHuil Orjisij, enexTpokapaiorpamy, exokapaiorpadiio ta/a6o
pazioisoronxy BeHTpukyorpadio (MUGA) abo MarHiTHO-pe3oHaHCHY ToMorpadiio. MoHiTOpHHI MOsKe
AOMOMOTTH BHABHTH NALl€HTIB, y SKUX PO3BHHYIacA Ceplesa aucdynkuis. Kapaionoriyui nocnimxenus,
NpOBeJIeHi HA BHXiIHOMY piBHi, NOBUHHI TNOBTOPIOBATHCS KOXKHI 3 MicALi nix yac nikyBaHHS i KOXKHI 6
MICSLLIB NiCAs NpUNMHEHHA NiKyBaHHA 10 24 MicALiB 3 MOMEHTY BBEJICHHA OCTaHHBOI 034 npenapary
Tpasumepa. Ilepes npuitHATTAM PillIeHHsA 100 NpPOBEIEHHS NiKyBaHHA NpenapaTom Tpasumepa ciig
MIPOBECTH PEeTe.IbHY OUIHKY CMiBBiAHOIEHHS PHIUKY i KOPHCTI.

Pesyneratn  hapmakokineTnunoro MOMyNAUIAHOrO aHANi3y BCIX HAsSBHMX JaHUX CBif4aTh, wIO
Tpactysymab moxe 3anumarucs y KpoBo0Giry a0 7 micauis micas npunuaenns NiKYBaHHA (IHMB. po3ain
5.2). Y naui€HTiB, ki OTPUMYIOT AHTPALMKIIHH miCas NPUNUHEHHS iKY BaHHA TPACTY3yMaboM, MOKIHBO,
MiABHUIYETBCA PH3HUKY PO3BHTKY cepuesoi aucyHkuii. Skmo Moxamso, caia YHHKaTH Teparii
aHTPALUMKIIHOM npoTaroM 7 Micsuis  micns NIpHNHHEHHA  3aCTOCYBaHHA TpacTysymaby. Skuio
AHTPALMKITIHA BUKOPHCTOBYIOTBCS, C/1iJ peTeNbHO KOHTPOJIIOBATH cepueBy (yHKUIIO NalieHTa,

[TauieHtam 3 BusIBIeHMMH B XO0i BHXimHOTrO CKPHHIHTY CEpLEBO-CYAMHHUMH MOPYILEHHSMH CIIiI
TTPOBOZNTH MOJANBLIY KApAIONOriuKY OLIHKY. V BCiX nanicHTiB c1ix KOHTPOJIIOBATH CepLEBY (PYHKIIIO i
4ac JIiKy BaHHs (Hanpukiaji, KoxHi 12 THHKHIB). MOHITOPHHT MO3Ke ZONOMOTTH BUSBHTH NalieHTIB, y SKHX
PO3BHBAETBCA CepueBa AHCQYHKUIS. [TpH BHHUKHEHH] ¥ naLieHTa Ge3CHMITOMHONO NOPYIIEHHA (yHKLUii
CEpUs MOHITOPHMHI C/1ijl IPOBOAMTH (HAaNpHKIaZ, KOKHI 6-8 THKHIB). 32 HAABHOCTI CTIHKOrO 3HHKEHHS
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(byHKUiT niBOro LTYHOUKA, MO 3aMMIAETbCA GE3CHMITTOMHIM, JTiKapio HEOBXiHO PO3TTSTHY TH 1OUITLHICTE
NPHITHHEHHA Tepartii, 32 YMOBH 11O KJIiHiHa KOPHCTS Tepanii TpacTy3ymabom He j1ae fepeBar.

Besneka noaoskenns abo moHoBIEHHS NiKYBaHHA TPAacTy3yMaGoM NalicHTIB i3 CepuUeBo0 AuchyHKIie
MPOCNEKTHBHO HE BHBYantach. Skiio GBI 3HikyeThes 10 >10 BiICOTKOBUX MYHKTIB Bil MOYATKOBOrO
piBHA abo 3HIKyeTheA 10 50%, NiKyBaHHS cl1i1 TIPU3YNIUHHUTH | IPOBECTH NOBTOPHE Aocipkenns OBJILL
npotaroM npubansxo 3 TikHiB. ko ®BJILL 3a ueii yac He TNoKpanuecs abo e noripumuecs, abo Sk
PO3BHMacA CHMITOMATHYHA 3aCTiiiHA cepueBa HeaocTaTHiCTk (3CH), 3acTocyBaHHs npenapary Tpasumepa
CI1iJI NIPUNHHATH, AKLIO TiLKH KOPUCTB BiA Horo 3aCTOCYBAHHSA 111 KOHKPETHOTO NAUI€HTA He NepPeBHLIYE
pusukH. Bei Taki mauieHTH noBuHHI GYTH HanpaBNeHi Ha OGCTEXEHHA 10 Kapaionora i nojasnblue
CTIOCTEPEKEHHS.

Y pasi pO3BMTKY CHMIITOMaTHYHOI CepleBOi HeZOCTATHICTH Ha Tui Tepanii mpenapatom Tpasumepa,
TIKyBaTH 1T CJ1iJ CTAHAAPTHUMM 3ac06aMH, o 3actocoBytoTh npi 3CH. Ctan GinbinocTi nauieHTis, y sxux
PO3BUHY/IACA 3aCTifiHa cepleBa HeJOCTATHICTE abo GescuMmTOMHA cepuesa JHCHYHKLIA B ONOPHMX
JOCII/KEHHSIX, MOKPAaLUMBCA MPH TPOBeeHHI cranzaptTHoro JikysawHs 3CH, wmio ckiamaetsess 3
IHri6GITOpiB  aHriOTeH3NHMEPETBOPIOIOYOrO epmenty (AIID) abo 610KaTOpiB AHTIOTEH3UHOBHX
peuienTopis i 6era-6nokatopi. BinswicTs mauieHTie i3 cuMnTOMaMK 3 Ooky cepus i AoKa3zoM KiIiHiYHOT
KOPHCTI JliKyBaHHS TpacTy3ymMaboM NpONOBKYBaIH Tepanilo Ge3 J0JaTKOBHMX KTiHIYHHX ABHIL 3 Hoky
cepus.

Memacmamuunuiit pax smonounoi 3anozu

He MoxHa omHouacHo 3acTocoByBart npenapar Tpasumepa i anTpauukning ans nikysauus MPM3.
INauienr 3 MPM3, ski pasile oTpuMyBai aHTPALHMKIIHH, TAKOK CXIIBH 10 PH3UKY PO3BUTKY CeplieBoi
AUCHYHKUIT NPH 3acTOCYBaHHi npenapary Tpasumepa, X04a y MOpPiBHAHHI i3 0JHOMACHUM 3aCTOCYBAHHAM

Tpasumepa i anTpaUMKIIHIB PH3HK € HIKIHM.

Pax monoynoi 3anosu na panniii cmaoii

Y nauientis 3 PPM3, kapmionoriuni aocnimkenns, MpoBe/ieHi Ha BHXiZHOMY piBHi, TNOBHHHI
NOBTOPIOBATHCA KOXKHI 3 Micsui mia yac nikyBaHHS i KOXHI 6 Micsiir micas NPUIMHEHHA NIKYBaHHA g0 24
MICALIB 3 MOMEHTY BBEJEHHS OCTaHHLOI IO3H npenapaty Tpasumepa. [Tauientam, ski ogepxkyioTh
XiMioTepanilo i3 3aCTOCYBAHHAM aHTPAUMKIiHIB, PEKOMEHAYETECA MPOBOANTH NOAANBIUMA MOHITODHHT
NOBTOPIOBATH HOro WIOPiYHO 0 5 POKiB MiC/s OCTAHHLOIO BBEJCHHS Tpasumepa, abo nosie, sxoO
CIIOCTEPIracThCA NOCTiiiHe 3HwKeHHs OBJIIII.

[MauienTis 3 indapkrom Miokapaa B anamuesi, CTEHOKapJi€lo, 1110 NoTpeGye MeANKAMEHTO3HOTO JTiKY BAHHS,
3CH B anamuesi abo HasisHoi0 (II-1V dyHKUioHanbHMIE K1ac 32 kinacudikaniero NYHA), GBI < 55%,
iHmMMH KapaioMionaTismu, cepleBoio ApUTMi€I0, sika MOTpebye MeAMKaMEHTO3HOIO JTiKyBaHHA, KIiHIYHO
3HavyLHMH 3aXBOPIOBAHHAMH KJIaNaHiB Cepls, MOraHO KOHTPOJLOBAHOK apTepiaibHOK rinepTeH3ie
(rinepTeH3is, KOHTPOJILOBAHA 3a JOMOMOT 00 CTaHJAPTHOI MeJMKaMEHTO3HOI Tepanii, He Gyna BHKJIIOHYEHA)
i reMOJMHAMIYHO 3HAYYLIMM NEpPUKAPAIATEHHM BHUNOTOM HE BHKIIOYAIH y OMOpHi AOCHiDKEHHA
3aCTOCYBaHHA TpacTy3ymaly npu an'loBaHTHil i Heoaa'toBauTHiii Tepanii PPM3, i TOMY JiKYBaHHS Y TaKHX
rpyn NaUi€HTIB He PeKOMEHI0BaHO.

Ad"roeanmna mepanis
He mMoxHa onHOYacHO MpusHayaT# npenapar Tpasumepa i anTpaunKniny npy an'roBaHTHIM Tepanir,

YV nauientis 3 PPM3 cnocrepiranocs 36inblen s 4acToTH CHMITOMAaTHYHUX 1 Be3CMMNTOMHIX ABHLI 3
OoKy ceplis npu 3acTocyBanHi TpacTy3ymaby micas XimioTepartii, o MiCTHTB aHTPaUMKIIH, Y IOPIBHAHHI
3 BBEJICHHAM HEAHTPAUMKIIHOBOI CXeMH JiKYBAaHHS i3 3aCTOCYBaHHSM AoueTtakceny i kapGornatuuy,
HacToTa TaKKX ABMIL Oyna Giibll BUPOKEHOIO NMPH OJHOYACHOMY BBEIEHHI TpacTy3ymaly 3 TakcaHamH,
HDK TIpH i0T0 nocnigoBHOMY BBefeHHi 3 Takcamamu. Hezanesuo BiJl CXeMH, sKa 3aCTOCOBYBaJlach,
OinbLIiCT CHMITOMATHYHMX SBULI 3 6oky cepus criocTepiranucs nporarom nepuiix 18 micauis. B OJIHOMY
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i3 3 ONOPHUX AOCIIKEHE, MPH AKOMY JOCTYIHA MeiaHa nepioy MoJatbLIoro CIOCTEPEKEHHS CKIanana
5,5 pokis (BCIRG006), cnoctepiranocs Gesnepepsre 36i1bmeHHA CyMapHOT HacTOTH CHMITOMATHYHMX
AUl 3 Goky cepus abo ®BJIILL y nauieHTis, SKUM TpacTy3yMal BBOIMIIH OHOYACHO 3 TAKCAHOM Micias
aHTpaLMKIHHOBOT Tepamii, 0 2,37% y nopiBHAHHi i3 npnGausso 1% y ABOX rpynax NOPiBHAHHS
(aHTpaumknin nmoc nuKIopochamil 3 NOAANLUIMM 3aCTOCYBAHHAM TakcaWy i Takcady, kapbonnartusy i

TpacTy3ymaby).

DaxTopamMu pH3NKY PO3BHTKY SBHLL 3 GOKY Ceplsd, SKi BH3HAYHIH B YOTHPLOX BENNKHX JOC/IKEHHIX
an'toBaHTHOI Tepanii, Gyu niTHil Bik (> 50 pokiB), HU3bKHIT OYATKOBHIT piBens MBJILL (< 55%), sHmKeHa
®BJILI 1a 10-15 nyHxTiB 10 a60 micis moYaTky JiKyBaHHS NaKMIiTAKCenoM i nonepeaHe abo ogHo4YacHe
3aCTOCY BaHHs aHTHTINePTeH3UBHUX JTiKapChKHX 3aco6iB. Y mauienTis, aki orpumyBaim TpacTy3ymab nicns
3aBepLUEHHs /1'I0BaHTHOI XiMioTepanii, pu3k po3BHTKY cepuesoi AucdyHKLiT 6B acowuifioBanuii 3 BULLIOK
KYMYJIATHBHOIO 1103010 QHTPAUMKIIHY, 110 3aCTOCOBYBAaBCA [0 MOYATKY JMIKYBaHHS TPacTy3ymaGom, Ta
innexcoM macu tina (IMT) > 25 kr/m2.

Heoao'rosanmna-ao'toeanmna mepanis

[auientam 3 PPM3, siknm npusHayeHe HeOaTOBAHTHe-aq OBAHTHE niKyBaHHs, npenapat Tpasumepa ciin
3aCTOCOBYBAaTH O0/IHOYACHO 3 AHTPAUMKIIHAMM TifbKM AKIO NAUiCHTH paHille He OTPUMYBATH Kype
XimioTepanii, i TifbKH cXeMM JiKyBaHHsS i3 BHKOPHCTAHHAM HM3BKUX /103 aHTpauMkiiHy, To6T0 npu
MaKCHMaIbHHX KyMYJIATHBHHX 033X Jokcopy6iuuHy 180 mr/m? abo enipyGitmny 360 mr/m?,

SIKINO TAUi€HTH OTPHMYBANM OJHOYACHO HU3BKI M03M AHTPALMKIIHIB i npenapat Tpasumepa sk
He0a IoBAHTHY Tepariio, 3aCTOCOBYBATH J0JaTKOBY UMTOTOKCHYHY XiMioTepamiio micas XipypriudHoro
BTpy4aHHs He MOTPiOHO. B iHwmX cuTyauisx piwesHs npo HeoGXiaicTe NPOBEJICHHA 10aTKOBOI
UATOTOKCHYHOT XiMioTepanii BU3HAYAETHCS 3 ypaXyBaHHAM iHAMBIyaTbHUX haKTOpiB.

Hocsia 0HOYaCHOrO 3aCTOCY BaHHA TPAacTy3yMaly 3 KyPCOM aHTPAaUMKIiHY B HH3bKUX 033X HA JaHHil yac
obmexyeTbes ABoMa JocimkenHamu (MO16432 i BO22227).

Y omopHomy gmocmimkenHi MO16432 TpacTysyma BBOAMIM OHOYACHO 3 Heoaa'roBaHTHOKO
XimioTepanielo, Aika BKITIOHa/a TPH LMK IOKCOPYGIlMHY (KyMy/ISTHBHA 1033 180 Mr/m?).

HacTora cumnromMaTHuHOI cepueBoi Auchynkuii ckaana 1,7% TIpH cXeMi i3 TpacTy3ymabom.

Y 0cHOBHOMY KiliHiYHOMY A0cmimkerHi BO22227 TpacTy3ymal BBOAMIH 0JHOYACHO 3 Heoaa'rOBaHTHOIO
ximioTepanmi€cro, 10 MicTuna YOTHPH LMKIH emipy6iuuuy (kymynatueea ao3a 300 M /m2); 3 meaianoro
CHOCTEPEKCHHA 110 NepeBHlyBana 70 MiCALIB, 4aCTOTa BHHUKHEHHs CeplUeBOi He0CTAaTHOCTI/3acTifiHol
cepueBol HeI0CTaTHOCTI cTaHoBMAA 0,3% y Py BHYTPilIHEOBEHHOrO 3aCTOCY BaHHA TpacTy3yMaby.

Kniniunuii focsia Tepanii nanientis sikom nonan 65 pokis o6MexkeHHmii.

Indy3iiini peakuii (IP) Ta migeuuiena 4vTIHBICTS

IMosigomnsnocs npo cepitosni IP Ha ¢oni indysii TpacTy3ymaby, BKIOHAIOYHM 3aAMILKY, apTepiaibHy
rinoTeHsilo, AMXaHHA 3i CBMCTOM, rineprensiio, GpoHXOCHasM, CYNpaBeHTPUKYJIAPHY TaXiapHTMito,
3HIDKCHHS HACHYEHHs KpoBi KkucHeM, aHadinakcito, pecmipatopumii amcrpec, KPOMUB'AHKY Ta
AHTIOHEBPOTHYHHI HabpaK (AuB. po3ain 4.8). 3 METOK 3HUKEHHs PH3UKY BHHHKHEHHS LMX ABHII MOXKe
3aCTOCOBYBATHCH MOMNepeJHe Mpo(inakTH4He MiKyBaHHs. BinbliicTe uMX BMLI BMHMKAE mia yac abo
NpOTAroM 2,5 roAMH mic/is movarky nepuoi indysii. V sunagxy po3BUTKY iH(y3iiiHol peakuii, indys3ito
chia mepepsati abo CNOBIMBHUTH i WIBMAKICTH, i CIOCTEPIraTH 3a CTAHOM MALIEHTA 10 3HUKHEHHS BCix
CHOCTEpexkyBAHHX CHMNTOMIB (auB. po3zin 4.2). Jlna nikyBaTH UMX CHMITOMIB MOXHA 3aCTOCOBYBATH
aHa/bIeTHYHI/KAPO3HIKYBANbHI 3aco6H, Taki sK MernepuaMH aGo mapauetamon, ab0 aHTHricTAMiHHMIL
3aci6, Takuii sk andenrigpamin. V Ginsuiocti NauieHTiB crocTepiranocs 3HUKHEHHS
CHMITOMIB, MiCNA HOTo MPOAOBKYBaTH iHy3ii Tpactysymaly. CepiiosHi peakuii ycmimHo nikyeanm 3a
AOTIOMOr0K0  MiATPUMYIOUOT Tepamii, Takoi AK KHCHeBa Tepamis, 3acTocyBaHHa OeTa-aroHicTie Ta
KopTHKOCTepoiais. Piako Taki peakuii acouiroBanucs 3 MOTEHLIIHO NETATEHUMM KITi HIYHUMU HACTIIKAMH.
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Pu3nk po3BHTKY seTanbhuX iHQy3ifiHMX peakuiii MiABMILEHMI y NALiEHTIB i3 3aJMIIKOI Y CMOKOT,
CNPHYHHEHOI YCKIAMHEHHAMH MPOrpecyoyoi 3/10AKiCHOI NMyXJMHM Ta CYNMYTHIMH 3aXBOPIOBAHHAMM.
TakuM YHHOM, TAKHM NaliEHTAM He CIIiJl PH3HAYATH JiKyBaHHS TpacTy3ymabom (B, posain 4.3).

TloBigOMIANOCA TakoX NpO NOYATKOBE MOKPALIEHHS, 33 SKUM CIIOCTepirasocs KiiHiuHe moripueHHs i
YTOBITBEHCHI peakiii 3 IBHAKUM KTiHIYHUM noripireHHsM. CMepTelbHi BUNIAAKH BUHUKATH ¥ Nepioa Bil
JICKITBKOX TOJIMH JI0 OJHOIO THXHA micna indysii. Pifko y mauieHtis noyMHaBcs po3BUTOK CHMNTOMIB
iHQY3ii i nereHeBnX cuMnTOMIB Ginblue, Hik yepes 6 roams micas nouarky indysii TpacTysymaby.
TTauienTiB ci nonepeauTH NPo MOKIHBICTH TAKOrO Mi3HBONO MOYATKY PO3BHTKY CHMITOMIB, a TAKOXK
TNIPOIHCTPYKTYBATH, L0 IM HeoOXiNHO 3B'13aTHCS 31 CBOTM NliKapeM y pasi BUHHKHEHHS TaKHX CHMIITOMIB.

Jlerenesi siBHiLa

Tsxxi nerenesi ABuina Gy 3apeecTpoBaHi Ha (OHI 3aCTOCYBaHHS TpacTy3ymaly v nocTMapKeTHHTOBHIA
nepioa (aus. posain 4.8). 3piaka wi ABMINA Manu NeTaNbHI HACTIAKH. Kpim Toro, nmosizomnsanocs npo
BHINAAKA IHTEPCTHUIATLHOTO 3aXBOPIOBAHHS JIETeHb, BKIKOYAKOUM iHQINLTPATH JereHis, rocTpuit
pecripaTopHuii AMCTPEC-CHHAPOM, THEBMOHIIO, THEBMOHIT, MIeBpaILHUI BAMIT, pecnipaTopHHii QHCTpec,
rocTpuii HabpAK JIereHiB i AMXaTbHy HeOCTATHICTE. PAKTOPH PHIMKY iIHTEPCTHLIANLHOrO 3aXBOPIOBAHHAM
JICTCHIB, BKJIKOYAIOTH TONepeanio abo CyMyTHIO Tepamilo iHIWHMH NPOTHIYXTHHHUMMU npenaparamu,
TaKUMH fK TaKCaHH, reMUnTaliH, BiHOpenbiH Ta npomereBy Tepaniio. Lli sBHIIa MOXYTh BUHMKATH SK
nposB iHQY3iiHIX peakuilf abo MalOTh BiACTPOYEHMIT 104ATOK POIBUTKY CHMNTOMIB. Y malieHTiB, sKi
BI4YBAOTh 3aJMUIKY B CTaHi CMIOKOIO 3yMOBJIEHOIO YCK/IaAHEHHAMY TIPOrpecyiouoi 310sKicHOT MyXJIHHHA
Ta CYMyTHIMH 3aXBOPIOBAHHAMHM, iCHYE DH3MK BHHMKHEHHS JereHeBMX peakiiil. TakuM unHOM, HuM
Nali€HTaM He CJiJ NMpH3HAyaTH JikyBaHHS TpacTysymabom (muB. posain 4.3). Cnig JOTPHMYBATHCS
00epekHOCTI MpPH NHEBMOHITi, OCOGJIMBO y NAUi€HTIB, AKi OTPHMYIOTH OJHOYACHE NiKyBaHHA i3
3aCTOCYBAaHHAM TaKCaHiB.

4.5 Bsaemonis 3 inmamu aikapesknMu 3aco6aMu Ta iHmi BHIN B3aeMoiil

Crneuiansni pocnmijpkeHHs Nikapebkoi B3aemonii He nposoaunuch. KniHivao 3HAYYILLUMX B3aeMOii i3
CYMyTHIMH JIKApCBKMMH 3aco0amH, IO 3aCTOCOBYBAIMCH B KIIHIYHHX JOC/TIMKEHHSX OJHOYACHO 3
TpacTy3ymMaboM, He CIOCTEpIranocs.

Bnaus mpacmysymaby na papmaxoxinemuxy inwx npomunyxaunnux 3acobie

Hani papmakokineTnunux nocnipkens BO15935 i M77004 3a yuacTio x«inok 3 HER2-nosutneaum MPM3
FOBOPATL MNpO Te, IO Ais nakiiTakceny i AOKCOpyGiluHy (Ta iX OCHOBHMX MeTaGosiTiB 6-a-riApPOKCH-
naksitakceny, POH, ta aokcopy6iuunony, DOL) y npucytHocti Tpactysymaby (8 mr/kr a6o 4 mr/kr
BHYTPIlIHBOBEHHOI HaBaHTaKYBATbHOI J03M, MOTIM Mo 6 Mr/kr 1 pa3 Ha 3 Twki abo 2 Mr/kr
BHYTPIlUHBOBEHHO 1 pa3 Ha TK/eHb, BIANOBIAHO) 3aNMIIAETHCA HE3MiHHOW0. OaHaK TpacTy3ymad moxke
MiABHUIYBAaTH  3araibHy  eKcmosuuilo  meraGonity  mokcopyGiummy  (7-me3okcnu-13 Aurigpo-
nokcopy6iuuHoHy, D7D). bioaktuehicts D7D i kiiHiunuil BINIUB NiABMIICHHS PIBHA LBOTO metabonity
HEeBIJIOMI.

Hani  pocmimxenns JP16003, HenmopiBHIOBATBHOTO  JOCIIHKEHHS Tpactysymaby (4  mr/kr
BHY TPILIHBOBEHHOT HABAHTaXYBATBHOT 03K | 2 MI/KI BHYTPiLIHbOBEHHO! 103H WIOTHAKHS) i JloLeTaKcesny
(60 Mr/m? BHYTPIlIHBOBEHHO) 3@ YHACTIO O/HIEl FPYNH AMOHCHKMX *KiHOK 3 HER2-MO3HTHBHIM MPM3,
CBiZ4aTh, 1110 OHOYACHE BBEJCHHA TPacTy3ymaly He YHHMIO BIUTHBY Ha (apMaKOKiHETHKY OIHOKPaTHO]
Aosu pouerakceny. Jocnimkenns JP19959 6yno nianocnimkernsm BO18255 (ToGA), ke npoBoauiu 3a
YHacTIO ANOHCHKMX MALliEHTIB, 9OJOBIKiB Ta XIHOK, 3 PAKOM WITYHKY Ha Mi3HIX CTAAISX I8 BHBYEHHS
(apmakokineTukn KaneuuTabiHy Ta UMCIUIATMHY NpH 3aCTOCYBAHHi iX 3 Tpactysymabom abo 6es.
PesynbTatd upOro mianoCHikeHHs CBiAYaTh, IO EKCMO3MLIA GIOMOMYHO AKTHRHHX MeTaGoMiTIB
(nanpuknaz, S-¢ropypauun) kaneunTaGiHy He 3MiHIOBaIACh NpH OZHOYACHOMY 3aCTOCYBAHHI UMCIIATHHY
abo npH 0/1HOYACHOMY 3aCTOCYBaHHI UMCIUIATIHY i TpacTy3ymaby. OHax, TpH 3aCTOCYBaHHi y KoMGiHawil
3 TpacTysymabom Oyio BiA3HayeHO BHULi KOHUEHTpaUii kaneuuTaGiny Ta Ginbi TpHBATMi] nepioj iioro
HaniseuBeaeHHA. OTpUMaHi JaHi Takoxk CBin4aTh, 110 hapMakoKiHeTHKA LIMCNIATHHY He 3MiHIOBANace npu
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O/IHOYACHOMY 3acTocyBaHHi KaneuutaOiny abo oagHOuacHOMy 3acTocyBaHHi kanmeuutaGiny 3
Tpacty3ymabom,

QapmakokiHeTHyHi gani gocnimxeHHa H4613g/GO01305 3a yuacTio mauieHTiB 3 MeTACTATHYHHM ato
MicLeBO-po3noBcrokeHuM HeonepabGensium HER2-nozutusHuM pakoM cBiguats, mo Tpacty3ymab He
BILIHBaB Ha (hapMaKoKiHETHKY KapOOIiaTHHY.

Bnaus npomunyxaunnux npenapamis na gpapmaxoxinemuxy mpacmysymaby

Ilpy nopiBHAHHI CHMyNSUIHHX CHPOBATKOBMX KOHLEHTpauili Tpactysymaly mnicns MoHoTepanii
TpacTy3ymaboMm (4 Mr/Kr HaBaHT@KeHHA NOTIM 2 Mr/Kr | pa3 Ha THXKIEHb BHYTPilIHBOBEHHO) i
CrOCTepeXKyBaHHX KOHLEHTpauiid y cupoBatui KpoBi AMoHchkMX xkiHOK 3 HER2-nosutuBHuM MPM3
(nocmimkenns JP16003) sxoamnx nokasis  apMakOKiHETHYHOro BIIHBY Ha (JAapPMaKOKIHETHKY
TpacTy3ymaly npu OAHOYACHOMY BBECHHH JI0LIETAKCENy BUABIEHO He 6yo.

INopisHanEs (apMakOKiHETHYHHX JaHMX ABOX AociimkeHs dasu I (BO15935 ta M77004) i ommoro
pocnipkenns ¢asu I (HO648g), B AKMX NalicHTH OTPUMYBAIH JiKyBaHHA OJHOYACHO TPACTy3yMaGoM i
nakIiTakcenoM, i 1BoX Aocimkens (asu I, B sxux TpacTy3ymab BBOIHIH SIK MoHoTepanito (W016229 ta
MO16982), xinkam 3 HER2-nosntusium MPM3, Bkasye, 10 iHAMBIyanbHi Ta cepeHi koHUeHTpalil
TpacTy3ymaby B CHPOBaTL BiAPI3HAIMCA B MEXaX TOTO CAMOr0 A0CTI/KEHHS Ta MiXK JI0CTi[DKeHHSIMH, ane
4iTKOro eQekry Ha (apMakoKiHeTHKY TpacTy3ymaly NpH OJHOYACHOM BBeJeHHi NakIiTakceny He
criocrepiranocs. ITopisasHus papMakoKiHeTHYHUX AaHUX 10cTiukeHHs M77004, B sikoMy skinku 3 HER2-
nosutuBHMM MPM3  orpumyBanu sikyBaHHS ONHOYAcHO TpacTysymaboM, mnakitakcenom i
AokcopyOiuHHOM, 3 GapMaKOKiHETHYHHMH JaHHMH JOC/IIAKeHb, B AKX TPacTy3ymal BBOJMIN B SKOCTI
Morotepanii (H0649g) a6o B komGinauii 3 anTpanmkiiHom mmoc uuknodocdamizom abo naknitakcenom
(nocmikenns HO648g), nmposeMOHCTpPYBaNo BiACYTHICTH BRIMBY AoKCOpyGilumy Ta nakjaiTakceny Ha
(hapMakoKiHeTHKY TpacTy3ymaby.

Hani pocnimkenns dapmaxokinernku H4613g/GO01305 ceiguats, o kapGomnaTHH He BILIMBAE Ha
dapmakokiHeTHKy Tpacty3symaly.

CynyTHe 3acTOCyBaHHS aHACTPO30Ty HE YHHMIIO BIUIHBY Ha (apMakoKiHETHKY TpacTy3ymaby.

4.6 PepTHALHICTE, BATITHICTS | AaKTaUis

Kinku oimopoonozo eixy

JKiHKaM pernpoxyKTHBHOrO BiKy CJiJl peKOMEHyBaTH BUKOPHCTOBYBATH eheKTHBHI METOMH KOHTpauemnuii
Mij1 4ac JikyBanHs npenapatom Tpasumepa i npoTarom 7 MicAuiB Mic/IA 3aKiHYeHHS iKY BAHHS (IHB. PO3JILT
5.2).

Bazimuicme

[Tposeneni nocnimxenns BINMBY Ha PENPOAYKTHBHICTE y SABAHCHKMX MaKak IIPH 3aCTOCYBaHHI 103, 10 B
25 pasiB mepeBHINYIOTb THXKHEBY MiATPMMYIOuy 103y 2 MI/KT TpacTy3ymaly BHYTpIilUHBOBEHHO, He
BUABUIH JKONHMX JIOKa3iB MOpyweHHs (epTunabHocTi abo wkoam and nnoga. Croctepiranack
TPaHCIUIAUEHTapHa Nepe/iaya TpacTy3ymaly npoTarom paxHboro (20-50 aeHs recrauii) i nisusoro (120-
150 nmew» recrauii) nepiomy possutky mioza. Hesimomo, uuM Moxke TpacTysyma BhIMBaTH Ha
PeNpOAYKTHBHY (QyHKUiK0. BpaxoBytoun, 10 J0CTIUKEHHS PENPOAYKTHBHOT GYHKLIT Y TBAPHH He 3aBXIH
€ NPOrHOCTHYHHMH LIOJI0 PEAKLLT JIIOAMHH, JTiKyBaHHA i3 3aCTOCYBaHHAM TpacTy3yMaby CJiJ yHHKATH Mia
4ac BariTHOCTI 32 BUHATKOM THX BHNAJIKiB, KO MOTEHLiHHA KOPUCTB /15 MaTepi rlepeBHILY€E NOTeHUifHuil
PH3HK 14 TJI0/a.

Y NOCTMAPKETMHTOBHX JOCHIKEHHAX y BariTHUX XKIiHOK, fAKi OTpUMyBamm TpacTy3ymab, Oynm
3apeecTpOBaHi BUIAAKK MOPYUIEHHS PO3BMTKY HMPOK U104 Ta/a6o ix dyHkuii, mo CYTPOBO/LKYBATHCh
ONIroriipaMHioHOM, JIesKi aCOUIFOBAIUCA 3 JETATLHOIO JIEreHeBOIO TMNonasicto mioaa. BariTHIX KiHOK
CITi\ MPOiHGOPMYBATH MPO MOXITHBICTE LIKIUTMBOrO BIUIMBY Ha Miif. SIKImo BariTHa KiHka OTPUMYE
TKYBaHHA TpacTy3ymaOom aGo SKIIO NAllieHTKa 3aBariTHina min €ac nikyBaHHs Tpacty3zymabom, abo
MpOTAroM 7 MiCAUIB ITic/s 3aCTOCYBaHHS OCTaHHBOI J03M TpacTy3ymaGy, nokasaHHil peTesbHHI
6araronpodinbHuit MeAHUHHIT MOHITOPHHT.
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I pyone suzodosysanna

Y nocniKeHHi, NpoBeeHOMY Ha NaKTYHOUMX SBAHCBKUX MaKakax, [pH 3acTOCYBaHHI /103, 9Ki y 25 pasis
NEPEBUUIYIOTh IIOTIKHEBY MIATPUMYIO4Y 103y 2 MI/Kr TpacTy3ymaby BHYTPIlIHBOBEHHO, OyIIO
NPOJEMOHCTPOBAHO, LIO TPAcTy3ymad CeKpeTyeTbcd B MoI0ko. HasBHicThs TpacTy3ymady B cupoBariui
KPOBI HOBOHAPODKEHUX MaBIl He acolliloBasack 3 Oyb-SKHM HEraTHBHUM BILTHBOM Ha iX picT Ta pO3BUTOK
BiZl HAPO/DKEHHA 710 BiKy 1 Micsaus. HeBiioMo, uu cekpeTyeThes TpacTy3ymal y rpyiHe MOJIOKO JTIOAHHH.
Ockinekn IgG1 MoAUHN CEKPETYETHCS B IPy/AHE MOJOKO JIFOMHH, @ MOXKINBA IKIUTHBA /i Ha THTHHY
HeBiIOMa, JKiHKaM He CJ1iJI rolyBaTi rpyulio nij yac Tepanii npenapatom TpasuMepa i npotsrom 7 micsiuis
Micns BReJIEHHS OCTAHHBOT 103U,

Penpooyxkmuena ghynryia
Jlani npo BIUIMB HA PENPOAYKTHBHY (BYHKIIIO BiJCYTHI.

4.7 3aaTHICTL BIUIMBATH HA MIBHKICTH peakuii Npu KepyBaHHI aBTOTpaHcHopToM afo mij uac
poboTH 3 iHIIMMH MeXaHi3MaMHu

Tpasumepa He BruIMBae abo Mae He3HAYHMIl BNUIMB Ha 3aTHICTL KEPYBATH TPAHCNIOPTHUMH 3acobamu Ta
NpauloBaTH 3 iHIWMMH MexaHi3MM (auB. posain 4.8). IlauieHtam, AKi MalOThb CMMITOMH, NOB'A3aHi 3
iHdysieto (auB. po3ain 4.4), il pekoMeHAyBaTH He CilaTH 3a KepMO i He MNpawioBaTd 3 IHUIMMH
MeXaHi3MH, MOKH CHMIITOMH OCTATOYHO He MHHYTb.

4.8 Hebamani sBnima
Pestome npodin Gesneku

Ho uncna HaiiGinbw cepiio3HnX Ta/abo YacTHX NOBGIYHMX peaKuliil, 110 MOBiIOMAATHCA NPH 3aCTOCYBaHHi
TpacTy3ymaly (414 BHYTPilIHBOBEHHOTO Ta MiJUIKIPHOTO BBEJEHHA) HAa CLOrOAHILIHIN AEHD HaNekKaTh
cepuesa aucyHkuis, iHdysifini peakuii, reMatoToKCHUHICTS (30KpeMa, HeliTponeHin), indexuii Ta mobiuni
peakiii 3 60Ky nereHs.,

Iepenik nobiyHux peakuiii y purasai Tabaumni

Y ubomy po3Jisii BAKOPHCTOBYBAIMCA HACTYIIHI KAaTeropii 4acToTH: Ayxe yacti (>1/10), wacti (8iz> 1/100
Ao < 1/10), newacri (8in >1/1000 no < 1/100), piaki (Bia =1/10000 go < 1/1000), aysxe piaki (<1/10000),
4acTOTa HeBiOMAa (YACTOTY HEMOKITHBO OLIHMTH 32 HASBHHMHM AaHuMH). B koxkwHiif wacToTHiil rpymi
noGivHi peakuii npeacTaBieHi B MOPAAKY 3MEHIIEHHS CepiiO3HOCTI.

Y Tabnuui 1 npeacrasneni nobivHi peakuii, sxi 6y/u 3apeecTpoBaHi B ONMOPHUX KMiHIYHHX A0CTIDKEHHAX
i IPOTATOM NMEPioly MOCTMAPKETHHTOBOIO HATS/AY NPH BHY TP LIHBOBEHHOMY 33CTOCYBaHHi TpacTy3ymaby
okpemo abo B koMbiHauii 3 xiMioTepanieio.

Bci BKMOYeHi TepMiHM 3acHOBaHi Ha HAilBHIIOMY BiJCOTKY, SKHil CrOCTepiranu B OMOPHMUX KIiHIMHHX
AociukeHHsx. Kpim Toro, nepioju, npo ski MoBiIOMIATOCH MPOTATOM MOCTMAPKETHHIOBHX JOCTiDKEHb,
BKJIIOUeHi 10 Tabmuui 1.

Tabauus 1. HeGaxaui sBuia, npo sKi NoBioOM/ISIOCS B ONOPHUX KIiHIYHUX Jocnimkenusx (N=8386) i
nepiofy MOCTMAPKETHHIOBOrO Harisly NpH BHYTPIIHBOBEHHIH MOHOTepanii TpacTy3ymaGom abo B
koMOiHauil 3 XiMioTepaniero.

Kuac cuctemu oprasis INoGiuna peaxuin YacrtoTta
Indekuii Ta napasurapHi|lHdexuii Hyxe yacto
3aXBOPHOBAHHA Hazodapusrit Jlyxe qacto
HeiiTponeHiyHuii cencuc Yacto
Huctur Yacto
Onepizyrounii repnec Yacrto
["'pun Yacto
Crop. 11 3 46
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CHHYCHT Yacto
HIkipHa indekuis YacTo
PuHiT Yacto
[Hdekuil BepXHiX TMXanbHUX WAAXIB Yacto
Iadekuii ceyoBuBiIHMX ITSXiB Yacto
beuuxa YacTo
3ananeHns cnoayyHol TKAHHHH Yacto
Papuurit Yacto
Cencuc HewacTo

Hobposxkichi, 3noskicui Ta
HEYTOYHEHI HOBOYTBOPEHH:
(BKIIOYarOYM KicTH i nominm)

IlporpecyBanHs 3105KicHOrO
HOBOYTBOPEHHS

YacroTa HeBizoma

ITporpecyBanus HOBOYTBOPEHHA

YacroTa HeBigoma

Posnanu 3 6oky cucremn
KpoBi Ta nimparuynoi
CHCTEMH

Debpusibha HeiiTponeHis

Jyxke yacto

AHemis Hyxke Hacto
Heiitponenis Jyxe gacro
3HUKCHHS PiBHA JIefKOLUTIB/TelikoneHis Jlyxe sacto
TpomGouuTtonenis Jlyxe yacTto

[inonporpomBinemis

YacroTa HeBigoMa

IMyHHa TpombonuTOneHis

Yactora HeBigoMa

Po3nanu 3 6oky iMmyHHOT
CHCTCMH

IinepuytnusicTs

Yacro

"Anadinakrnyna peakuis

YacTora HeBigoma

"AnadinakTianuii wok

YacTtorta HeBigoma

Posnanu Goky obminy
PeyOBHH Ta XapyyBaHHA

3HHKEHHSA MacH TiNa/BTpara Baru

Iyxe gacTto

AHopekcis

Jysxe vacto

CHHAPOM NTi3HCY myXauH

Yacrtora Herigoma

I'inepkamiemis

YacroTa HeBigoma

[Meuxiuni posnaan Bescouns Jyxe yacTo
TpHBOXKHICT Yacro
Jenpecis Yacro
Ilatonoriune MucneHHs Yacrto
Po3naau 3 6oky nepsosoi  |'Tpemop Jlyske sacto
CHCTEMH 3anamMopoyeHHs Hyxe yacTo
["onoBHwuii 6ins Ilyxe yacto
ITapecTesis Jyxe yacTo
Jlucressis Hyxe yacTo
[epudepuyna Heiiponaris Yacro
Iineprowxis Yacto
CoHnusicts Yacto
ATakcis Yacto
[Tapes Piako
Habpsk ronossoro moaky Yacrtora HeBigoma
Posnanu 3 6oky opranis KoH'l'oHKTHBIT Hy#e yacto
30py [Tocunene cib030BHAINEHHA Jyxe yacto
CyxicTh oveii Yacto

HaGpsik iicka 3oposoro Hepsa

Yacrora HeBigoma

Kpososumus B citkinky

YacrtoTa HeBimoMa

Posnaau 3 Goky oprauis|[myxora
cnyxy 1 BectubynspHoro
anapary

Heuacto
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Kuaac cuctemu oprauis IMoGiuna peakuis Yacrora

Po3znanu 3 Doky cepuis '3HMKEHHA KPOB'AHOIO THCKY Hy»xe yacto
'T1iABHILEHHS KPOB'AHOTO THCKY Jly»xe qacto
'Heperyaspre cepuiebuTTs Jyxe yacto
TMansnitauis Jlyxe uacto
'TpinoTiHHg npeacepab Jly»e wacto
3umkenns Gpakuii BukHaY* Hy»xe uacto
“CepluieBa HeI0CTaTHICTb (3acTiiiHa) Yacrto
*1CynpaBeHTPHKYIAPHAS TAXiapUTMist Yacto
Kapaiomionaris Yacto
[TepukapaianbHuii BUMIT Heuacto

KapaiorenHuit 1ok

YacToTa HeBioMa

[Tepukapaur YacToTa HeBigoMa
Bpanukapais YactoTa HeBigoma
Put™ ranomy YactoTa HeBizoMa
Posnaau 3 Doky cyaun [Tpunnusn e yacto
“I"inorensis Yacro
Basoausiaraiis YHacto
Po3naau 3 6oky auxansHOl ! IIuxanus 3i CBHCTOM Lyse yacto
CHCTEMH, OpPraHiB rpyaHol “3aauika Jlyse yacTo
KJIITKH Ta Cepe/IOCTIHHA Kamens Jly#e yacto
Hocosa kpoBoTeua Iysxe yacto
Punopes Jly:xe yacTo
‘TIHeBMOHis YacTo
Act™ma Yacro
3axBOpIOBAHHA JIEreHiB YacTto
‘TlneppanbHuii BUIIT Yacto
[TheBMOHIA Pinko

'Jlerenesui ¢ibpo3

YacTtoTta HEBigoOMA

‘PecniipaTopHuii AUCTpeC

Yacrora HEBi,E[OMa

*JluXajabHa HedOCTaTHICTh

YactoTa HeBijoMa

“TadineTpalis nerexHis

YacToTa HeBioMa

“T"ocTpuii HabpsK JiereHis

YactoTa HeBiioma

‘TocTpuii pecnipaTopHUil IHCTPeC-CHHIPOM

YacToTa HeBigoMa

“BpoHxocnazm

YacTtoTa HeBigoMa

‘Tinokcis

YacroTa HeBigoMa

*SHMKEHHA HACHYEHHA KHCHEM

YacTtoTta HeBigoMa

JlapuHreansHuii HaOpsK

YacroTa HeBijloMa

OpTtonHoe

YacToTa HeBizoma

Habpsk nerexis

YacToTa HeBijjoMa

[HTepcTHIIIATEHA XBOp06A JIereHiB

YacToTa HeBigoMa

2018-0039637

Posnaau 3 6oky ummynkoso- | [liapes Jlyske wacto
KUIIKOBOIO TPakTy bioBanus Jlysxe wacto
Hynora Jyxe uacto
'Habpsxk ry6 Jlyse 4acTo
boni B xuBoTi Jly:xe gacto
Jucnerncis Jlysxe yacto
3anop Jlysxe yacTto
CtoMaTur Jlyske qacto
["emopoii Yacrto
CyxicTs y poTi Yacro
Poznaau 3 6oky neuinku ta [enaTouenonsapHi NopyiueHHs Yacro
JKOBYOBMBITHHX IUIAXIB Tenatur Yacto
YyTauBICTh NeYiHKHU NpU Nanbnaiii Yacto
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KoBTaHHLA Piako
IleviHKOBa HEIOCTATHICTh YacTtora HeBizoma
Po3snaau 3 6oky wkipu Ta Epurema Jly:xe yacto
MWK pHOT KNI TKOBHHH Bucunanus JyiKe yacto
'Habpsk ob6nnyus Jlyxe yacTto
Anonenis Jlyae yacto
YpaXkeHHs HIrTiB Jly:xe yacto
Cunapom JI0JIOHHO-MIN01IOBHOT | J[lye yacTo
epUTpoan3ecTesii
AxHe YacTo
CyxicTh LIKipH Yacto
Ekximo3 Yacto
I'inepriapo3 Yacto
MakynonanyiLo3Huii BUCHI YacTo
Caepbix Yacto
Onixoxnasis YacTo
Hepmatut Yacto
Kponus'sHka Heuacto
AHriOHeBpOTHYHMIT HAaOpsK YactoTa HeBizoMa
ITopywenns 3 6oky onopHo-  |ApTpanris Jlyike yacTo
PYXOBOi CHCTeMH i crionyyHoi |'PurignicTs M'a3is Jyxe uacto
TKaHHHA Mianris Hyxe qacto
ApTpuT YacTto
Binb y cnusi YacTo
Bink v KicTKax Yacro
Cna3mu M'A3iB Yacto
binb y 1mi Yacto
Bins B kiHuiBkax Yacto
Posnanu 3 6oky HUPOK Ta TTopyweHHs GbyHKIUIT HAPOK Yacto

CEYOBHMBIIHUX LIIAXIB

MewmGpaHo3HHii rioMepyioHepHT

YactoTa HeBigoMa

I"nomepynonedponaris

Yacrora HeeigoMa

HupkoBa HezocTaTHICT

Yacrora HeBijoMa

BarithicTe, nicnsnonorosuit
nepio i nepuHaTaNbHI YMOBH

OniroriipaMHioH

Yacrora HeBigoMa

Hupxkoga rinonnasis

YacToTa HeBijloMa

Jlerenesa rinomiasis

YacTtoTa HeBigoma

Po3znanwm 3 6oky 3ananeHHsa MONOYHHX 3a7103/MaCTUT Yacro

pPenpoayKTHBHOI CHCTEMHM Ta

MOJIOYHHX 3a/103

3aranbHi po3naaM Ta peakuii B |AcTtenis Jy#xe yacto

MicLli BBeIeHHs Binb y rpyasii kaitui Jyxe vacto
O3HOO Jyxe yacto
CrnabkicThb Jlyxe yacto
I"punonoaibHi cUMITOMK Jyxe wacto
IHQy3iliHi peakuii Jy:xe uacto
Bins Jlyxke qacto
JInxomaHka Jyxe gacto
3anajieHHs CIM30BUX 000IOHOK Jlyxe gacto
[Nepudepnyni Habpskn Jyxe yacTo
Hezayxanus YacTo
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Habpsak Yacto
TpaBmu, OTpPY€EHHSA Ta|KposoBunue YacTo
MPOLEAYPHI YCKIaaHEHHS
" 3a3uavac noGivni peakuii, aki Oynu 3apeecTPOBaHI y 3B'A3KY 3i CMEPTE/NBHUM pe3yIbTATOM.

' 3a3navae nobiuni peakwuii, AKi, Ak MOBIIOMAACTHCA, B 3HAUHIIT Mipi noB'a3ani 3 iHy3iHHIME peaKiisMu.
KonkpeTHi Bi/ICOTKH /U1 HHX HETOCTYTHI.

* Crocrepiraetes npn KoMGiHOBaHiH Tepamii micns 3acTocyBaHHS AHTPALMKIIHIB 1 B kKomOinalii 3
TaKcaHaMy

Onuc okpeMHX oOiYHUX peakiiii

Cepyesa duchynxuyis

3acriitua cepuesa HepoctarHicTs (II-IV dynkuionansumii knac 3a knacudikauieo NYHA) € uacroio
NobIYHOI0 peakui€el, MOB'S3aHOI0 i3 3aCTOCYBAHHAM Tpacty3symaby, i B [AesKuX BHNAAKaX MOXe
NPHU3BOMTH 110 JICTAILHOTO HacmiaKy (auB. posnin 4.4). V nauiedtis, ski OTpHMyBatn NKyBaHHA
TpacTy3yMaboM CIIOCTEpirauch 03HAKH Ta CHMIITOMH cepueBoi auchyHKIT, Taki K 3aMILKa, OPTOIHOE,
MOCHJIEHHS KalLTko, HaOPSK JereHis, S3-ranon abo 3umkeHHs PpaKuii BUKHAY LLTYHOUKIB (B po3xin
4.4).

B 3 onopHUX KIHIYHMX AOCTIKEHHAX ai'lOBaHTHOT Tepanii TpacTy3ymaGoM, AKMii NMpuU3HAYanH B
koMGiHauii 3 ximioTepani€io, YacTOTa BHHMKHEHHS CEpLEBOI muchynkuiit 3/4 crynens (oco6imBo
CHMNTOMATHYHOI 3acTiliHOI cepueBoi HeAOCTaTHOCTI) 6y/1a OAHAKOBOK Y MAUIEHTIB, SKHM MpH3HAYaIH
TiNbkH XiMioTepanito (To6TO siki He OTpHMYyBanH TpacTy3ymab), Ta y TNali€eHTIiB, KM TpacTysymab
BBOJMJIH MOCTIA0BHO micns Takcany (0,3—0,4 %). Lleit nokasHuk 6yB HailBHIIHM cepe/l NalieHTiB, AKUM
TpacTy3ymab BBOIMIM OAHOHACHO 3 TakcaHoM (2,0 %). Y Heoaa'loBaHTHHX YMOBax JOCBLI OJHOYACHOTO
3aCTOCYBAHHA TpacTy3ymaly Ta HH3bKHX 403 aHTPaLMKIiHyY 06Mexenuii (1uB. po3zin 4.4).

Ilpu BBentenni Tpactysymaby miciis 3aBeplueHHs ax'foBaHTHOI XiMioTeparii cepuesa HenoctaTHicTs [11-IV
$yHkuionansHoro knacy 3a kaacudikauico NYHA croctepiranacs ¥ 0,6 % nauiexTiB B rpyni ogHoro
POKY 3 MejiaHol0 MOAANbUIOro croctepexenHs 12 micauis. YV gocmimkensi BO16348 3 MeliaHo10
nojanemioro cnocrepekeHHa 8 pokiB wactora BuHHMKHeHHS 3CH Tskkoro crymens (III i IV
(yHkuioHanbHOrO K1acy 3a knacudikauicio NYHA) y rpymi JiKyBaHHs TpacTy3ymaGoM npotsrom 1 poky
cranosuna 0,8 %, a yactoTa CHMNTOMaTHYHOI Ta Ge3CHMITOMHOT JUCQYHKLIT JiBOrO LTYHOYKA JIErKOro
ctynens — 4,6 %,

Obopotsicts 3CH TAKKOrO CTyneHs (BH3HAYAEThCA AK PE3YJNBTAT LIOHAMMEHINe IBOX [I0CTIJOBHUX
sHauens ®BJII  >50% nicas noaii) cnoctepiranacs y 71,4% nauienTis, ski OTPHUMYBAJH TPacTy3yMab.
O6opoTHicTs cuMnTOMAaTHYHOT Ta Ge3CHMITOMHOT AucyHKUIT 1iBOrO LITYHOYKA NIErKOro CTyneHs Oyna
npoaeMoHcTpoBaHa y 79,5% nauientiB. IlpuGnusHo 17% Bunaakis, nos's’auux i3 cepLeBoo
HEJIOCTATHICTIO, BAHUKAIH MMiCJIA 3aBepIIEHHS TiKyBaHHSA TpacTy3ymabom.

Y OnOpHHX J0CTiKEHHAX 3aCTOCYBAHHS TpacTy3ymaty BHYTPIIIHBOBEHHO TPH METACTaTUYHOMY paKy,
HacToTa pO3BATKY CEpLEBOI HEAOCTATHOCTI BapiloBanacs Bia 9% 10 12% y MoeaHaHH 3 MaKTiTAKCETOM y
NopiBHAHHI 3 1% — 4% npu nNikyBaHHI nakiiTakcesoM okpemo. [Ipu MoHoTepanii Tpactyzymabom
NMOKa3HHUK ck1anas 6% — 9%. Haiibinbiua yacToTa po3BUTKY ceplieBoi HeJ0CTaTHOCTI crnocrtepiranacs y
MALi€HTIB, SKi OTPUMYBaIK TPacTy3yMal OZHOYACHO 3 aHTpauukiiHom/urkI0docdamizom (27%), i Gyra
3HAYHO BHIIOK Y NOPIBHAHHI 3 3aCTOYBAaHHAM aHTpaLMKTiHY/ uuknodocdaminy okpemo (7% = 10%). Y
MOJANBLIOMY JOCHIKEHHI 3 MPOCIeKTHEHUM MOHITOPHHIOM cepLeBol GyHKIIT YacTOTa CHMITOMATHYHOI
3CH cknana 2,2% y nauieHTiB, sKi OTpHMYBaIH TpacTy3ymab i rouerakcen, nopieHaHO 3 0% y nauieHTiB,
AKi OTPUMYBAIH TiNBKH JOLeTakceN. Y A0CHiKEHHAX y GinbocTi nauiexTis (79%), y AKuX po3BHHYJIACH
CepLIEBA HEAOCTATHICTE, CIOCTEPIranocs NOKPALIEHHS TiC/s NpoBeACHHS CTaHAapTHOro nikysanus 3CH.

Ingpysitmi peaxyii, arepziuno-nodibui peaxyii ma nidswuwyena uymaugicme

3 ouinkamu npubmusno y 40% naiieuTiB, BHHMKae Ta uM iHwa dopma indysiiinoi peakuii npu
33CTOCYBaHHi TpacTy3ymaby. Onnak, 6inbiicts indysiitanx peakuiit € rerkoro a6o CEpPEIHBOr0 CTYNEHK
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TAKKOCTI (32 OUIHOYHOK IUKANOIO 3arambHHX KpuTepiiB Tokcuunoeti Harionanshoro IHCTHTYTY
nocmimkenns paky (NCI-CTC)) Ta BMHHKAOTH TICPEBAXKHO HA TOYATKY JNiKyBaHHs, 30KpeMa Mig yac
mepuInX Tprox ingysiii, npn noansmomy 3aCTOCYBaHHI iX 4acTora 3MeHwyetbes. Jo Taknx peakii
HanexaTb O03HOO, rapsyka, 3aJMIUKA, TiNOTEH3if, NUXAHHS 3i CBHCTOM, OpoHxocnasM, Taxikapiis,
SHHACHHA HaCHYCHHSA KHCHEM, JMXaTbHHIl IUCTPeC, BUCHNH, HYAOTa, 61I0BAHHA Ta roJoBHuiA Oinb (nuB.
posain 4.4). Yacrota BHHHKHEHHS IHQY3IHMX peakuiii ycix CTYNCHIB TAKKOCTI BapiloBanacs Min
MOCTIUKEHHAMH 3aJICKHO BiJl TOKa3aHb, METOIHKH 300py AaHuX i TOro, WM npHaHaYasca TpacTy3ymab
OIHOYACHO 3 XimioTepami€ero afo B AKOCTI MOHOTepanii.

Tsokki anadinakTuuni peakuii, mo BuMaraoTs HeraifHOro J101aTKOBOTO BTPYYaHHS Ta B IeSKHX BHIaIKax
OYTH MOB'A3aHHMM 3 NeTalbHUMH HACMIKAMH, MOKYTh 3a3BMYail BUHHKATH 11 4ac nepwoi 41 apyroi
iys3ii TpacTysymaby (1uB. poszin 4.4),

¥ nooauHokux BHnankax cnoctepiramics aHadinakToiyi peaxuii.

Iemamomoxeuynicms

DebpuibHa HefiTponienis, neiikonenis, aHemis, TpoMOOLMTONEHIA | HeiiTponeHis crocTepiranuce gysxe
yacTo. YacToTa BHHMKHEHHS rinonporpomGineMii HeBizoma. Pusnk PO3BMTKY HeHTpomeHii Moxke OyTn
HE3HAYHO MiABHIeHMI NpK NpH3HAYeHHI TpacTy3ymaly 3 0LIeTaKce/IoM 1icis aHTpaLHKIiHOBOT Tepartii.

Jezeneai acuwya

Tsxki no6iuui peakuii 3 Goky serenin Yy mepion nikyBaHHs TpacTy3ymaGom TOB'A3YBANHCE 3 JIeTaIbHIM
HacmiakoM. Taki peakuii BkmOYalOTH, ame He 00MeKyIOThCs, JIereHeBi indineTpath, roctpuii
PeCIipaTOpHHit AHCTPEC-CHHAPOM, MHEBMOHIIO, THEBMOHIT, IJIeBpabHHI BT, pecnipatopHuii aucTpec,
FOCTPHH HAOPAK JIereHiB i JMXanTbHy HENOCTATHICTS (auB. posain 4.4).

Heranena indopmauis momo 3axoxis 3 MiHIMi3auil pusHkiB, y3romkeumu 3 ITranom YOpaBaiHHA
pusukamu €C, mpexactaBneHa B posgimi 4.4 OcoGausi 3acTepexkeHHs Ta 3anobixkHi 3axoau npu
3aCTOCYBAHHI.

IMYHOreHHiCTE

[lin w€ac nochimkeHHs Heoaq'loBaHTHOI/AX'IOBAHTHOT Tepanii PPM3 (BO22227) 3 wmenianoio
criocTepexkerts 70 MICAUiB PO3BHTOK aHTUTIN MpoTH TpacTy3ymaly BiasHayascs y 10,1% (30 3 296)
NALIEHTIB, #Ki OTPHMyBam TpacTy3ymab BHYTPilIHBOBEHHO. Hefitpanizyroui anturina MPOTH
TpacTysymaOy Oynu BusB/eH] y 3paskax, B3STHX Mic/I5 BHXIHOIO PiBHA Y 23 24 nauienTis, AKi oTpUMyBau
TPacTy3yMal BHYTPilIHEOBEHHO.

Kniniyna suavymicts uux antutin Hesizoma. Onnak TNPUCYTHICTh AHTUTIN WOJO TpacTy3ymaby He mana
HETaTHBHOrO BILIMBY Ha (apMakOKiHETHKY, e(DeKTMBHICTh (110 BH3HAYAETLCS NaroNoriYHOK MOBHOK
Bianosigmo [pCR], Bukneaxuam 6e3 Mozif) i Gesneky, 10 BUIHAYACTECH BHHUKHEHHSNM peaxuii,
MOB'A33HOTO 3 BBEJEHHAM TpacTy3ymaly BHYTPillIHbOBEHHO.

HasiBuux nannx npo iMyHorenHicTs TpacTy3ymaly NpH paky LLTYHKY HeMae,

3BiTYBaHHA 1po NiJ103pOBaHi no6iyni peakiii

3BiTYBaHHA PO Nizo3ploBaHi mobiuni peakuii mica peectpauii nixapeskoro 3aco0y € IyKe BaKIHBUM.
Le nae 3mory 3aiiicHioBaty GesnepepBHuii MOHITOPHHT criiBBiAHOWEHHS KODHCTI Ta pU3HKY
3aCTOCYBaHHS JiKapcbKoro 3acoby. Meananux MPauiBHHKIB IIPOCATH MOBIAOMISTH 11po Oy ab-aki
MiA03proBaHi HeGaxani peak1ii 3a 10MOMOro0 HaUiOHANBLHOI CHCTEMHM 3BITHOCTI, HABeIeHOT B

Honatky V.

4.9 Ilepenosysanus

V kniHiunMX gocrimkeHHsx Bunamkis NMEPEAO3yBaHHA npenapary He Oyno. OXHOKpaTHi okpemi 103
Tpacty3ymaby Ginbire 10 Mr/kr B KIiHIMHHX 10CTIDKEHHAX He BHBYAIN; MIATPUMYIOYY Ao3y 10 mr/kr 1
pa3 Ha 3 TIKHI Mic/s HaBaHTaXYBATbHOT J03H 8 MI/KI BUBYAIY B KJIHIYHHX T0CTiKeHHAX, B AKUX Gpanu
YHaTh NALi€HTH 3 METACTATHYHUM PAKOM wryHKy. Jlo3u 1o uporo piBHs 106pe nepeHocuamcs.
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5. DAPMAKOJIOI'TYHI BJJACTHBOCTI
5.1 ®apMaKoIHHAMIYHI BJACTHBOCTI

dapMaKkoTepaneBTHYHA TIpyna: AHTHHeoIIacTH4Hi 3aco0M, MOHOKIOHANBHI antuTina, kox ATX:
L01XC03

Tpasumepa — Giocuminap. JletaneHa indopmarlis noctynHa Ha caiiti €BpOMNeiicbKOro areHTcTBa 3
nikapesknx 3acobis (European Medicines Agency) http://www.ema.europa.eu.

TpacTy3yma6 — pexombiHanTHe rymaHisoBaHe MOHOKIOHansHe anTutino IgGl npotu peuentopa 2
enigepmansHoro dakropa pocty moaunu (HER2). Tinepekcnpecia HER2 cnocrepiraetsest B 20 — 30 %
yciX BHMAJAKIB MEPBHHHONO paKy MONOYHOI 3a103H. Jlocnimkenns nokasuukis HER2-nosuTHBHOro npu
paKy LUTYHKY 3 BAKOPHCTAHHAM iMyHoricToximiHoro ananisy (II'X) Ta ¢nyopecuentHoi ribpuausauii in
situ (FISH) abo xpomorensoi ribpuansauii in situ (CISH) cBigdate, mo icHye mmpoka sapiauis HER2-
MO3HUTHBHOCTI B Aiana3oHi Bia 6,8% o 34,0% npu ITX i Big 7,1% no 42,6% npu FISH. JlocniaxkeHns 3a
yHacTIO MANIEHTIB 3 PAKOM MOJIOYHOI 3aJ103W MOKa3alM, WO Y XBOPHX 3 MyXJIHHHOKO TiNepeKCcrpeciero
HER2, TpuBanicTh BWkHMBaHHS 0€3 O3HAK 3aXBOPIOBAHHA MEHIUA, HiX y XBOpHX 0e3 MyXJMHHOI
rinepekcnpecii HER2. Tlosaknituuuuii nomen peuentopa (ECD, pl105) BHAinAeThecs Y KPOBOTOK i
BUMIpAETBCA B 3pa3kax CHPOBATKH.

MexaHi3M Jii

Tpactysyma6 3 BHCOKOIO criopiiHeHicTio i cremmdiunicTio 3B'a3yeThes 3 cybaomeHom IV, mpu-
membpanHolo ofnacTio mosakmiTuHHoro jomedHy HER2. 3p'asyBanns Tpactysymaly 3 HER2 inribye
niraua-HesanexxHy mnepegady curmany HER2 i 3anobirae mnpoTeoniTHYHOMY pO3LUEIUIEHHIO iioro
MO3aKJIiTHHHOTO JoMery, MexaHismy aktusauii HER2. JlocnimkeHHAX Ha TBAPHHAX in vifro CBIAYATS, 1O
TpacTy3ymab inribye nponidepariio MyXTHHHHX KITHH I0AMHY 3 rinepexcnpeciero HER2. JlonaTkoso,
TpacTy3ymab € MOTYKHMM MeJIaTopoM aHTHTLTO3anexkHO! KiaiTunHOI uuToToKCH4HOCTI (ADCC).
Tocnimkennsa in vitro cBig4aTh, 1o TpacTy3ymab-onocepeakosana ADCC nepepakHO BILIMBAE HA PaKoBi
kaiTuHE 3 rinepekcnpecicio HER2, B mopiBHAHHI 3 pakOBUMH KJITHHaMM, fAKi He XapaKTepH3yloThCs
rinepekcnpeciero HER2.

Busenenns rinepexcnpecii HER2 abo ammuidikauii resa HER2

Busienenns zinepexcnpecii HER2 abo amnnigpixayii zena HER2 npu paxy monounoi 3anosu

Tpactysymab cnig 3acTocoByBaTH TilBKH MauieHTaM 3 NOyXiaHHHo0 rinepexcrnpecito HER2 a6o
ammtidikaniro rena HER2, mio BU3HaueHo TOYHMM i BamigoBaHuM aHanizom. I'inepexcnpecito HER2 cnin
BUSIBJIATH 3a J0MOMOro0 iMyHorictoxiMiunoro ananisy (II'X) dikcoBanux myxnuHHuX 610KIB (IMB. pO3ail
4.4). Amnnigikauiro reda HER2 cnif BHSBNATH 3a JomoMorow guyopecueHTHoI ribpuausauii in situ
(FISH) abo xpomorennoi ribpuamusauii in situ (CISH) odikcopanux myxnmuHux Onokis. Ilauientam
MpU3HAYAETBCA JiKYBaHHA npenaparoM Tpasumepa, AKIIO Yy HHUX CIOCTEPIracThesl BUpaKeHa
rinepekcnipecin HER2, 3 piBHem excnpecii 3+ 3a pesyaeratamu I['X-aHanisy abo MO3HTHBHUM
pesyneratom FISH abo CISH.

Jlns 3abesneueHHs TOYHMX i BIATBOPIOBAHKX Pe3y/IbTATiB TECTYBAHHA CJIijl MPOBOIUTH Y criellianizoBaHiH
naboparopil, Aka Moxke 3abe3neyuTH BaniaUilo Npoueayp TeCTYBaHH4.

PekoMeH/I0BaHa CHCTEMA MiApaxyHKy Oanie Ans ouiHky moaeneii 3abapsnenns [['X HaBenena B Tabnuui 2:
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Tabnuug 2 PekoMeHaoBaHa cHcTeMa MipaxyHky 6aniB a1s ouinkn mo/eneii 3abapenenns II'X npu paky
MOJIOYHOI 3aJ1031

Ouinka | Mozeas 3a6apBiacHHS Ouinka rinepekcnpecii
HER2
0 Crnocrepiraetecst  BifcyTHicTh  3abapenennss  abo | HeratuBHumii pe3ynsTar
3abapesieHHs MmeMOpanu v <10% KAITHH MYyXJIHHHA
1+ Cnabke/nenp  momiTHe  3abapercHHs — MeMOpauu | HeratuBHumii pesynbrar

BUABNEHO B >10% K1iTHH nyx/1uHH. 3a0apBiaeHi TiAbKK
YACTHHHU MeMOpaHH KIIITHH.

2+ Cnabke abo nomipHe moBHe 3abapBiaeHHA MeMmOpanu | JIBo3HaYHMM pe3ynabTar
BUABJIEHO B >10% KIITHH NYXJIHHH.
i 3nayHe nosHe 3abappneHHs MemOpaHu BusiBaeHo B | [TozuTHBHMIL pe3ynbTar

>10% KAITHH MyXIHHA.

B uinomy, pesynstar FISH BBakaeTbCcs MO3MTHBHMM, AKUIO BifHOMIeHHA 4yuciaa Komiii resa HER2 wa
KJITHHY ITyXJIMHH JI0 YHC/1a Komiif Xxpomocomu 17 Ginblue abo gopisHioe 2, a60 AKIIO HA KIITHHY My XJIHHHA
Oinblue 4 koniii rena HER2, AK110 KOHTPOIb XpoMocomi 17 He BHKOPHCTOBY€ThCA.

B ninomy, pesynprat CISH BBaXKa€TbCs MO3MTHBHUM, AKILO HA %AP0 B Oinbi Hik 50% KIITHH NYXJIHHH €
6inbiue 5 koniit rena HER2.

Jlns oTpHMaHHA MOBHUX IHCTPYKUI 3 MPOBeICHHA aHai3y Ta iHTeprpeTaii pe3y/bTaris, 6y/1b 1acka, 1B.
incTpykuii mo BanizoBanux npuGopiB ans npoBeseHHs asanizy FISH ta CISH. Takox MOXyTh
3acTocoByBaTHcs odiuiiini pekoMenaauii 3 rectysanis HER2,

Jlna Oy ab-1KOro iHLIOro METOY, AKUA MoXke OyTH BUKOpHCTaHUil /Ui ouinku ekcrnipecii HER2 Ginka a6o
ICHa, TECTYBaHHA MTOBHHHO BUKOHYBATHCA TLIbKH NabopaTopisMu, siKi 3abe3neuyioTh afleKBaTHY CydacHy
AKICTB BajliloBaHUX MeTofiB. Taki MeTOJH MOBHHHI OYTH JOCHTH YiTKMMM 1 TOUHMMH JUIA TOro, 1106
npoaeMoHCTpyBaTH rinepexcnpecito HER2, i 3natHuMy po3pizHsti noMipHy (1110 BinoBiaae 2+) i CHILHY
(o Bianosinae 3+) rinepexkcnpecito HER2.

Bussnenna 2inepexcnpecii HER2 abo amnnigikayii 2ena HER2 npu paxy winyuxy

Hna BusiBnenns rinepekcnpecii HER2 abo amnnidikauii rena HER2 cnig BukopucToByBaTH TOYHHMI i
Bantiiosanuii ananis. II'X pekoMeHIyeTbCS MPOBOANTH AK MePLUMil METO TECTYBAHHS, 4 Y BUNAAKAX, KOJIH
TaKOX BUMaraeThes ctatyc amrutidikanii rena HER2, HeobxinHo 3actocoByrati abo mizcuneny cpibniom
ribpuausauito in situ (SISH), abo meron FISH. Onnak metog SISH pekomenayeTses juisi napanenbHOl
ouinku ricronorii ta mopdonorii myxnmuu, Jlns 3aGeznevenHs Banigauii npoueayp TecTyBaHHA Ta
OTPHUMAHHS TOYHMX i BiTBOPIOBAHMX pesysbTaTiB, TecTyBanHs HER2 ciig nposoauti B nabopatopii 3
BIMOBIZIHUM MiAroTOBNEHHM NepcoHanom. IToBHi iHCTPyKuUii 3 npoBeaeHHs aHamisy Ta inTepnperauii
pe3ynbTaTiB CAil AMBMTHCA Y iHQopmauiiHiii Gpowypi npo npoaykt ao ananizatopie HER2 mo
BHKOPHCTOBYKOTBLCA.

V nocnigxenni ToGA (BO18255) mauienTn 3 piBHeM excnpecii myxiaun 3+ 3a pesyastatamu IT'X-ananizy
abo nosutuBHKUM pesynbratoM FISH, 6ynu BusHadeni sk HER2 mo3uTHBHI i, TAKMM YHHOM, BKIIIOYEHi B
nocipkerHA. [pyHTYI04HCh Ha pe3y/ibTaTax KiliHiYHUX A0CTIKe b, MO3MTHBHI edekTH 6yM 0OMexeHi y
nauieHTiB 3 HaiBHILKMM piBHeM rinepexcnpecii Gimka HER2, 1o Bu3HayaeThes piBHeM ekcnpecii myxXmuH
3+ abo 2+ 3a pesynbraramu I['X-ananisy i nosutuBHuM pesynsraTom FISH.

Y jocnijkeHH] NOPiBHAHHA MeTOAIB (nocimkenHs DO08548) Bucokuii crynine koHkopaanTocti (>95%)
cnoctepirascs Mix mMeroaamu SISH ta FISH mono Bussnenns ammnnidikauii resa HER2 y xBopux Ha pak

IITYHKY.
Iinepekcnpecito HER2 cnin BusBuTi 3a nonomorowo II'X-ananisy ¢ikcoBaHux nmyXaMHHHX 670KiB;

ammtiikauito rena HER2 BuaBnsioTh 3 JonomMoroio ri6puausauii in situ 3 sukopuctanuam SISH a6o FISH
Ha QiKCOBAHHX MyXJTHHHUX OIOKaX.
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Pexomen10Bana cictema niapaxyHky Ganis 415 OUiHKH Mozenei 3abapeienns II'X HaBenena B Tabmaui 3:

Tabnuus 3 Pexomen0BaHa cHeTeMa miapaxyHKy 6anis ans oninkm Mozeell 3abapsnenns IT'X npu paky
HUTYHKY

Ouinka |Xipypriyamit 3paiok - mogean 3pazok Oiomeii - mozxean |Oninka

3abapsienus sabapBiaeHHS rinepekcnpecii
HER2

0 Biacythicts  peaktuBHocTi  abo|BixcyTHicTs peaKTHBHOCTI abo|Heratusumii
MeMOpaHHa peakTHBHICTL y <10%|MemMOpanna peakTHBHICT: B KOl 3 pe3ynbrar
KJIITHHAX Ny XJIHHH KJITHH MYXJIHHH

1+ CnaGka/neas nomitha membpanna|Knactep  knitum nyxnuHu  3i|Heratusuuii
peakTHBHICTE y >10% kiiTuH|cnabkor/neas NOMITHOIO| pe3yIbTaT
NYXJHHH:  KIITHHH  peakTHBHi|MeMGpaHHOIO PEaKTHBHICTIO

TIIBKH B YaCTHHI X MeMOpanu HE3aJIeKHO BiJl NMPOLEHTHOrO BMICTY
3a0apBAeHHX KIITHH My XJITHHUA

2+ Cnabka abo mnomipHa noeua, Knacrep xnitun myxmmnwm 3i cnabkoro| lso3naymmii
Gasonatepanbua aGo natepanbhalaGo TIOMiPHOKO MOBHOKO, | pe3yJIbTaT
MeMOpakHa peakTHBHICTb y >10%|6asonarepansioio a6o naTepanesHo
KJIITHH Ty XJIHHH MeMOpaHHOI0 peaKTHBHICTIO
HE3aNe)KHO BiJl NMPOLEHTHOrO BMicCTY
3a06apBNeHNX KJIITHH Ty XJIHHH

3+ 3uaysa mnoBHa, 6a3sonatepanbHa Knacrep wiitun myxmuun 3i 3suaynoio|ITo3uTHsHMiL
abo  nateparbHa  MemOpanHa|nmoBHOIO, Gasonarepanbholo  abo|pesyssTar
peakTHBHiCTE y 2>10% kiiTHH|1aTepantLHOW0 MeMOpaHHO10
My XJIUHH PeaKTHBHICTIO He3aleKHO Bifg
NPOLEHTHOr0  BMicTy 3abapBrenmx
KJIITHH OYXJIHHHA

B uinomy, pesynstat SISH a6o FISH BBaxkaeThcs TIO3UTUBHHM, fKIIO BiZHOIIEHHA YMCJIA KOmiil rexa
HER2 Ha kniTHHY nyXJauHM 10 uucna Ko Xpomocom 17 Binbure abo gopishtoe 2.

KniniyHa edekTuBHicTS i Ge3meka
Memacmamuunuti pax monounoi 3an103u

Y KIHIYHEX J0CTiKEHHIX TpacTy3ymat 3aCTOCOBYBAIM B AKOCTI MOHOTepanii mauieHram 3 MPM3 3
MyXJIHHOK 3 rinepekcnpeciero HER2 i oamicio abo kinbkoma HCYCIILUHMMHM CXeMaMH XiMmioTepanii
METacTaTHYHOTO 3aXBOPIOBAHHA (TiNBKH TPACTy3ymab).

HAns nikyBaHHs nauieHTiB, ski He OTPHMYBATH XimioTepaniio TpacTy3ymab Takox 3aCTOCOBYBATH Y
komOiHauii 3 naknitakcenom afo moLETaKCenOM. INauientam, ski pauime orpumysann an'lOBaHTHY
XiMioTepariio Ha OCHOBI aHTPALMKIIiHY, 3aCTOCOBYBAH NAKITAKCE (175 mr/m?, sixuii BBOANAY y BUrISA]
iHQy3ii npotarom 3 roaux) 3 Tpactysymabom abo 6e3 Hporo. B ONOpHOMY J0Ci/DKeHHI foueTakceny (100
MI/M?, SKHii BBOTMIH y BHCIAN ingysii nporsrom 1 roaman) 3 TpacTysymabom abo 6e3 Hvoro 60%
MAUIEHTIB OEPHKYBATH MOMEPEIHIO aHTPaUMKJIIHOBY aJ'fOBAaHTHY XimioTepaniio. [TauiesTn OTPHUMYBaNn
TpacTy3ymab 10 nporpecyBaHHs 3aXBOPIOBAHHS,

Edextusnicts Tpactysymaby B kombinauii 3 nakmitakcenom Y NiKyBaHHi NalieHTiB, 1Ki He OTPUMYBanu
paHille ax'lOBaHTHY XiMioTepamild Ha OCHOBI AHTPaLMKIiHY, He BuBYanacs. OAHaK TpacTy3ymab y
No€HAHHI 3 JonetakcenoM GyB edeKTHBHHI y NiKyBaHHi NAL€HTIB HE3aNeKHO Bi TOro, YH OTPHMY Bl
BOHH paHille aA'toBaHTHY XiMioTepartito Ha OCHOBI aHTpaLMKIiHY.

V recr-metoni rinepekcnpecii HER2, sxuii 3aCTOCOBYBAIH AN BH3HAYEHHA MPHAATHOCTI NALi€HTIB
OMOPHMX JOCHIKEHb 10 MOHOTepamii TpacTy3ymabom i koMmGiauii TpacTy3ymaly Ta makmiTakceay
BHKOPHCTOBYBanH iMyHorictoximivne HER2 3a6apenenns (ikcosanoro marepiany nyxXaMH MOJOYHOT
3471030 3 BUKOPHCTAHHAM MHUILIAYUX MOHOKNOHaIBHMX anTuTin CB11 ta 4DS. Lli TkaHmun dikcypanu y
dopmanini ado y dikcyioniii cymimi Byena. Jlna nocninuuuekoro ananisy y KIIHIYHOMY BHNpoOyBaHHi,
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AKE MPOBOAMIIM Y UEHTpasIbHii nabopartopii, BukopucTOBYBaMM WKaty Big 0 10 3+. Y gocnimpkenHs 6ynu
BKJIFOYCHI nauieHTH, kinacuixosani o0 3abapsieHHs Ak 2+ abo 3+, Ta BUKMOYEH, i3 3a6apreHHaM 0
abo 1+. binbw ik y 70% BKMOYEHMX MaUi€HTIB criocTepiranacs rinepekcrpecis 3+. OTpuMani aasi
CBi4aTh, W0 MO3HTHBHMI edeKT NikyBaHHA OyB BMINE Y nalieHTIB 3 Ginbll BHCOKHM piBHEM
rinepexcnpecii HER2 (3+).

OCHOBHMM MeTONIOM, fIKHIl BHKOPHCTOBYBamM s BH3Hauenns nosuTueHocti HER2 B omopromy
OCTIKEHHI 3acTOCyBaHHA JoleTakceny 3 TpacTysymabom abo Ges mboro, 6YB iMYHOTICTOXiMiuHMii
ananis. MenwicTs namienTis 6y10 NpoTECTOBAHO 3 BUKOPHCTAHHAM (hTyOpeCLIeHTHOT MOpHAN3aLii in sifu
(FISH). V upomy nocnimkenni 87% 3 BKIIOYEHHX NaUi€HTIB MalW 3aXBOPIOBaHHA 3 PiBHEM ekcrpecii
myXnuH 3+ 3a pesynbratamu [MX-ananisy (ICX 3+) i 95% 3 BKIIOYEHHX NALIEHTIB MATH 3aXBOPIOBaHHA

sike Oyno 3 piBHeM ekcnpecii myxnun ITX 3+ Ta/a6o FISH-nosuTtHBHMM.

Tudcresa cxema 003y6aAHHA NPU MEMACMAMUYHOMY PAKy MOIOYHOI 3a103U
Pesynbtati nocnimkens edekTHBHOCTI MOHOTepanii Ta KOMGiHOBaHO Tepanii npeacTasneni y Tabnuui 4:

Tabnuus 4 PesynbTatit ocnimkens epekTHBHOCTI MOHOTepanii Ta koMGiHOBaHOT Teparii

IlokaszHuk MoHoTepamnis KoméiHoBana Tepanin
Tpactysyma6' |Tpacrysyma6  |Iakaitakcen’|Tpacrysyma6 |ouerakcen’®
N=172 IIC N=77 ILIK0C N=94
nakaitakcen’ aoueraxees’
N=68 N=92
Yacrora sBignoeigeii| 18% 49% 17% 61% 34%
(95% JII) (13-25) (36-61) (9-27) (50-71) (25-45)
Mepiana Ttpusanocti| 9,1 8.3 4,6 1.7 5,7
Bianosiai  (micauis)| (5,6-10,3) (7,3-8,8) (3,7-7,4) (9,3-15,0) (4,6-7,6)
(95% JII)
Meniana yiaro 3.2 g | 3,0 11,7 6,1
(Micsuin) (95% JII) (2635  [(62-12,0) (2,0-4,4) (9.2-13.5) (5,4-7,2)
Megiana ewkusanus| 16,4 24,8 17.9 31.2 22,74
(micauis) (95% JII) (12,3-0/8) [(18.6-33,7) (11,2-23.8) | (27,3-40.8) | (19,1-30,8)

YJIT= yac a0 nporpecyBaHHs 3aXBOPIOBAHHA; "H/B" 03HAYAE, IO 3HAYCHHS HE MOJKE OyTH BH3HAYEHUM
a6o we He € nocarnyTum. [l — nosipyuit inTepsan.

| % Hocnimxentns H0649g: [TinmMuoxuHa nauienTis IFX 3+

2, Hocnikenna H0648g: ITinMHoXkMHa nauienTis X 3+

3 Hocnimkenss M77001: IosHuit HaGip ananisi (Bei nauienTs, sxi Manu oTpuMyBaH TiKyBaHHS),
pe3ysbTaTd Yepes 24 Micsui

Kombinosana mepania mpacmysymabom i anacmpozonom

Tpacty3ymab B koMOiHawil 3 aHACTPO30I0M BHBYAIH B SKOCTi Mepuiof niHii nikysanua MPM3 y nauienTis
B MI€piojl mocT™MeHonay3u 3 rinepexkcnpecieio HER2 i nosutusHux 1mono FOPMOHAIBHUX penenTopis (To6TO
ectporeHosnx peuentopis (EP) Ta/a6o nporecreponosux penentopis (I1P)). Ilepion suxusauus Ges
NMpOrpecyBanHs 30iNBIIMBCS B ABa pasH y rpymi TpacTylymaby MmOC aHacTpo3on y MOPIBHAHHI 3
aHactposonoM (4,8 mic y nopiBHsHHI 3 24 wmic). Illomo inmmx napameTpiB, TIOKpalleHHs, fKi
CIIOCTEpiranncs NpH 3acToCyBaHHI KoMOiHaUii npenapartis, BKmouaan 3araneHy Bianosige (16,5% y
TNOPiBHSAHHI 3 6,7%); piBeHb KniniunuX nepesar (42,7% y nopisusumi 3 27,9%); yac 10 nporpecyBaHHs (4,8
MiC y nopiBHsiHHI 3 2,4 mic). I1lono yacy o Bianosiai i TpusanocTi BiANOBizi, HisKOT Pi3HULI MiX rpynamu
3adikcyBaTH He BAanocs. Meniana 3aransHoro Buxnsanns Oyna 36inbluena Ha 4,6 MicAli U1 NaLieHTIB y
rpyni kombiHoBaHoi Tepanii. Pisumus He Gyna CTaTMCTHMHO 3HAYyIIOK, OAHAK OiNblIe MOTOBHHH
MAli€HTIB, SKi OTPUMYBAMH TIMBKM aHACTPO30] MiC/A MPOrpecyBaHHs 3aXBOPIOBAHHA, MEPEXOAUIH Ha
CXEeMY JliKyBaHH:A TpacTy3ymabom,

Tpumudicnesa cxema 003y6anna npu MEMacmamuyHoMy paxy MONOYHOI 3a103u

Pesynetatn  nocnimkens edekTHBHOCTI HekomGiHOBaHOI MoHOTepamii Ta KOMGiHOBaHOL Tepamii
npeacTaeneHi y tabnuui 5:
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IMokasunk MonoTepanis KombinoBana tepanisn
Tpacrysymad' |Tpacrysyma6® |Tpactysymaé mmoc|Tpactysymad miroc
N=105 N=72 nakaitakcen® aouerakces’
N=32 N=110
Yacrota Bignosigeii|24% 27% 59% 73%
(95% 2N (15-35) (14-43) (41-76) (63-81)
Meniana tpuBanocri|10,1 7,9 10,5 13,4
Bianosigi  (micaui)| (2,8-35,6) (2,1-18,8) (1,8-21) (2,1-55,1)
(aianasoH)
Mepaiana YJII1|3.4 i 12,2 13,6
(micaui) (95% A [(2.8-4.1) (4,2-8,3) (6,2-u/B) (11-16)
Mejiana BHKHBaHHS |H/B H/B H/B 47,3
(micauis) (95% JII) (32-u/B)

YIT= 4ac 10 mporpecyBaHHs 3aXBOPIOBaHHS; "H/B" 03HAYaeE, IO 3HAYCHHS HE MOKE OyTH BH3HaYeHUM
abo we He € rocarHyTnM. /11 — 1oBipumii inTepsan.

I Hocnimkenns WO16229: napauTakysanbHa 03a 8 MI/KT, MOTIM 6 MI/KT, 3-THXKHEBa cxeMa

2. Hocnimkerns MO16982: napanTtaxyBatbHa 103a 6 MI/KT LLOTHKHS X 3, MOTiM 6 MI/KT, 3-THKHEBa
cxema

4. Hocnipkenns BO15935

4, Hocnimxenns MO16419

Hinanku npozpecysanns

HacTota nporpecyBaHHs 3aXBOPIOBAHHS B MeviHLi Gy/a 3HAYHO HHKUOK Y NaUi€eHTIB, SKi OTPUMYBAIH
koMbiHauiio TpacTy3ymaby i nakiTakcelny, y mopiBHAHHI 3 TEPAITIEI0 OJHAM TiNbKH NAKTITAKCETOM (21,8%
y mopiHsHHI 3 45,7%; p=0,004). Binbwicts nauienris, ski OTPHMYBallH JIKyBaHHA TpacTy3ymaboM i
MaKJIiTaKCeN0M, MaJlH MOKPALLEHH 3 GOKY HeHTpaIbHOI HEPBOBOI CHCTEMH, Y NMOPIBHAHHI 3 MaLi€HTaMH,
AKI OTPUMYBAIK JiKyBaHHs TiTbKH nakiirakcenom (12,6% y NopiBHAHHI 3 6,5%; p=0,377).

Pax monoyunoi zanoszu wa pannix cmadisx (adrosanmua mepanis)

Pak MONIOYHOI 3a103M HAa paHHIX CTalifX BU3HAYAETBCA AK HEMETACTATHYHA NEPBHHHA 1HBa3HUBHA
KapLHHOMAa MOJIOYHOT 3al103H.

B ymoBax npusHayeHOro ax'fOBaHTHOrO MiKyBaHHS TpacTy3ymab focmipkyBaii B 4 BeIMKHX
faraToueHTPOBUX PaHAOMI30BAHUX JAOCIKEHHSX.

- Hocnimkenna BO16348 npososunm ans nopiBusHES 0amHO - i ABOPIYHOro nepiony nikybBaHHA
TPacTy3ymaboM i3 3aCTOCYBaHHSM TPUTH)KHEBOI CXEMM y MOpIiBHAHHI 3i CIIOCTEPEKEHHAM 3a
nauientamu 3 HER2 nosurusium PPM3 nicns onepauii, BeTanosnenoi Ximiorepanii i npoMeHesof
Tepanii (#KWMO 3acTOCOBYEThCH). KpiM TOro, mpoBeneHO MOpiBHAHHA JBOX POKiB JiKyBaHHS
TPacTy3ymMaboM 3 OAHHM POKOM JTiKyBaHHs TpacTysyma6oMm. ITatientam, ki Oynu posmosinesi y
rpymy Tpactysymaby, OyJia npusHayeHa NoYaTKOBA HABAHTAXKYBATBHA J03a 8 MIVKT 3 MOAABIIHM
BBE/ICHHAM 6 MI/KI KOXKHI TPH THXHI NIPOTArOM 01HOro abo JBOX poKiB.

- Hocnimkerns NSABP B-31 ta NCCTG N9831, ski BKIIOYAIOTH CHinbHMIA adamis, Oynu
po3poGiieHi s BHBYEHHS KJIiHIYHOT KOPHCTI MO€AHAHHSA NiKyBaHHA TpacTysymabom 3
HaKmiTaKcenoM micns Ximiotepanii 1okcopy6inmHoM i uuknodocdamizom (AC), kpiM Toro, y
Aocmipkenni NCCTG N9831 Takok BHBYAMH 01aBaHHS TpacTy3ymady NOCHIZ0BHO [0
Ximiorepanii AC—P (nakiitakcen) nauieHtam nicas onepatuii 3 HER2-nosutusaum PPM3,

- Hocnikenws BCIRG 006 Gyno pospobneHo [is BHBYEHHS MOEHAHHS TpacTysymaby 3
AoueTakcenoM micas XimioTepanii Aokcopy6itmzom i mknopochaminom (AC) abo B komBinarii
3 IOUETaKCeIOM i KapOomIaTHHOM NpH JTiKyBaHHs nauienTie 3 HER2-nosutusanv PPM3 nicis
oneparii.

B nocnimkenni HERA pak monounoi 3anosm Ha pasHix craisx OyB oOMexeHnii onepabensHOIO,

MepBHHHOK, IHBA3UBHOIO aJeHOKapLUMHOMOK MOJIOYHOT 3a/103H, 3 MO3UTHBHHMH MaxBOBHMH By3J1amu abo
HEraTMBHHMH NAaxXBOBUMHU BY3J1aMH, AKIIO NYXJIHHA HE MeHLue | cM B JaiaMeTpi.
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Y cninbHomy asanizsi aocmimkens NSABP B-31 ta NCCTG N9831, PPM3 00MesKyBaBCs JKiHKaMM 3
ornepabebHHM PaKOM MOJIOYHOI 3a/103H 3 BHCOKHM PH3HKOM, AKMiT Bu3HavaeThesd sk HER2-nosutnsumii,
1 MO3MTHBHMMH NaxBoBHMH NiMQosysnamn a60 HER2 MOMTHBHMME i HeraTHBHHMH nimMaTugHUMH
BY3/1aMH 3 O3HAKaMH MiJBHIIEHOrO PU3MKY (Po3Mip myxmuuu > | oM i HeraTusHi woao EP aGo posmip
NYXJAHHA >2 CM, HE3ATEXKHO Bijl FTOPMOHAIEHOIO crarycy).
Y nocnixerni BCIRG 006 PPM3 susnauany sx HER2-no3uTHBHMI Woa0 aimMparnuHoro ry3na ado 3
BHCOKHM DH3HKOM HETaTMBHMHA W00 MiM(AaTHYHOIO By3na y MallicHTIB Ge3 YpaxeHHs niM¢paTHYHOro
By3na (pNO) i, npusalimHi | 3 Takux WHHHAKIB: PO3MIp MyXTHHH Giiblue 2 CM, HeFaTHBHA 10 peuenTopis
€CTPOreHy i mporecTepoHy, rictonorivxa ta/abo snepsa cTymins 2-3 abo ik <35 pokiB).

PesynbTati edextuBHOCTI gocninxenns BO16348 3 Menianamu criocTe

npejcTasieHi B Tabnuui 6:

Tabmuus 6 Pesynbstatn edektuBHOCTI Hochimkenns BO16348

pexkeHHs 12 micauis* i 8 pokip**

Meniana cnocrepexenns 12

Meniana cno

cTepeKeHHs 8

MicaIiB* pOKIB**
IMokasuuk Cnocrepexe |Tpactysyma6 1|Cnoctepexen Tpacty3zymaé 1
HHA N=1693 |pix N= 1693 H3l pik N=1702%**
N=1697***
Biknsanns 6e3 o3Hak 3aXBoproBaHHS
- KingexicTs nauientis, y gkux 219(12,9%) 127 (7,5%) 570 (33,6%) 471 (27,7%)
CIIOCTEpIranocs SBHLIle
- Kinekicte nauienriB, y sxux ue(1474 (87,1%) 1566 (92,5%) |1127 (66,4%) 1231 (72,3%)
CrocTepiranocs sBuie
P-3HayewHs B nopiBHsgHHI  3i < 10,0001 <0,0001
CIIOCTEPEKEHHSIM
Bignowenns pusmkis nopisHsHO 3i 0,54 0,76
CIOCTEpeXEeHHAM
bespeunanBHe BUMUBaHHS
- Kinekicts nauwienris, y axux|208 (12,3%) 113 (6,7%) 506 (29,8%) 399 (23,4%)
CrOCTepiranocs sBHINE
- Kimpkicte nauientiB, y skux ne|1485(87,7%) 1580 (93,3%) |1191(70,2%) 1303 (76,6%)
CIOCTepiranocs ABHIIE
P-snavenHs B  mnopiBHaHHI  3i <0,0001 < 0,0001
CIMOCTEPEIKEHHAM
BinHowenHs pusmkiB nopisHaHO 3i 0,51 0,73
CrocTepesxXxeHHsIM
BuxnBaHHsA Ge3 03HakK
METacTa3yBaHHS
- Kinexicte nauienrie, y sxux|184 (10,9%) 99 (5,8%) 488 (28,8%) 399 (23,4%)
CIIOCTepiranocs spuiLe
- Kinekicts nauientis, y skux He|1508 (89,1%) 1594 (94,6%) [1209 (71,2%) 1303 (76,6%)
CIOCTEPIraIOcs ABHLIE
P-3navenus B nopiBHAHHI  3i < 0,0001 <0,0001
CIIOCTEPEKEHHAM
BinHoweHHs pH3HKIB NOPIBHAHO 3i 0,50 0,76
CIIOCTEPEKEHHAM
3aransHuit piBeHb BUXHBAHHA
(cMmepTh)
- Kinekicts  nauienris, y saxnx|40 (2,4%) 31(1,8%) 350 (20,6%) 278 (16,3%)
crocTepiranocs ABUIie
- Kinekicte nauientis, y skux we[1653 (97,6%) 1662 (98,2%) (1347 (79,4%) 1424 (83,7%)
CrocTepiranocs spuile
P-3navesns B  nopiBHAnni 3 0,24 0,0005
CITOCTEPEKEHHAM
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Bignowenns pusmkiB nopiBHAHO 3i 0,75 0,76
crocTepesKeHHAM

*Co-niepBHHHA KiHLIEBA TOYKA OUiHKM edeKTHBHOCTI BIKHMBAHHA 0€3 03HaK 3aXBOPIOBaHHA | poky y
TNOPIBHAHHI i3 CroCTepeskeHHAM, 110 BiAMORinae nonepeaHbo BCTAHOB/IEHIH CTATHCTHYHII Mexki
**OcTaTouHHii aHani3 (BKMOYa0uM nepexig 52% nauieHTis 3 TPYITH CHIOCTEPEKEHHS B IPYNY JiKYBaHHSA
TpacTy3ymadom)

***CrniocTepiraeThes NMeBHa HEBIAMOBIAHICTL B 3araibHOMY 06casi BHOIDKH Hepe3 HeBe/IMKY KilbKicTh
NAI€HTIB, paHIOMi30BAHMX TC/IS aTH 3aBEPLICHHS 300py AaHUX A1 MPOBECHHS aHANi3y MOJATBIIONO
CrOCTEpeKeHHs 3 Melianoto 12 micauis.

PesybTati npowmiskHoro ananisy edekTMBHOCTI nepeTHy M 3aj1aHy MPOTOKOJIOM CTATHCTHYHY MEXY JUis
NOpiBHAHHA 1-piuHOro 3acrocyBaHHs TpacTy3ymaly 3i crnocTepexeHHAM. PesynstaTH, micns MesiaHu
cnocTepexerHs 12 MiCAUiB NPOJGMOHCTYBANM BiHOWEHHS pH3NKiB (BP) BukuBaHHS Oe3 03Hak
3axsoprosana (BBO3) ckmano 0,54 (95% JII 0,44, 0,67), wo TpaHcopMyEThCS B abcomoTHy nepepary 3
TOYKH 30py NOKa3HHKIB 2-PiYHOr0 BUXKHBaHHA 0e3 03HaK 3aXBOPIOBAHHS: 7,6 BiICOTKOBUX nyHkTH (85,8%
Y MOpiBHSHHI 3 78,2%) Ha KOPHCTH TpacTy3ymaty.

Octatoynuii awanis GyB mpoBegeHMii 3 MeZiaHOIO MOAATHIIOrO cnocrepexkeHHs 8 pokis, sAkuii
POCMOHCTPYBAB, IO | pik J1iKyBaHHS TPacTy3ymMaGoM 3HIKYBAB PH3HK Ha 24% y MOPiBHAHHI 3 TiJILKH
cnocrepexertimM (BP=0,76, 95% I 0,67, 0,86). Lle nemoHcTpye abcomoTHy nepesary 3 TOYKM 30py
NMOKa3HUKIB 8-piuHOro BWKMBaHHS Ge3 03HaK 3aXBOPIOBAHHS: 6.4 NPOLEHTHUX MyHKTH HA KOPHCThL |-
PiYHOrO NiKyBaHHA TPacTy3yMaboM.

OcTaTouHui aHaM3 NPOJOBKEHHS TKYBaHHS TPAcTy3yMaboM IPOTATOM ABOX POKiB He NPOIeMOHCTPY BaB
A0J1aTKOBOT NepeBart y NopiBHAHHI 3 1iKyBaHHAM npoTsroM | poky (BiHOwWeHHS PH3HKIB BHXKUBaHHA 63
03HAK 3aXBOPIOBAHHA y MONYIALIT IALIEHTIB, AKi OTPHMYBAITH JiKyBaHHs 2 poku npoTH 1 poky = 0,99 (95%
Al: 0,87, 1,13), p-3navenns = 0,90 i BigHOWEHHA PH3HKIB 3araibHUi pisens BkuBanua=0,98 (0,83, 1,15);
p-3HavenHs= 0,78). YacToTa Ge3cHMNTOMHOI CeplLeBOi HENOCTATHOCTI 36iMbIIMNACH y 2-piuniéi rpyni
nikyeauus (8,1% y nopisnsanni 3 4,6% B 1-pimiii rpymni dikyBaHHs). Y GiIBIIOCTI NALi€HTIB MPOSBUIOCH
Xxoua 6 onHe Hebaxkarie suie paHry 3 a6o 4 B 2-piuniii rpymi nikyBanus (20,4%) ¥ NOpiBHAHHI 3 | -pi4HOI0
rpynoo nikysauus (16,3%).

Y nocnipkennsix NSABP B-31 ta NCCTG N9831 tpacTy3yma6 BBosaM B KOMGIHALIT 3 MakiTakcenom
micnis XimioTepanii aokcopy6iunnom i uuknopocdamizom (AC).

JlokcopyGiunt T2 unKI0GoCHaMin BEOAUIN OHOYACHO HACTYTHUM YHHOM:

= BHYTPillHBOBEHHE CTPYMHHEBE BBEACHHA AOKCOPYGitmHy y 103i 60 Mr/m? koxkHi 3 THoKH npoTsaroM 4
LHUKITiB.

- BHYTpIlUHBOBEHHE BBEJCHHA LMKAO(ochamiay y 103i 600 mr/m> npotaroM 30 XBHAMH KOXHi 3 TexHi
MPOTAroM 4 LUHK/IiB.

INaxnirakcen y komGiHauii 3 TpacTy3ymMaboM BROAMIHN HACTYITHHUM YHHOM:

- BHYTPIUIHbOBEHHE BBE/IeHHs nakyiiTakceny y 103i 80 mr/m? y Bursai GesnepepBHOI BHYTpiLIHLOBEHHOT
indys3ii woTkHa npotsarom 12 THKHIB.

abo

- BHYTPilIHbOBEHHE BBEJICHHA NMaKJiTakceny y 103i 175 mr/m? y Burnszi Ge3nepepBHOT BHYTPiLLIHEOBEHHOT
iHy3ii koxni 3 Tikni npotarom 4 unkAis (1 A€Hb KOKHOrO LHKILY).

Pesyneraty cninsHoro ananisy edektnBrocTi gocnmimkens NSABP B-31 ta NCCTG 9831 Ha MOMEHT
OCTAaTOYHOrO aHanily BWXUBaHHA Ge3 03HAaK 3axBOpIOBaHHA* y3aranbHeHi B TaGmumi 7. Meniana
NOAANLLIOrO CNoCTepekeHHs cknana 1,8 pokn Ans mauieHTiB y rpyni 3actocyBaHHS JIOKCOpYOIUMHY i
unknodocdamiay 3 nogansium 3actocysannam nakuitakceny (AC—P) ta 2,0 POKHM /11 NALIEHTIB Y rpyni
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JokcopybiunHy i uMkaodocdaminy 3 noganIIMM 3acTOCYBAHHAM nakiiTakceny i TpacTysymaby
(AC—PH).

Tabnnus 7 Pestome pesynsratie edeKTHBHOCTI CHINBHOrO ananizy pocnipxens NSABP B-31 ta NCCTG
N9831 Ha MOMEHT OCTATOYHOIO AHANI3Y BHKUBAHHS 6e3 03HaK 3aXBOpOBaHHA*

Mokasuuk AC—P AC—PH |Bianomenus PHM3HKIB
(n=1679) (n=1672) |nopiBusno 3 AC—P (95% JII)
pP-3HAYEHHSA

Buxupanns Ge3 03HaK 3aXBOpIOBaHHA
Kinpkicte  nauienrtis, y  skux
crniocTepiranocs asuue (%) 261 (15,5) 133 (8,0) 0,48 (0,39, 0,59) p<0,0001

CucreMHnii peunaun
Kinekicte  nauientis, y  sxux|193 (11,5) 96 (5,7) 0,47 (0,37, 0,60) p<0,0001
crocTepiranocs sBUILe

Cmepthb (3aranbHui piBeHb
BUACMBAHHS): 92 (5,5) 62 (3,7) 10,67 (0,48, 0,92) p=0,014**
Kinbkicte  mamienTis, y  skux

CriocTepirasocs sBUIIe

A: nokcopybiunn; C: nuknodocdamiz; P: naknitaxcen; H: Tpactysyma6

*3 MeZiaHOIO MojambWOro croctepexenns 1,8 pokis Ans nauieHTis y rpyni AC—P T1a 2,0 poku ans
nauienTie y rpyni AC—PH

*¥p-3HaueHHs 14 3aranbHOr0 PiBHA BHXHMBaHHA He MEPETHHAIO 3aNaHy CTAaTHCTHYHY MEXY Juisi
nopisuanug AC—PH 1a AC—P

i nepBHHHOT KiHLIEBOI TOYKM, BHKHBaHHA Ge3 O3HaK 3aXBODPIOBaHHA, J0JaBaHHA TpacTy3ymady no
XiMioTepanii nakmitakcenom TIPH3BEJIO 10 3HWKEHHA PH3IHKY peUMIMBY 3aXBOPIOBaHHA Ha 52%.
Binnowenns pusuxip Tpanchopmyetscs B aGeomorny nepeBary 3 TOYKH 30py NOKa3HUKIB 3-piuHoro
BUKMBaHHA Ge3 o3Hak 3axsoproBanms: 11,8 siacoTkoBux mynkTH (87,2% Yy TNOpiBHAHHI 3 75,4%) Ha
kopucth rpynu AC—PH (tpacrysymab).

ITin 9ac oHOBNeHHs AaHuX 3 Ge3neku 3 MeJiaHoI0 cnoctepeskeHna 3,5-3,8 pokiB aHanizy BuxuBaHHA Ge3
O3HAK 3aXBOPIOBaHHA MIATBEP/UKYE MEPeBary, MPOAEMOCTPOBAHY B OCTATOYHOMY AHATI3i HA BIKHBAHHS
6e3 o3nak 3axsopioBans. Hessaxaroun Ha nepexia na TpacTy3ymal y KOHTPOMNBHIil rpymi, JojaBaHHS
TpacTy3ymaby 0 XiMioTepanii nakiTakcenoM MPH3BENIO 40 3HHKEHHS PHM3MKY peLHAMBY 3aXBOPIOBaHHSA
Ha 52%. [lonasanns TpacTy3ymaby 10 XiMioTeparnii makmiTakcenom Takosx MPU3BENO 10 3HHIKEHHA PHIHKY
cMepTHOCTI Ha 37%.

INonepenHpo 3annaHoBaHuil ocTaTouyHMii aHami3 3araqbHOro PiBHS BIXMBAHHA 3i CNITBHOTO aHamisy
Aocnipkers NSABP B-31 ta NCCTG N9831 6yB BukoHaHHMii, komu Biabynoca 707 cmepreii (Meniana
cnoctepexenns 8,3 poku B rpyni AC—PH). Jlikysauus AC—PH npu3seno 10 cTaTHCTHYHO 3HAYYLIOrO
MOKPALUEHHS 3aralbHOr0 piBHA BIDKMBAHHA MOPiBHAHO 3 AC—P (cTpaTnikoBaHe BimHOLICHHS
pusukie=0,64; 95% I [0,55, 0,74]; nor-panrose p-3savenus < 0,0001). Yepes 8 pokie moxasuuk
BIkHBaHHA cKkiaB 86,9% B rpyni AC—PH Ta 79,4% B rpyni AC—P, a6comoTHa nepesara 7,4% (95% JI
4,9%, 10,0%).

OcTaroyni pesynbTaTH 3arajJbHOrO PiBHSA BIKMBAHHS 3a pe3yIbTaTaMu CNLTLHONO aHali3y AOCTiAXKeHb
NSABP B-31 ta NCCTG N9831 y3aransHeni B Tabnuui 8 Hinkue:
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Tabmuus 8 Octatounnii awanis 3aranbHOro piBHS BHXHBAHHA 3a pe3ysbTaTaMu CIiJIBHOTO aHanily
nocnigxens NSABP B-31 ta NCCTG N9831

IMokaszunk AC—P AC—PH p-3HaueHHs B|BizHomennsn
(N=2032) (N=2031) MopiBHAHHI 3| pH3HKIB
AC—P NOpiBHAHO 3

AC—P (95%
Al

CmepTs  (3araneHuii  piBeHb

BHKHBAaHHA): 418 (20,6%) 289 (14,2%) <0,0001 0,64

KinbkicTe nauientis, y sxux (0,55, 0,74)

cnocrepiranocs seuuie (%)
A: nokcopy6iuun; C: unknodocdamin; P: naknitakcen: H: TpacTy3ymad

AHani3 BruxuBaHHA Ge3 o3Hak 3axsoproBanHs (BBO3) Takox MPOBOAMIH MPH OCTATOYHOMY aHai3i
3aralbHOrO piBHS BHKMBaHHA 3i CHINBHOrO aHanisy jgocnimkens NSABP B-31 ta NCCTG N9831.
OnoBneni pesynbTati ananisy BBO3 (ctpatudikoae BiaHomenns pusukis = 0,61; 95% I [0,54, 0,69])
NpoAEMOCTpYBaMH aHajoriuHy nepepary BBO3 nopisusHO 3 ocTaTouHuM NepBHHHMM aHanizom BEO3,
He3BKAI04H Ha Te, o 24,8% nauientis y rpyni AC—P nepeiiunn Ha mikyBaHHs TpacTy3ymaboM. Yepe3s
8 pokiB mokasHuK BHAKHMBaHHS Ge3 03Hak 3aXBopioBaHHS cknas 77,2% (95% AI: 75,4, 79,1) y rpyni
AC—PH, abcomorna nepesara 11,8% y nopieusnsi 3 rpynoto AC—P,

V nocnipxenni BCIRG 006 tpactysymab soamnin B koMGiHawii 3 101eTaKcenoMm (D), micna ximiotepanii
AC (AC—DH), a6o B koMGiHalii 3 1oueTakcenoM i KapGonIaTHHOM (DCarbH).

Houietakcen BBOAHIM HACTYTHHM YHHOM:

- BHYTPILUHBOBEHHE BBEJCHHA AoueTakceny - 100 mr/v? y Burasi BHYTPILIHEOBEHHOT iHY3ii
MPOTATOM 1 roAMHH KOKHI 3 THXHI MPOTArom 4 UMKAIB (2 1eHb Nepuoro LMKITY JIOlIeTaKCeny,
noTiM | eHb KOKHOTO HACTYMHOTO LHKIY)

abo

- BHYTPiLIHBOBEHHE BBEJEHHS JOLETaKceny - 75 mr/m? Y BUTTISAL BHYTDILIHLOBEHHOT iHQY3ii
MPOTATOM | roaMHH KOKHi 3 THXHI NPOTATOM 6 WMK/IB (2 J€H MEpLIOro LMK, NoTiM 1
ACHb KOKHOI0 HacTYMHOrO LHKIY)

micng 4oro:

- KapboriaTiH - npu uinboBit AUC = 6 MI/MA/XB BBOJMIH Yy BHMIAAI BHYTPillIHBOBEHHOT
iHgys3ii npotarom 30-60 XBHIMH, NOBTOPIOBANH KOKHI 3 THXKHI, B LiNTOMY WIICTh LHKIIIB

TpacTysymaO BBOAM/IM IIOTHAKHS 3 XiMioTepanieio i 1 pa3s na 3 Trxkai NpPOTArOM 3arambHOro nepiomy 52
THIKHI,

Pesynetatn edextuHocti nocnimkenns BCIRG 006 ysarameneni B Tab6muusx 9 ta 10. Megaiana
TIOZATTBLIOro cnocTepexerns cknana 2,9 poku B rpyni AC—D Ta 3,0 pokn B koxHiii 3 rpyn AC—DH T1a
DCarbH.

Tabnuus 9 Ornsz ananisy edextusHocTi gocaimkenns BCIRG 006 AC—D y nopisasani 3 AC—DH

Iokazuuk C—D AC—DH Bianomenns PH3HKIB
=1073) (n=1074) nopisusno 3 AC—D (95% /)
p-3HAYEHHS
Buskupanus Ge3 o3Hak| 195 134 0,61 (0,49, 0,77) p<0,0001
3aXBOPIOBaHHA

KinekicTe nauientis, y skux
CIoCcTepiranocs spuie

Cucremunii peunus 144 95 0,59 (0,46, 0,77) p<0,0001
Kinekicte mnauientis, y skux
CIIOCTEpIrajiocs ABHLIE

Cmeprs  (saraneHnii  pienb|80 49 0,58 (0,40, 0,83) p=0,0024
BHKHBAHHA)
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KinpkicTh nNaui€HTiB, y SKHX

cn{)(:"repira.rlocs ABULIE

AC—D = npokcopybiuuu nmoc uuknodocedamia, 3 HaCTYIHHM 3acTocyBaHHaM AoueTakceny; AC—DH =
JokcopyOiluH nmoc uukaogocdamia, 3 HaCTYMHHM 3aCTOCYBAHHAM JI0LeTaKceTy Mimoc TpacTysymao; /I
= J0Bip4Hii iHTEpBan

Tabnuua 10 Ornag asanisy edexrusnocti gocnimxenns BCIRG 006 AC—D B nopisuaunni 3 DCarbH

Mokasuuk AC—D DCarbH BigHowenns PH3HKIB
(n=1073) (n=1074) nopieuano 3 AC—D (95% AI)
BukuBaHHA Oe3 o3Hak|195 145 0,67 (0,54, 0.83) p=0,0003
3aXBOPHOBAaHHA

KinekicTh nauieHTiB, Y SKHX
CnOCTEpiTEJIOCSI SBHILIE

CHcreMHU peluamuB 144 103 0,65 (0,50, 0,84) p=0,0008
KinpkicTh malieHTiB, y AKHX
CIIOCTEPITANOCA ABHIIE

Cwmepts (sBuiie 3B) 80 56 0,66 (0,47, 0,93) p=0,0182
Yucno mauieHTiB, y SKHX
CHOCTEPITAN0Ccs ABHIIE

AC—D = nokcopy6iuns nmoc unknogocdamia, 3 HaCTYNMHMM 3aCTOCYBaHHAM jgouerakceny; DCarbH =
Jouerakces, kapbornatus i Tpacty3yma6b; [ = nosipuuii inTepBan

Y npocnigxendi BCIRG 006 ans nepBuHHO! KiHueBoi Toukd, BBO3, BiiHOIIEHHS pPH3MKIB
TpaHc(opMyeTECs B abCOMOTHY nepeBary 3 TOYKH 30pY MOKAa3HHKIB 3-piyHOr0 BHXKHBaHHA Oe3 03HaK
3axBopioBaHHs: 5,8 BifcoTkoBuX myHKTH (86,7% y nopieusHHI 3 80,9%) Ha kopucts rpynu AC—DH
(rpactysymab) i 4,6 BincotkoBux myHkTH (85,5% y nopiBuaHHiI 3 80,9%) Ha kopucTh rpynmu DCarbH
(TpacTy3ymab) y nopiensnHi 3 AC—D.

VY nocnimxenni BCIRG 006 213 nauienTiB i3 3aransnoi kinbkoeti 1075 nauientis B rpyni DCarbH, 221
nauiexT i3 3araneHoi Kinekocti 1074 nauient rpynu AC—DH (AC—TH) i 217 nauienTis i3 3aransHoi
kinskocti 1073 nauientis rpynu AC—D (AC—T) manu noka3HUKH OLHKH 3aralbHOro CTaHy naijieHTa 3a
kanor Kapuoseskoro <90 (abo 80 abo 90). He 6yno Bu3naueHo nepesar BBO3 B uiii niarpyni nauieHTis
(Bignowmennsa pusmkie =1,16, 95% I [0,73, 1,83] ana DCarbH y nopisusuui 3 AC— D (AC—T);
BiHOWIeHHA pu3mkiB 0,97, 95% I [0,60, 1,55] ans AC—DH (AC—TH) y nopisusuni 3 AC—D).

Kpim Toro, 6ys nposeaenuii anocrepiopauii 10CTiAHNUbKHE aHani3 HaGOPiB JaHMX 3i CIITLHOrO aHamizy
KiniHiYHHX gociizxkens NSABP B-31/NCCTG N9831* ta BCIRGO006, umio noeanye ssuma BBO3 i
CHUMITOMATH4HI cepleBi ABMIIa, AKi npeacTasnexi B Tabanui 11:
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Tabmuua 11 Anocrepiophuii  aocniaHHUBKHA aHanis pe3ynbTaTiB CHIJILHOrO AaHami3y KIiHiYHUX
nocnipkens NSABP B-31/NCCTG N9831* ta BCIRG006, mo noeanye ssuuia BEO3 i cumnromartiuui

CepueBi ABHILIA

AC—PH AC—DH DCarbH
(y nopisusmuni  3|(y nopiemammi  3|(y nopipHAHHEI 3
AC—P) AC—D) AC—D)
(NSABP B-31 1a (BCIRG 006) (BCIRG 006)
NCCTG N9831)*
I'lepBrHHMI aHanis
edexTHBHOCTI
Binnowenns pusukis BEO3 0,48 0,61 0,67
(95% A1) (0,39, 0,59) (0,49, 0,77) (0,54, 0,83)
p-3HaueHHA p<0,0001 p< 0,0001 p=0,0003
Ananis e(eKTHBHOCTI
JIOBrOCTPOKOBOTO nepioay
CIIOCTEPEIKEHHA™ *
BianowenHns pusukis BEO3 0,61 0,72 0,77
(95% 1) (0,54, 0,69) (0,61, 0,85) (0,65, 0,90)
p-3HaCHHA p<0,0001 p<0,0001 p=0,0011
AnoctepiopHuii
J10CITi IHMLIBKHI aHami3 3
ABHLIAMH Bb6O3 i
CHMINTOMAaTHYHUMHU CEeplIEeBHMHU
SIBHLLIAMH JloBrocTpokoBumii
nepion CIOCTepeKeHHA* *
BinHowmenHs pu3ukin
(95% 1)
0,67 0,77 0,77
(0,60, 0,75) (0,66, 0,90) (0,66, 0,90)

A: nokcopyGiunn; C: umknopocdamin; P: maxmitakcen; D: pouerakcen: Carb: kapbomnatux; H:
Tpactysymab JII = nosipunii inTepsan

*Ha MomeHT ocraTouHoro axanizy BEO3. Mexiana mogansuioro crocTepexkeHHs cknana 1,8 pokis g
nauieHTis y rpyni AC—P ta 2,0 poku A% nauieHTis y rpyni AC—PH

**Meziana noJaibLIOro COCTepesKeHH s IS CITIBHONO aHami3y KIiHIYHUX JOCiKeHb cKaana 8,3 POKH
(mianason: Bix 0,1 1o 12,1) ans rpynu AC—PH i 7,9 poxkiB (nianason: Bix 0,0 a0 12,2) a4 rpynu AC—P;
MejliaHa nofanblioro CrocTepexker s s aocimkenns BCIRG 006 cknana 10,3 pokiB y obox rpynax
AC—D (nianason: Bia 0,0 g0 12,6) Ta DCarbH (nianazon: Biz 0,0 1o 13,1) i cknas 10,4 pokis (ziana3zon:
Bia 0,0 10 12,7) B rpyni AC—DH

Pax monounoi 3ano3u na pannix cmadisx (neoad iosanmua-ad oeanmua ximiomepanis)

Hapasi Hemae pesyibTaris, moz10 nopisusuus edexTHsHOCTI TpacTy3ymaly, 1O BBOAHTHCA 3 a1 IOBAHTHOIO
XimioTepaniero, 3 e(eKTHBHICTIO NIPH Heoa1' fOBaHTHIiY/a1'ToBaHTHI XiMioTepanifi,

B ymoBax Heoan'toBaHTHOi/an'loBanTHOI Tepanii 6yno pospoGreno faraToueHTpOBE paHaOMi3OBaHe
pocnikeHHs MO16432 ans  BuBYEHHS KIIHIYHOT eQeKTMBHOCTI  OJHOYACHOIO 3aCTOCYBaHHA
TpacTysymaby 3 Heoaa'toBaHTHOIO XiMioTepami€lo, IO BKIOYAE sk aHTpalUMWKIiH, Tak i Takcal, 3
MOANBIIAM a1'TOBAHTHHM TPacTy3yMaGoM, 3 MepiooM 3araibHoOi TPHBAJIOCT nikyBaHHa 10 | poky. V
mocipkerns 6ynu BKMOYeH] nauieHTy 3 Brepiue BUABICHHM MicueBo-poznoscromkenny (111 crazis) abo
sananeHuM PPM3. Tlanientn 3 HER2+ nyxmmsamm Gymm paHJoMi3oBaHi [ng OTpuMaHHS abo
HeoaA'toBaHTHOI XiMioTeparii 01HOYaCHO 3 Heoan'TOBAHTHHUM-a1 FOBAHTHHM Tpactyzymabom, abo Tineku
HeoaA'loBaHTHOI XiMioTepanii.
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Y jocipkenni MO16432 TpacTy3syma6 (HaBaHTaKyBalbHa 1032 8 MI/KT 3 MOJIBLIO MiATPHMYIOUOIO
103010 6 MI/KT KOXHi 3 THXKHI) BBOIWIM OfHOYacHO 3 10 LMKJIAaMH Heoan'loBaHTHOI XimioTeparii
HACTYTIHIHM YHHOM:

»  nokcopyGiunu 60Mr/M? Ta maknitakcen 150 mr/m” BBofuaM 1 pa3s Ha 3 THXKHI NPOTAroM 3 LHKTIB,

mnicis 4oro
+ maknitakcen 175 mr/m® BBomuH | pas Ha 3 TH/KHI NPOTATOM 4 LMKITiB,

nicss 4oro

. [nknodocdamia, Metotpekcar i S-dropypaunn (CMF) na 1-# i 8-it AeHb KOkHi 4 THKHI IPOTArOM
3 umMKiiB

ficJis MpOBeAEHHS Onepallii 3 HaCTYTHUMH
*  710JaTKOBMMH LMKJIAMH aJ'FOBAHTHOTO TPACTy3yMaly (115 3aBepluieHHs 1 pOKy JiKyBaHHS)

PesynsTati edekTHBHOCTI Aocnimkenns MO16432 ysaransueni B Tabanui 12. Meniana noaansworo
CIOCTEPEXKEHHA B IPyMi TpacTy3ymaly ckiana 3,8 pokis.

Tabauus 12 PesynsraTh edekTuBHOCTI gocnikenns MO16432

IMokasHHK XimioTepania +|Tiaskn
Tpacrysymalb  |ximioTepamis
(n=115) (n=116)
BuxuBaHHA be3 03HaK BigHoweHHs pusmKiB
3aXBOPIOBaHHA (95% I
46 59 0,65 (0,44, 0,96) p=0,0275

KinbKicTh Mami€eHTiB, Yy SAKHX
CIoCTepiranocs SBULLe

3aransHa noBHa marosoriyHa| 40% 20,7%

Bianosias* (95% I (31,0,49.6) [(13,7,29,2) p=0,0014

3aranbHuil piBeHb BIOKHBaHHA BigHoueHHA pHU3HKIB
(95% OI)

KinekicTe mnaiieHTis, y gkux|22 33 0,59 (0,35, 1,02) p=0,0555

criocTepiranocs SBHILE

*BU3HAYACTHCA AK BiZICY THICTH iHBA3HBHOIO Paky AK B MOJIOYHiH 3a/103i, TaK i B TaXBOBHX By3JaX

A6conoTHy nepesary B 13 BiICOTKOBMX MyHKTiB HA KOPHCTh FPYNH TPacTy3yMmaly OLiHIOBAIH 3 TOUKH
30py piBHA BHKMBaHHA 63 03HaK 3aXBOPIOBaHHA NPoTAroM 3 pokiB (65% y nopiBHsHHi 3 52%).

Memacmamuynuil pax wayHKy

Tpacty3ymab n0CTiKyBalM B OZHOMY BiAKpHTOMY paHzomizosaHomy zocnimkensi III ¢asn ToGA
(BO18255) B komBinauii 3 xiMioTepanieo y MopiBHAHHI 3 OAHIE0 JIIE XiMioTepani€io.

XimioTeparnito NPOBOH/IH HACTYTHHM YHHOM:

- kaneuntabin - 1000 mr/m? nepopalibHO /1Bidi Ha JeHb NpoTAroM 14 QHIB KOXKHI 3 TIXHI NPOTATOM 6
uMKIiB (3 Beyopa 1-ro aus 10 paHKy 15-ro JHS KOXKHOrO UMKITY)

abo

- BHyTpimHBbOBeHHO S-(ropypauun - 800 mr/m*/z06y y Burnsai GesnepepBHOI BHYTPilIHLOBEHHO!
inQy3ii nmpoTAroM 5 AHIB KoKHi 3 THXKHI MPOTATOM 6 WHKIB (3 1 M0 5 J1eHb KOKHOIO LHKIY)

Byap-AKHii 3 HUX BBOJIHIIH 3.

- pucruiaTHHOM - 80 Mr/M? KOXKHI 3 THXHI MPOTAroM 6 LUMKIIB Y 1 1€Hb KOKHOIO LHKIY.
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Pesynbratn edextusrocTi gocaimkenns BO18225 y3arajbHeHi B Tabauni 13.

Tabnnua 13 Pesynbrati edexrusnocTi noctimkenns BO18225

Hoxazunk FP FP+H BP (95% J1I) p-3HaYeHHs]
N=290 N =294

BaransHui  piBeHs  BiKMBaHHS,|11,] 13,8 0,74 (0,60-0,91)  [0,0046

MeJliaHa MicsuiB

BuknBanus Ges nporpecysanns|5,5 6,7 0,71 (0,59-0,85) 0,0002

3aXBOPIOBAHHS, Me/liaHa MicsLlip

Yac 10 NporpecyBaHHs | 5,6 7,1 0,70 (0,58-0,85)  [0,0003

3aXBOPIOBAHHSA, MeJliaHa MicALB

3aranbHa yacToTa BiANOBieH,%  |34.5% 47,3% 1,70%(1,22, 2,38) [0,0017

Tpusanicts  Bianosiai, wmeaianal4,8 6.9 0,54 (0,40-0,73)  |<0,0001
MicALiB

FP+H: ®ropnipumiann/uucnnatiy + TpacTy3ymad
FP: ®ropnipumiaun/uncnnatun
* BigHoureHns mancis

Y nocninxenns Gynu BKIIOYEH] NaLieHTH, Ak paHiLie He OTPUMYBaMH MiKyBaHHs moa0 HER2-nosutusmoi
HeonepabenbHOI MiCLeBO-PO3NOBCIOIKEHOT a60 PELHIHBYI0YOT Ta/ab0 MeTacTaTHYHOI afeHOKapLUHHOMH
LTYyHKY abo ractpoesogareansHoro NEPEXONy, sKa HE MiANAETBCA paTNKATBHOMY JIKyBaHHIO.
[TepeuuHotO KiHUeBOW TOYKOIO GYB 3arabHuii PiBEHb BUKMBAHHS, AKMil BUSHAYABCS 5K Yac Big MOMEHTY
paHfiomMisauii 10 aath cMepti 3 Gyap-skoi npuyuHH. Ha MoMeHT MPOBEJCHHA aHanisy nomepiao 349
PaHIOMi30BaHHMX MALi€HTIB, i3 akux 182 nauienta (62,8%) 3 rpynu koutpomo i 167 nauicnTis (56.8%) 3
rpynu nikyBaHHA. BinbwicTs Bunagkis cMepTi Oy/iH NoB'A3aHi 3 MOAIAMM, NMOB'A3aHHMH 3 OCHOBHHM
PAaKOBHM 3aXBOPHOBAHHSAM.

AIIOCTePiOpHHI aHani3 miArpyn mokazye, o MO THBHI eexTn niKyBaHHA 06MEKYIOTHCA crnetHpiYHUMEI
MyX/THHaMH 3 Oinbll BUCOKMMM piBHAME Ginka HER? (I'X 2+/FISH+ a6o II'X 3+). Meaiana 3araisHoro
PIBHA BIXKHBAHHS [U1% IPYIH 3 rinepekcnpeciero HER2 cknana 11,8 mic y nopisH#HHi 3 16 mic, BP 0,65
(95% M1 0,51-0,83), a mexiana PiBHA BHXHBaHHS Ge3 NporpecyBaHHs 3aXBOPIOBaHHA CKnana 5,5 mic y
nopiBHAHHI 7,6 mic, BP 0,64 (95% JII 0,51-0,79) npu 3actocysanui cxemu Gropnipumimus/umucnnaTiy (
FP) y nopiBHsHHi 3i cxemoro ¢ropnipumiann/uncrnatun + Tpactysymab (FP + H), sianorizno. Loxo
3ara/bHOro piBHA BIKHBaHH, NI0Ka3Huk BP cknas 0,75 (95% A1 0,51-1,11) B rpyni IT'X 2+/FISH +, i BP
0,58 (95% /11 0,41-0,81) B rpyni IT'X 3+/FISH+.

Y nocnigHomy aHanisi miarpyn, BHKOHaHOMY B socmikenHi TOGA (BO18255), ne Gyno aBHOT nepeparyu
OO 3AralbHOrO pPiBHA BWKMBAHHA NPH J0AaBaHHi Tpacty3ymaly nalieHTam 3 3araneHHM CTaHOM
OHKOJIONYHHX XBOpHX 3a wkanow ECOG 2 ua nosarkoBoMy piBHi (BP 0,96 (95% /Il 0,51-1,79)),
HeBHMiproBanuM [BP 1,78 (95% JII 0,87-3,66)] Ta MiclLeBO-PO3MOBCIOKEHIM 3axBoproBaHHaM (BP 1,20
(95% 11 0,29-4,97)).

Litn

EBponeiicbke areHTCTBO 3 MiKapckkUX 3aco6is (European Medicines Agency) siamoBuiocs Big
3000B's3aHHA NPEICTABUTH Pe3y/BTATH AOCITILKEHD TpacTysymaby B ycix miAMHOXHHAX MaUieHTIB
AMTAYOrO BiKy LIOXO PaKy MOJIOYHOI 3a/103H i Paky ULTYHKY (AMB. po3zin 4.2 ans oTpuMasHs inpopmanii
TpO 3aCTOCYBaHHA Npenapary y aiteif).

52 PapmakokiHeTHYHi BAacTHBOCTI

DapMaKoKiHeTHKY TpacTysymaby ouiHIoBaIH y Xoli (apMakoKiHETHYHOro MomyAsUifiHOro aHanisy
MOJIeNTi 3 BUKOPHCTaHHAM 06'e1HanuX Janux 1582 NauieHTIB, BKIFOYAKYM NatieHTiB 3 HER2-nosHTHBHMIM
MPM3, PPM3, meracratuunum pakom wuutyHky (MPLD)aGo immmmu tanamm nyxanm, i 300POBHX
n06poBonbLiB, AKi OTpUMYBamH TpacTysymal BHYTpIilIHBOBEHHO y 18 nocmimkeHHsx dazu I, II i IIL
[Ipogine «koHuenTpanis-yacy Tpactysymaly onMcyBanM 3a J0MOMOIOIQ JIBOKaMepHoi Mojeni 3
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napanenbHAM JiHIAHUM 1 HeniHIHUM BHBeICHHAM i3 LUeHTPaNbHOT Kamepu. Yepes neniniiinnii Xapaktep
BUBEJCHHA 3arajlibHUil KiipeHc 30iibLIyBaBca 3i 3MeHIIeHHSM KOHUeHTpauii. Takum 4mHOM, mocTijine
3HAYCHHs Tnepiody HaniBBHBeIEHHS (1) TpacTy3ymMaly BH3HAUHTH HeMOXJIHBO., 3HAYCHHS tin
3MEHLUYETLCA 31 3MEHIUICHHAM KOHLEHTpALli B MeXaX iHTepBaty 103yBaHHs (auB. Tabauuro 16). [Maientu
3 MPM3 ta PPM3 mann ananoriuni papmakokiseTuuni napameTpyn (Hanpuknaa, kmiperc (CL), o6'em
uentpaibroi kamepu (Ve)) Ta nomynauiiino-npornososany CTalioHapHY ekeno3HLiiO (Cuin, Cmax T2 AUC).
Jlinifinnii knipenc cranosus 0,136 2/no0y npu MPM3, 0,112 n/306y ans PPM3i 0,176 1/706y npu MPILIL.
Makcimanbha mBHAKICTs BUBEICHHS (Vi) TpH HemiHiliHOMy BHBeAeHHi cTaHoBHIa 8,81 Mr/nody, a
KoHcTaHTa Mixaenica-Menten (K,,) JopiBHioBana 8.92 Mkr/mn npu MPM3, PPM3 ta MPIII. O6'em
UEHTPaIbHOT KaMepH CTaHoBHB 2,62 11 11s NauienTis 3 MPM3 ta PPM3 i 3,63 n ans nauientis 3 MPLLI.

Y xiHuesiii dapmakokineTnumiii nonynsuiinii Momeni, Ha mogarok 10 TUIY NEPBUHHOI MyXJIHHH, Taki
MOKa3HMKH SK Maca Tina, piBHi acmapraramiHoTpancepasn i ansGyminy y CHpOBaTUi Kposi Oynn
ineHTHOIKOBaHI AK CTATHCTHYHO 3HAYYLLi 3MiHHI, IO BIUIMBAIOTH HA EKCIIO3ULIIO TpacTysymady. [Ipore
BE/IMYHHA BIUTMBY LMX 3MIHHHX Ha €KCTO3HLIK TpacTy3ymaly nepea6ayae, mo Ui 3MiHHI HaBpsA un
MAaTHMYTh KIiHi9HO 3HAYYIIMil BIME Ha KOHLIeHTpauii TpacTy3ymaby.

IIpornososani y nomynsuii papmakoxineriunoi excrosumuii (3 Menianoio 5 - 95 nepuenTHNiB) i 3HAYEHHS
(apmakokiHeTHUHIX NapaMeTpiB npu KiiHiYHO SHAYYLIHX KOHUCHTpauisX npenapary (Cmay i Coin) 118
nauiextis 3 MPM3, PPM3 ta MPLLI, ski ONIEP/KYBATH JiKYBAHHS 33 CXBAlTeHHMMH cxemamu 1 pa3 Ha
THXZIEHb i 1 pas Ha 3 Tikni, Haseaeni y TaGauui 14 (ko 1), y Tabmuui 15 (piBnoBaxcnuii cTan) i y rabnuwi
16 (papmaxoxineTnuni napameTpy).

Tabmuus 14 Iporsososani y nonynauii suavenHs (hapmakokiHeTHYHOT excrosuuii y uuki 1 (meniana 5 -
95 nepueHTHIIIB) 4K CXeM BHYTPIlIHBOBEHHOIO BBEJICHHA TpacTy3ymaly nauienram 3 MPM3, PPM3 1a
MPLII

Cxema Tun nepBuHHOI| N Coin (MET/MA) |Crrax (MKT/MA)  [AUCo2120m
NYXJIHHH (MKT.AeHB/MT)
MPM3 805 28,7 182 1376
(2,9-46,3) (134-280) (728-1998)
8Mr/kr +|PPM3 390 30,9 176 1390
6Mr/kr 1 pas Ha (18,745,5) (127-227) (1039-1895)
3 THXHI
274 23,1 132 1109
(6,1-50,3) (84,2-225) (588-1938)
805 37,4 76,5 1073
4mr/kr + (8,7-58,9) (49,4-114) (597-1584)
2mr/kr 1 pas Ha
THAIEHb 390 38,9 76,0 1074
(25,3-58.8) (54,7-104) (783-1502)

Ta6muus 15 IMporxososani y nomynsiuii sHagenns
(Meniana 5 - 95 nepuentunis) ans By

(apmakokineTHIHOT excno3uii y PiIBHOBRXXHOMY CTaHi
YTPILIHEOBEHHHX CXEM BBEJEHHS TpacTy3ymaly naiieHram 3 MPM3,

PPM3 ta MPLII
Cxema Tun nepeuuHOT|N Chin,s5* Crnax,88** AUCss, 0- Yace
MYXJHHH (MKr/mu) (MKr/™ma) 21 JAeHb|10CATHEH
(MKr.106y/ma (s
1) piBHOBa
AHOro
CTARY* "
(THAKHI)
MPM3 805 44,2 179 1736 12
(1,8-85,4) (123-266) (618-2756)
8Mmr/kr +|PPM3 390 53,8 184 1927 15
6mr/kr 1 pas (28,7-85,8) (134-247) (1332-2771)
Ha 3 THKHI
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MPILL 274 32,9 131 1338 9
(6,1-88,9) (72,5-251)  |(557-2875)
MPM3 805 63,1 107 1710 12
4mr/kr + (11,7-107) (54,2-164) (581-2715)
2mr/kr 1 pas|PPM3 390 72,6 115 1893 14
Ha THX/IEHB (46-109) (82,6-160) (1309 -2734)

*Chinss = Cmin Y PIBHOB&KHOMY CTaHi
**Crmax,ss = Cmax Y PIBHOBRXHOMY CTaHi
***yac 10 90% piBHOBAXHOIO CTaHy

Tabmmus 16 IlporHososani y nomymsuii dapmakokineTHyHi 3HaueHHA y PiBHOBaXKHOMY CTaHi 115
BHYTPiLIHOBEHHHUX CXeM BBEJEHHS TpacTy3symaby nauientam 3 MPM3, PPM3 ta MPIII

Cxema Tun N 3araabumnit  nianason|/lianason ty; Bin Craax,ss 10 Conin s
MepBHHHOT KaipeHey BiX Cumasss 10 |(1ui)
Iy XJAHHH Chinss (1/100y)
8mr/kr + 6mr/kr 1|MPM3 805 0,183-0,302 15,1-23.3
pas Ha 3 TuxHi
PPM3 390 0,158-0,253 17,5-26.,6
MPILL 274 0,189-0,337 12,6-20,6
4mr/kr + 2mr/kr - |MPM3 805 0,213-0,259 17,2-20,4
| pas na Tmxzens |PPM3 390 0,184-0,221 19,7-23,2

Bugedenns mpacmysymaby

Ilepioa BuBenenHs TpacTy3ymaby owuinroBany micis BHYTPILIHBOBEHHOrO BBEACHHS | pas Ha THXICHD 260
1 pa3s Ha 3 THXHI BHKOPHCTOBYIOUH BijTOBIIHi nomynsuiiini papmaxoxineTnyHi Mogeni. PesynbraTh mnx
AOCIiKEHb JIEMOHCTPYIOTh, 110 NMpPHHAIMHI y 95% nauientis uepes 7 micauiB micns oCTAHHBOT J103H
KOHIIEHTpaLis TpacTy3yMaly cTaHOBMNIA <] MKr/Mi (mpubmm3no 3% nporuozoBaHoro y nomynAauii Cuin,gs,
abo 6:1m36K0 97% BHMHBAHHS)

Hupxynayiiine susinenennsa nosaxnimunnozo domeny peyenmopie HER2

HocninHnubki ananisu 3MiHHKX 3a iHpopMawiero TinbkH Yy MArpyni NauwieHTiB NOKa3ay, WO NALEHTH 3
GiIBLIMM piBHEM BHBINLHEHHS NMO3aKIiTHHHONO Aomeny peuentopis HER2 MaroTs wBHammii Heiniiimwmii
kiipeHc (Hmwkunit Ka) (P < 0,001). IcHye 3B'A30K Mix piBHEM BMBiIBHEHOro AHTHIeHY 1 piBHAMH
acnaprataminotpancdepasu (SGOT/AST); uactuna BIUIMBY BHBITbHEHOrO AHTUIeHY HA KIipeHC Moske
OyTH nosicHeHa piBHAMH acnapraraminoTpaHcdepasm,

Buxinui piBHi BHBiNbHeHHs M03aKTiTHHHEOTO AomeHy peuentopis HER2, wo cnoctepiraiotses y nauientis
3 MPILL, 6y nopiBHAHKI 3 THMH, WO crocTepiranucs y nauientis 3 MPM3 1a PPM3, i sBHOTO BIUIUBY Ha
KilipeHe TpacTy3ymaby He criocTepiranocs.

5.3 Joxainiuni nani 3 Geanexn
Hemae nokasie roctpoi a6o mHOXHHHOT 10303a1e%)HOL TOKCHYHOCTI (AOCHiKEHHA TPUBATiCTIO 10 6
MicsLiB) a0 TOKCHYHOCTOT Aii Ha PEMPOAYKTHBHY (YHKLIIO B TepaTOIIOrii, KiHO4oi pepTHasHOCT 260 y

JIOCHIKEHHAX Ti3HBOI recTauiifinoi TOKCHYHOCTI/IJIALICHTAPHOr0 TTePEHECeHH S, Tpactysymab we ¢
F€HOTOKCHYHHM.

JloBroTpuBanux A0cHi/pkeHb Ha TBAPHHAX A5 BCTAHOB/IEHHS MOXJIHBOT KaHLePOreHHoi i TpacTy3ymady
abo BH3HAYEHH FOro BIUIMBY Ha (ePTHABHICTD Y HYOIIOBIKiB He MPOBOAHIIOCH.
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6. PAPMAIIEBTHYHA IHOOPMAILIA
6.1 Iepenik nonomixuux peyornn
L-ricTuauny rizpoxnopuay mMoHoriapar
L-rictuanx

caxaposa
nonicop6ar 20 (E 432)

6.2 Hecymicuicts

Lleii nikapcekuit 3aci6 He MoxkHa 3miuyBaTH a6o PO3BOZMTH PAa30OM 3 IHUIMMM JiKapCEKUMU 3acoGamu, 3a
BHHATKOM 3a3Ha4eHHX y po3aini 6.6.

Jlikapcekuii 3aci6 He MokHa po3BOAHTH PO34HHAMH IVIFOKO3H.

6.3 Tepmin npuaarnocti

Hesiakpurnii grakon

4 poku

AcenTHYHe BiJIHOBIECHHS Ta PO3BEJICHHS

[Ticns acenTHYHOro BiHOBNEHHS 3a JA0NOMOTOR CTEPUIBHOT BOAM A% iH’€KUil BiaHOBIeHMIT po3unH
30epirae isuyHy Ta Ximiuny crabinbmicTs mporsrom 48 roamm 3a TemrnepaTtyps Bin 2 mo 8 °C. Vi
3QJTMLIKH BiIHOBIGHOTO PO3YHHY CIlijl YTHIIi3yBaTH.

[Ticis acenTMYHOro possenenHs B posumni as iH’ekuiii (po34MH HATPil0 X/IOpHIY 3 KOHLEHTpauieio
9 mr/m1 (0,9 %)) posumnn npenapary Tpasumepa ana BHYTpilIHbOBEHHOT iHdY3ii 30epiraioTh (iznuny Ta
XiMiyHy cTabinbHicTs y nakerax 3 NONIBIHIIXJIOPHAY, NONieTHIIEHY, nosinponinexy, eTuieHBiHilaueTaty
abo B CKISHUX (nakoHax Ans iHdysii mporarom nepiony a0 30 nuis 3a Temnepatypu Bix 2 10 8 °C ta
NpOTATOM 24 roJIMH 3a Temnepatypu He Buue 30 °C,

3 MikpoGionoriuHoi ToYkH 30py BigHOBICHHMI] PO34HH Ta po34uH npenapary Tpasumepa ans indys3iii cnin
BHKOPHCTaTH  HEraiHo. Skmio npemapaT He BMKOPHCTOBYETHCS HeraifHo, KOPUCTYBa4 Hece
Bi/INOBIJAMLHICTE 32 Yac Ta yMOBH iforo 36epiraHHs 10 BUKOPHCTaHHA (3a3BH4ail He Gimblue 24 TONIUH 3a
TeMneparypu Bit 2 10 8 °C), AKIIO TibKH BiAHOBNEHHA Ta PO3BEICHHS He BiZIGYBANKCS B KOHTPONLOBAHUX
Ta BANILJOBAHHX ACENTHYHHX YMoBax.

6.4 OcoGausi 3anobixui 3axo01u npu 36epiranui
30epirati y X0N0MHIBHUKY npH TemnepaTypi (2°C — 8°C).
30epirarn B opuriHanbHiil ynakosui ais 3aXHCTY BiZ CBiTIA.

Hesiakputi ¢rakonn npenapaty Tpasumepa MOXYTb 30epiratucs npu Temnepartypi He Bume 30°C
NpOTATOM OAHOro mepiogy jao 3 micauie. Ilicns BHIIy4CHHA 3 OXOJIOJKYBAaHOTO CXOBHMILA Tperapar
Tpasumepa 3aboponsieTses MoBepTaTH A0 HBOTO. YrTunisyiite npenapar nicns 3axindeHHs uboro 3-
MiCS4YHOrO nepioy abo TepmiHy NpUAATHOCTI, 3a3HAY€HOro Ha (hrakoni, 3anexHo Biz Toro, w0 craHeThCH
paniue. 3anuuite gaty « Yrumisysatu go» Y BiNOBIIHOMY MoOJTi Ha KapTOHHIil Kopobui.

YMmoBH 36epiraHHA BiIHOBNEHOro J1iKapchKOro 3aco0y auB. y posainax 6.3 Ta 6.6.

6.5 Tun Ta BMicT ynakoekn

Tpasumepa (Trazimera), nopowox s KOHLEHTpATY JUls pO34MHY A4 iHdy3ii no 150 mr
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DnakoH ob'emom 15 ma i3 fipo3oporo ckia I Tumy 3 OyTHIKaydyKOBOIO MPOGKOW, namiHoBammil
(roprayuykoBoro niiBkoo, AkHit MicTHTE 150 MI TpacTy3ymady.

KozHa kopoGka MiCTHTb 0/1HH (raKkoH.
Tpasumepa (Trazimera), nopomoxk ans KOHLCHTpATY 1A pO3uuHy uis iHdy3iii no 420 mr

®nakoH ob'emom 30 mn i3 mposoporo ckia I THITY 3 OYTHIIKayqyKOBOIO MpoBKOK0, NaMiHOBaHMil
¢Topkay4yKoBOIO MIiBKOIO, STKHiT MicTHTE 420 Mr Tpactysymaby.

Kosxna kopobka MicTHTE ol (rakoH.

6.6  CremianbHi 3axou Genexn npn NOBOAKenHi 3 HEBHKOPHCTAHNM JTiKapcbKHM 3aco60om aGo
BiIX0AaMH JdiKapceKoro 3acoby

llpenapat Tpasumepa BiIlyCKaeThes y CTEPUIBHUX AMipOreH X ¢naxonax ans oaHopasosoro
BUKOPHCTaHHA 0€3 KOHCepBaHTIB.

Ilpoueaypu BiHOB/IEHHS Ta pO3BeNCHHS Clij BHKOHYBATH 13 3aCTOCY BAHHAM HANCKHOT aCeNTHYHOL
MeToaukH. HeobXinHo BxuBati Beix HeobXingHMX 3axo/iB 415 3a6e3neyenns CTEPHJIBHOCTI FOTOBHX
po3umHiB. Ockinbky eil nikapcekuii 3aci6 He MiCTHTB JKOIHIX aHTUMiKPOGHHX KOHCEpBaHTIB a6o
DakTepiocTaTHYHUX JONOMIKHUX PEUOBHH, HEOOXIHO AOTPHMYBATHCH aceNTHYHOT METOIMKH,

AcenTtuune NPHUTroTYBaHHs, 30epiraHHa Ta NOBO/UKEHHA 3 MpenapaToM

[Tix wac npurotysanus indysii npenapary Heo6xiano AOTPHMYBATHCA ACCNTHYHUX METOAIB poGoTH.

[purotysanus cnix 3aificHioBaTH 3 JOTPHMAHHAM 3a3HAYCHHUX HIKYE BUMOT.

. [TpuroryBarus nosuHeH 3ailicHroBaTH KBamidikoBanmii TIEPCOHAI B aCeNTHYHHX YMOBAXx
BI/MOBIZIHO 10 MPaBH.I HAJIEKHOT IPAKTHKH, 30KPeMa IIO/I0 ACeNTHYHOro [PUrOTYBaHHS
napeHTepatbHUX Npenaparis.

. [purotyBanHa HeOOXiAHO 31iHCHIOBATH Y BUTAKHIiA wadi 3 1amMiHapHIM NOTOKOM a6o B madi
Gionoriuuoi Ge3neku 3 J0TPHMAHHAM CTaHJapTHUX 3aM00KHUX 3aX0/iB 1040 Ge3neyHoro
TOBO/IXKEHHA 3 BHY TPIlIHbOBEHHMMMU 3ac0baMHu.

C [Ticns npurotysanHs HeoOXiaHe HanexHe 30epiraHHs NpUroTOBAHOTO PO3UHHY IS
BHYTPILIHBOBEHHOT iHQY3iT i3 3abe3neveHHsM acenTHummx VYMOB.,

Ilig yac BiaHOBAEHHA 3 NMikapchkuM 3acoBGom Tpasumepa cnix noBoauTHCs 3 06epeskHicTo. Haamiphe
CTiHIOBAHHA MiA 4Yac BiJHOB/IEHHA ab0 CTPYIIYBaHHS BiZHOBIEHOrO PO34YHHY MOMKE MPH3BECTH 0
3HHKEHHA KiTbKOCTi npenapaty Tpasumepa, ska Moske GyTu Biftibpana 3 dnakony.

Binxoesenuit po3unn He ¢tz 3amoposkyBat.

Tpasumepa (Trazimera), noporok s KOHUEHTpaTy JUid po34uHy s iHdy3iit no 150 mr

Cnit BUKOPHCTOBYBATH BiAMOBIAHY acenTHyHy TexHiky. Koxen dnakon Tpasumepa, mo mictuts 150 mr
TpacTy3ymaly BiIHOBMIOIOTE (PO3BOASTE) i3 7,2 MA CTepUIBHOT BOAM ANA iH'eKuiil (He mocTaYaeThes y
KOMITeKTi). He MOXHa BHKOPHCTOBYBATH iHILi PO3YHHHHKH JUIA BiHOB/ICHHS.

OtpumyIoTs pasoBy 103y pozunHy 06’emom 7,4 M1, IO MICTHTS npu6u3HO 21 MI/M TpacTy3ymady i pisHi
pH npu6nnso 6,0. Hanmimok 4% rapantye, mo 3assayena 103a 150 wMr mose OyTH Biibpana 3 KoxkHOro
(bnaxoHy.

Tpasumepa (Trazimera), nopowok a5 KOHUCHTPaTy 1A PO34MHY Ans iHy3iii no 420 mr
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Cniz BHKOPHCTOBYBATH BiANOBIHY acenTHYHy TexHiky. KoxeH (rakoH Tpazumepa, wo mictuts 420 Mr
TpacTy3ymaly BIAHOBIIOIOTH (PO3BOAATE) i3 20 MJ CTEpPUILHOI BOAM IS iH'ekUiil (He NOCTAYAECTHCS y
KoMILIeKTi). He MOkHa BUKOPHCTOBYBATH iHIII PO3YHHHUKM A8 BiTHOB/IEHHS.

OTpHMYIOTE pPa3oBy 103y po3uiHy 06’eMoM 20,6 M, 10 MiCTHTE npubansuo 21 mr/mn tpactysymaby i
piBHi pH npu6au3sHo 6.0. Hapmnumok 5% rapantye, mo 3a3uadena 103a 420 Mr Mosxke OyTH Bigibpana 3
KOXKHOTO (prakoHy.

Tpasumaepa, O6’em cTepunsHOi  BOAM

MiCTKiCTh (h1akoHy JAns iH'ekuii OTpHMaHa KOHUEHTpaLLis
150 Mr y dnakoni + 7,2 Mn = 21 mMr/ma

420 Mr y dnaxoni + 20 mn = 21 Mr/mn

IHCTpYKIIIT 3 aCENTHYHOrO BiIHOBIEHHS

1) 'V dnakon 3 npenaparom Tpasumepa cTepHIbHHM WNPHLIOM MOBIJILHO BBECTH HeoOXiaumii 06’ em (sK
3a3HaY€HO BHLUE) CTEPUIIbHOI BOAHN Ul iH'€K1ii, HANpaBng09H CTPYMiHb Ge3nocepe1Hb0 Ha diodinisar.
2) Jlna posunHeHHA oGepexkHo obepTaTh GNAKOH KOMHBATEHUMH pyxamu, HE CTPYILIVBATH!

Hesennke cniHioBaHHS NMPOAYKTY NMPH BiIHOBIEHHI € NPUITYCTHMHM. 3 METOI YHHMKHEHHS LbOTO JATH
(nakoHy BiICTOATHCH MPOTAroM 61M3BKO 5 XBHIMH. BigHoteHmuii npenapar Tpasumepa noBuHeH OyTH
Oe3bapBHIM 260 6.1i10-KOPHYHEBATO-KOBTHM NPO30PHM PO34YHHOM, AKHH MPAKTHYHO HE MICTHTh BUAMMHX
4acTOYOK.

O6’em BiAHOBNEHOTO PO3UMHY, HEOOXiaHMI 1A BBE/IeHHA, 00UHCIIOIOTH 3a TaKO0K HOPMYJION0:
Yy MY

* A4 BBEICHHA HABaHT@XYBAIBHOI N03M TpacTy3ymaby 4 Mr/kr Macu Tina a6o nomansuiof
TH/KHEBOI 1034 TpacTy3yMaly 2 MI/Kr MacH Tina:

06’em (M) = Maca Tiza (Kr) X 1032 (4 MI/KI HABAHTAXKYBATLHA 260 2 MI/Kr MATPUMYIOYA 103a)
21 (Mr/MJ1, KOHUEHTPAILiS BiIHOBJIEHOrO PO3UMHY)

® /I BBEJICHHA HABaHTaXyBalbHOI 103 TpacTy3ymalby 8 mr/kr macu Tina abo nomansmioi 3-
TIKHEBOI 1034 TpacTy3ymaly 6 MI/kr Macy Tina:

06’em (M1) =macea Tina (Kr) X 103a (8 Mr/kr HaBaHT@KYBATLHA 260 6 MI/KT 11 HMYH04a /1033
21 (Mr/mi1, KOHLEHTPALiA BiHOB/IEHOTrO PO3YHHY)

HeoOxinuuii 06’em posunna BiaGupaioTs 3 driakoHa i BBOASTH B iHQysiiiHui maker abo dmakon, mwo
MicTHTb 250 Ma 9 Mr/ma (0,9%) posuuny HaTpito xaopuay. He cninx BUKOPHCTOBYBaTH PO3UMH TITIOKO3H
(auB. posain 6.2). ludysiiinnii naker a6o daakon caia oGepexHo NEpPEeBEPTATH LIOG NMePeMilaTi Po3uHHy
3anoGiraloyy yTBOPEHHIO MiHH.

[IpenapaT ans napeHTepanbHOrO BBEIEHHS Nnepejl 3aCTOCYBaHHAM HEOOXiHO Bi3yanbHO OMJIsHYTH, m06
MepeCBIAYMTHCA Y BICYTHOCTI MEXaHIYHUX JOMIILIOK i 3MiHU 3abapBieHHs.

He cnioctepiranocs HecymicHocTi npenapary Tpasumepa nns BHY TPiLIHEOBEHHOrO BEEICHHS 3 NAKeTAMHU 3
MOJBIHIIXIOPHTY, MIOMTieTHIIeHy, NoninpornineHy abo eTU/IeHBIHINaLeTaTy, a60 CKISHUMH (rakoHaMH.

Jlikapcekuii 3aci6 Tpasumepa npu3HaYeHUil TIALKH 1S OAHOPa30BOro BUKOPHUCTAHHSA, OCKiNBKH MPOIYKT

He MICTHTb KOHCePBaHTiB. By 1b-siknii HeBUKOpHCTaHMIT npenapar ado BiAXoau noBuHHI GyTH yTHITi30BaHi
BI/IMOBI/IHO 10 MiCLEBHX BHMOT.

7. BJIACHUK PEECTPALIMHOIO MIOCBIAYEHHS

I1¢aiizep Eyponna MA EEIT
Bynepap-ne-na-Ilnen 17
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1050 Bproccens
bGenbris

8.  HOMEP(M) PEECTPAIIIIHOTI'O NOCBUTYEHHS

EU/1/18/1295/001
EU/1/18/1295/002

9, AATA MNEPIIOI PEECTPALII / NMOHOBJEHHS PEECTPALIII JIKAPCBKOI'O
3ACOBY

Hata nepuwoi peectpauii: 26 tunus 2018 poky
10.  JIATA INEPEIJISILY TEKCTY

Hetanbha inpopmanis npo ueil nikapcekuii 3aci6 AOCTynHa Ha caiTi €Bponeiicbkoro areHTcTRa 3
nikapcekux 3aco6is (European Medicines Agency) http://www.ema.europa.eu.
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B. TUCTOK-BKJIAZTKA
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JIHCTOK-BKJIAIM1II: IHOOPMAILISA 1151 KOPHCTYBAYA

Tpazumepa nopomox aas KOHUEHTPATY AAs  PO3qMHY A% indy3iii no 150 mr
Tpasumepa nopomok aas KOHUEHTPATY A8 po34uHy aas indysiii mo 420 mr
Tpactyzymab

v Ueit nikapeskuit 3aci6 nignsrae A0NaTKOBOMY KOHTpo/mo. Lle ao3soaute wenako inenTndikysati HoBy
indopmaiio 3 Geanexu. Bu mosxere AOTIOMOTTH, AKUIO Oy/eTe NOBINOMAATH NPO BHHHKHEHHS Gy mp-akux noGiunmx
peakuiii. ¥ kinui poasiny 4 nagano iH(opMaLiio Mpo Te, AK NOBiTOMUTH npo noGiuHi peaxuii.

Ilepm iz nowatn sacrocysanus uboro TIpeNnapary, yBaxHo Npo4nTaiire Bech JHCTOK-BK/Ia/HLIL,
OCKLILKH BiH MICTHTB Bak/IHBY 1151 Bac iHdopmairo.
*  30epiraiire ueii 1MCTOK-BKIATMLL. Mosxnuso, Bam 3Han0GHTHCH NPOYUTATH HOTO 3HOBY.
*  JIKWO y Bac BHHUKIH 10AaTKOBI THTARHA, 3BEPHITECA 10 nikapa abo dapmaresra,
* JSlkmo y Bac BUHMKAM Gyab-Aki MoGiumHi peaxuii, 3BepHiTECS 110 CBOTO Mikaps, dapmanesra abo
MezcecTpu. Lle crocyeTbest 6yab-aKnX MOKIMBHX NOGIUHIX Peakuif, He nepeniveHnx y 1boMy
JHCTKY-BKIaguui. JTus. poszin 4.

Inopmauis 3a3navena y UbLOMY JIHCTKY~BKJIAIHILI:

1. Ilo sBase coboio npenapat Tpasumepa i ans voro Bin 3aCTOCOBYETBCS
2. o notpi6Ho 3natu nepexn 3acTOCyBaHHAM npenapaty Tpasumepa

3. Sk 3acTocoByeThes npenapar Tpasumepa

4. Mosxmusi no6iyni peakuii

5. Sk 36epirat npenapar Tpasumepa

6. Bmict ynakoku Ta inma indopmanis

1. Ulo siBasic coGoro npena pat Tpasumepa i 1as yoro Bin 32CTOCOBYETHCS

Tpasumepa mictuts gitouy PEHOBHHY TpacTy3yMal, ska € MOHOKJIOHAIbHIUM aHTUTIIIOM. MoHoknoHanbHi
aHTHTINIA TPHEAHYIOTBCA 10 cneundivnux Oinkie abo aHTHreHis. Tpactysymab npusnavenwit mns
CEJISKTHBHOIO 3B'A3YBAHHA 3 AHTHIEHOM, AKHil HA3HBAETHCS peuentop 2 enigepManbHOro gaktopy pocTy
Jroannn (HER2). HER2 npucyThiil y Benukux KinskocTsix Ha NOBEPXHI JIeSKHX PAKOBHX KIiTHH, e BiH
CTHMYJIIO€ 1X picT. Komn Tpasumepa 38's3yerscs 3 HER2, ue synusse pict Takux kmiTHy i BukmHKae ix
2arubens.

Baw nikap moxe npusnaunth npenapar Tpasumepa s jikyBaHHS PaKky MOJIO4HOI 3a1031 Ta paky
LUTYHKY, AKILO:

* Y Bac pak MONOYHOT 3a1031 Ha pauHiii cTaii 3 BUCOKMM pisHeM Ginky HER?2.

* Y Bac metacTaTHHHil paK MOTOYHOT 3a7103K (Pak MONIOYHOI 3aNI03H, WO MOMMPUBCS 33 Mexi
NEPBHUHHOT MyXJIMHU) 3 BUCOKUM piBHem HER2. Tpasumepa moxe npussayatucs y koMbiHauii 3
XiMioTepanieio naknitakcenom a6o nouerakcenom g AKOCTI nepLuol Tepanii npu MeTacTaTHYHOMY
PaKy MOno4HOI 321031 aG0 MOKe NpU3HAYATHCS Y AKOCTi MOHOTepanii, AKIo iHwi BuK NiKYBaHHA
BHABHIIHCA HeeekTuBHuMM. [Tpenapar Takoxk NpH3Ha4alOTL B KOMOiHaLil 3 npenapatamu, siki
Ha3MBaIOTLCA iHMIGiTOpaMK apomaTasy, nawieHTam 3 BHCOKHM piBem HER2 i T'OpMOH-pelenTop-
MIO3NTHBHUM METaCTaTHYHHM PAaKOM MONOYHOI 303K (pakoM, YyTIHBHM /10 KiHOYHX cTAaTeBHX
FOPMOHIB).

¢V Bac Metactatnunumii pak LTyHKY 3 BuCOkMM piBHeM HER2, B kom6inawii 3 iHumu 3aco6amu
JULA JIIKYBaHHs PaKy, TakuM Sk Kaneuutadin abo S-@roypauun i uucnaartus,

2. o norpi6no 3naTH TIEpen 3acTocyBanusiM npenapary Tpasumepa

» He 3acrocosyiite npenapar Tpasumepa, skio
* ¥ Bac anepris Ha TpacTy3ymal, Muwadi 6inki a6o na Oyab-aKi monomixui pevosunn npenapary

(nepeniveni y posaini 6). /\
\
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* Y BaC € cepiiosni NpoGiieMH 3 AMXaHHAM Y CTaHi CHOKOK Hepes pak, abo AKIIO BaM moTpibua

JI01aTKOBA KHCHEBA Teparis.
» OcobanBocTi 3acTocyBanus
Baiu nikap 6y e petensHo konTpomosarn Bally Teparito,
» Monitopunr pyskuii cepus
JlikyBanus npenaparom Tpasumepa y skocri MoHOTepanii abo B KOMOiHALLIT 3 TAKCAHOM MO%e BIUIHBATH
Ha cepue, 0coOIHBO AKILO BH KOTH-HeBY s npuiiMaTi aHTPAUMKIIH (TAKCAHM | AHTPALMKIIHA € JBOMA
IHWKMMH KJIacaMu npenaparis, o BHKOPHCTOBYIOTLCS /1A NikyBaHHs paky). [ToGiuni peakuii MoxyTh oyTH
NOMiPHHMH 60 THKKHMH i MOXKYTH npussectr Ao cmepti. Tomy ¢yHkuito cepus GyayTs nepesipaTu
nepej, NpoTAroM (KoxHi Tpu Micsui) i nmicns (10 ABOX-m'sTH POKiB) JiKyBaHHS mpenapaTom Tpasumepa.
JAkio y Bac BHHHKHYTH Oy1b-AKi 03HAKH CEPLEBOI HEJOCTATHOCTI (HeAOCTATHE MPOKAYyBaHHS KpoBi
cepuem), QyHKUIIO cepus BaM MOXYTb nepeBipsTH 9acTime (KOXKHi WiCTh-BiciM THXKHIB), BH MOXkeTe
OTPUMYBATH TEpaiio CepUeBoi HEAOCTATHOCTI, aG0 BaM J0BeaeThCS NPHUINHUHUTH NiKyBaHHsA NperapaTom
Tpasumepa.
[Torosopite 3i cBoiM mikapem, $apmanesTom abo Mmeacectpor Nepea 3acTOCYBaHHAM Tpenapary
Tpasumepa, skuo:

* ¥y Bac Oyna cepueBa HEIOCTAaTHICTS, ileMiyHa XxBopoba cepis, 3axBoproBaHHS KianaHis cepua
(LIymu B cepiti), BUCOKHIT KPOB' IHMIT THCK, SKIIIO BH npuiimManu Oy ab-aKi npenapaTti A4 3HUKEHHS
KPOB'SHOTO THCKY aGo B JaHmil yac mpmiimaete Oyae-sKi npenapaTth 118 3HWKeHHS KPOB'AHOTrO
THCKY.

*  BH NpuiiMamu panile aGo npuiiMacte B 1aHuii wac npenapatu Aokcopy6iuun abo enipy6iuun
(mpenapati, WO 3aCTOCOBYIOTHCA IS nmiKyBanus paky). Lli mpenapatu (abo Oynb-aki iHmi
AHTPALMKIIHH) MOXYTh NOLIKOXKYBATH CepueBHil M'A3 | WiJABMINYBATH PH3MK BUHHKHEHHS
npobiieM 3 cepLeM Mij yac 3acToCYBaHHS npenapary Tpazumepa.

*  BH CTPaXJacTe Ha 3a7ulIKy, OCOOIMBO AKINO BU B JaHMil YacC 3aCTOCOBYETE TAKCAH. Tpazumepa
MOKE BUK/IHKATH yTPYAHEHE AUXaHHA, OCOOIHBO KONM MPH3HAYACTHCSA Briepue. [Ipo6rema moxe
OyTH Ginbl cepiiosHoio, AKIIO y BAC BXKE € 3aIUIIKA. Hyxe piaxo Tpannanucs Bunagku cmepri
NAUi€HTIB 3 BAKKHM YTPYAHEHMM JUXAHHAM /0 NoYaTKy MiKyBaHHsA, KOJHM IM NpPU3HAYANH
npenapar Tpasumepa.

*  BH KOJH-HeOY/b NPOXOMMH iHILY Tepaniio paky.

Slkuio BK oTpuMyeTe mpenapat Tpasumepa 3 6y ab-SKHUM iHILAM NiKapCBKUM 3aC060M IUTs JIiKYBaHHS paky,
TaKUM SIK NaKJIiTakcell, AoueTakcel, iHriGitop apomarasy, kaneuura6iy, S-(ropypauun abo uucnnartus,
TaKOK NPOYHTANTE JTHCTKU-BKIIAMMIN /U1 NAUIEHTIB 10 1HX npenaparis.

» Jita Ta migaitkn

3acrocyBanns npenapary Tpasumepa He PEKOMEHIIYETBCA  nauieHTam monosaue 18 poxkis.

P Inumi xikapeski 3aco6u i Tpasumepa

IloBinomre nikapio, papmauesty a6o MEACECTPi, AKIIO BH NpHitMacTe, HelloAaBHO npuiimManyn abo Moxkere
npuiimaTi 6yab-aki inwi npenapary.

Ans BuBenenna npenapary TpasuMepa Moke 3HaM06HTHCS 10 7 micauis. ToMy Bu NOBHHHI MOBigOMHUTH
CBOro Jikaps, papmaneBra aGo MececTpy, 110 BI OZepkyBanu npenapar Tpasumepa, AK1IO BM MOYHHAETe
3aCTOCYBaHHS OY/1b-KHX HOBHX Mpenapartis uepe3 7 Micauis mic/s TIPUITHHEHHS iKY BAHHA.

» Baritnicrs

*  Slkwio Bu BariTHi, BBakacTe, 110 MOKeTe OyTu BariTHOIO a60 MnaHyeTe MaTH JMUTHHY, 3BEpPHITECS
no nikaps, papmanesta abo MeacecTpH 3a Mopanoio Tepen 3aCTOCYBaHHAM LBOTO Npenapary.

* Bu noBuHHI BHKOpPHCTOBYBaTH e()eKTUBHY KOHTpauenuilo mig uyac NiKyBaHHA MpernapaToM
Tpasumepa i nporsarom npunaiimui 7 Micsiuis micas 3akiHyenus JKyBaHHS.

*  Bam nikap npoindopmye Bac npo pusuku Ta nepesaru npuioMy npenapaty Tpasumepa nmin yac
BariTHOCTI. ¥ PiAKiCHUX BUNAAKaX COCTepiranocs 3MeHIIeH S 06’emy (aMHiOTHYHOT) pigHHK, WO
OTOHYE AMTHHY, KA PO3BHUBAETLCA, B yTPoOi MaTepi y BariTHUX KiHOK, fAKi OTPHUMYBA/IH Npenapar
Tpasumepa. Lleit cTan Moske 6yTH WIKiUTHBHM [/ Baoi AuTHHH B yTpobi Matepi i 6yB nos's3aHmii
3 HEMOBHUM PO3BHTKOM JIereHb, L0 MPU3BOKIO A0 3arkbeni nioxy.

» I'pyane BHrogoByBaHus
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He romyiite auruny rpyamo mix wac Tepanii npenapatom Tpasumepa Ta npotaroM 7 MicsiiliB nicius
OCTaHHBOT A03H npenapaty Tpasumepa, ockinbky Tpasumepa Moxe NepeaaBaTHCs IUTHHI uepes rpyaHe
MOJIOKO.

[TpokoHcynsTyiitecs 3 nikapem aGo dapmauesToM nepes THM, K npuiiMati Oy ab-sKi JiKapcebki 3acolu.
» KepyBanHs aBTOTPAHCIIOPTOM Ta podoTa 3 iHIINMH MeXaHi3MaMu

Hesinomo, un Tpasumepa BIUIMBA€ Ha 37aTHICTH KepyBaTh TPAHCMOPTHHMH 3aco0aMH Ta MpaLioBaTH 3
IHWHMA MeXaHisMamu. OZHaK, SKLO Mij Yac TiKyBaHHS Y Bac BuHHKae 03400 abo nmuxomaHka, e ciiin
CiZIaTH 33 KepMO 260 MPAIIOBATH 3 IHLIAMU MEXaHi3MAMI, MOKH CHMIITOMH OCTATOYHO HE MHHYT.

3. Ak 3acTocosyerbes npenapat Tpasumepa

[Nepex moyatkoM nikyBauns Bam fnikap Bu3HauuTh piserr HER2 y Bawii nyxaudi. Tineku nauienTn 3
BesukuM pisiem HER2 6yayTe otpumysatu npenapar Tpasumepa. Tpazumepa BBONTECS TiNbKH nikapeM
abo meacectpoio. Baur nikap 6yae npusnavati M03y | pexuM NiKyBaHHS, AKi nOTpiGHi came sam. Ho3a
npenapaty Tpasumepa 3anexuTs BiZl BAry BalIoro Tija.

[lpenapar Tpasumepa s BHYTPilIHLOBEHHOrO 3aCTOCYBaHHA He MNpH3HAYeHu# JUIA MigWKipHOro
BBEJICHHY, i {i0ro c1ijl 3aCTOCOBYBaTH TiNbLKH AK BHYTPILIHLOBEHHY iH}Y3i10.

Tpasumepa 1714 BHYTPIlLLIHBOBEHHOTO 3aCTOCYBAHHA 3aCTOCOBYETLCA Y BUTUIANI BHY TPiLIHBOBEHHOT iH(Y3iT
(«xpanesnsHo») Gesnocepennro y seny. ITepury 103y npenapary BBOAATE npotarom 90 XBuiuH, i Bu Oy aete
3HAXOIAMTHCA Ml HAIVIAAOM Me/IMYHOrO NPALi BHUKA TTi/l 4aC BBe/ICHHS HA BUMAI0K BHHUKHEHHS Oy ab-aKHX
noGiyHux peakuii. Ao nepwa n03a 106pe nepeHOCUTECA, HACTYMHI 1034 MOXKYTb BBOAMTHCA HPOTATOM
30 xBumuH (auB. posain 2, micas «Oco6auBocTi 3acTocyBanHa»). KinekicTs otpnmannx indysiii 6yae
3a5ieKaTH Bifl TOTO, K BU pearyeTe Ha JliKyBaHHA. Baw Nikap 06roBOpPHTS Lie 3 BaMH.

Jins 3ano6iraHHs NOMHMIOK Y MiKyBaHHI B&KIHBO NEPEeBiPATH ETUKETKH Ha akoHax, 106 nepekoHaTHEs,
IO Mpenapar, AKHi roTy€eTbes i 3aCTOCOBYETBCA, € AiiCHO Tpasumepa (Tpactysyma6), a He TpacTy3ymaly
€MTaHCHH.

JAnst nikyBaHHs paky MONOYHOI 3a7103M Ha paHHiil CTaii, MeTacTAaTHYHOro paKky MoyiouHOi 3amosm i
METACTaTHYHOro paKy UUTYyHKY, Tpasumepa 3acTOCOBYETBCA KOXKHI 3 THIKHI.

Tpasnmepa Mosxe Takox BBOAMTHCA OAMH Pa3 HA THIKICHD VTS JKYBaHHA METACTATHYHOTO PaKy MOJIOYHOL
3am03u.

> SIKu10 BH NPHNHHKIN 32CTOCYBAHHS npenapaty Tpazumepa

He npunuusiite 3acTocysaHHs 1bOro npenapary, cneplry He NoBiZIOMHBLIN CBOFO nikaps. Bei no3u cnig
NpUHMATH B HATEXKHHH 4ac KOKHOIO THXHA abo KOMKHi TPH THXKHI (3a/Ie)KHO BiJg BaWOl CXeMH
3acTocyBaHHs). Lle cnipuse HaiiGinbwii edexTnBHOCTI Bamoro npenapary.

Buseznenns npenapary Tpasumepa Moske TpuBath 10 7 Micsuis. Tomy nikap Moxe BHpiMTH
TNPOOBAYBATH NepeBipATH DYHKLIO Ceplis HABITH mics 3aBepIUEeHHS TiKyBaHHA.

JIKWoO y Bac BHHHK/H J0J1aTKOBI MHTAHHS WIOJIO 3aCTOCYBAHHS 1{OTO npernapary, 3BepHiTbCA 40 JiKaps,
dbapmanesra a6o meacectpi.

4. Moxaugi nobivusi peawuii

Sk i Bei nikapeski 3aco6u, TpasuMepa Moe BHKIHKATH T0GiyHi peaxuii, Xo4a He y BCiX Malli€HTIB BOHH
MPOABNAIOTECA. Jleski 3 1MX noGivHMX peakwili MOXyTs 6yTH CepHO3HHMH | MOXKYTH NPU3BECTH 0
rocnitajizaii.

Iix yac indysii npenapatom Tpasumepa MOXYTb BHHHKAaTH 03HOO, IMXOMaHKa Ta iHuN rpunonoxi6ui
CHMNTOMH. BOHHM nyxe nowmpeHni (MOxyTh BHHHMKATH Gijblue Hij y 1 Ha 10 oci6). IHwi cumnTomu,
MoB'A3aHi 3 iHQYy3i€l0, BKIIOYAIOTH: HYAOTY, GMIOBaHHA, Giflb, MOCHICHHS Hampy:keHHA y M'szax i
TPEMTIHHA, ronoBHUI 6inb, 3anamMopoueHHs, YTPYAHEHE NUXaHHA, XPHIMH, BUCOKHI abo HU3bKHii
KPOB'AHUIi THCK, [OPYLIEHHS PHTMY cepus (cepuebuTrs, TPINOTIHHA cepud a6o HeperynspHe cepuebuTTA),
HabpsKn 001myuys i ry6, BUCHNAHHS | BinuyTTs BToMH. Jeski 3 X cHMITOMIB MOXKYTh OyTH cepiio3HIMH,
a J1esKi nauieHTH nomepau (auB. po3ain 2, micas «OcoBGanBoCT 3aCTOCYBaHHAY).

i peakwii B 0cHOBHOMY TPAMNIAIOTHCS Mz Yac nepuwoi BHYTPILIHBOBEHHOT iHQy3ii («kpanemsHuui» y Beny)
i IPOTArOM NepIIMX KifbKOX FOAMH mic/s noyatky iHdys3ii. Bouu, sk npasuno, THM4acosi.

ITizx wac indy3ii i npoTarom wonaiiMex1Le wecTH romy micns noyarky nepuoi iHdys3ii, a Takox npotarom
ABOX FOAMH MIC/IA noYaTKy inwoi indysii, Bu GyaeTe 3HAXOAMTHCA MiA HArIAIOM MEJIMYHOro (axipus.
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Skuwo y Bac BuHUKHE peakuis, iHdysilo Gyze crosinbHeHO alo MpHNUHEHO, i BAM MOKYTh TMPOBECTH
Tepailito 3 npuBoAy nobiunnx peakuiil. [Hdysiio Moke GyTH NPOIOBKEHO MiCAs NONINUIEHHS CHMITOMIB.
[HOAI cuMIITOMM BHHUKAFOTB Mi3HiLle, HiXk Yepes WiCTh FOIHH mics noyarky ingy3ii. Skmo ue TpanuTecs
3 BaMH, HeraiHo 3BepHiTbCA 10 nikapsa. Iwoami cumnTomm MOXKYTH NOJINLIYBATHCA, a MNi3Hime
noripuryBaTHes.
Inmi nmoGiuni peakuii, He Tinbku nos'ssani 3 iHGy3icl0, MOKYTh BHHMKATH B Oyab-AKkHii yac mig yac
JMiKyBaHHS npenaparom Tpasumepa. ITpo6nemu 3 cepuem iHozi MOXYTh BHHHKATH MiJ 4ac MiKyBaHHA i
3piika MiCAs MPUNHHEHHSA NiKyBaHHS i MOXYTh OyTH cepiozHuMH. BOHM BKIIONAIOTH ociabieHHA
CEepLeBOro M'A3a, WO MOe MPH3BECTH 10 CepleBoi HeJOCTaTHOCTI, 3ananeHHs (Habpsk, no4epBOHIHHS,
ap i 6isib) 30BHIINEOT 0GONOHKH CepLS | MOPYILIEHHS cepreBoro putMy. Lle Moske MPU3BECTH D0 TaKHX
CHMIITOMIB, K:

*  3a]MuKa (BKJIKOYalo4H 3aMIIKY B HiYHMil yac),

*  Kauens,

*  3aTpMMKa piauuy (Habpsk) B Horax abo pykax,

* cepuebutTs (TpinoTinHa cepus abo HeperyaspHe cepuebUTTA).
Bau nikap Gyze peryaspHo cTesnTH 3a BaLIMM CepLEM iz Yac i mics NiKyBaHHS, ane BH NOBUHHI HeraifHo
TOBIZOMHTH JIiKapio, AKIIO BH NOMITHIH Gy Ib-AKUii 3 IepepaxoBaHX BHINE CHMIITOMIB.
Sxmo Bu BiguyBaeTe Oynb-fKHii 3 NepepaxOBaHMX BHILE CHMITOMIB, KOMH NiKyBaHHA TpernapaToM
Tpasumepa 3akinuunnocs, BY OBHHHI Bi/IBi1aTH Nikaps i cKasaTH, Wo B paHiIlle OTPHMYBaJIH TPAcTy3ymab.
Ay#xe yacTi nobiuni peaxuii: MoxkyTh BUHMKaTH y Ginbu Hixk 1 3 10 oci6

*  iHdekuil
*  pmiapes
*  3akpen

*  meuis (qucnencis)

*  cnabkicTe

*  BUCHNIAHHA Ha WKIpi

* 6ine y rpyasx

*  Binb y KUBOTI

* Oinby cyrnobax

*  HM3bKi NOKA3HUKHM €PUTPOUMUTIB i NMeliKouuTiB (ski gonoMaraloTs GopoTucs 3 inexuiero) inoxni 3
JIHXOMAaHKO10

*  Oinb y M'asax

*  KOH''OHKTHBIT

*  TIOCHJIeHE CIbO30BHIIIEHHS

*  HOCOBA KpOBOTEua

*  HEXHTh
*  BTpaTa BojoCCH
*  Tpemop

*  NpPHIUTHBH XKapy
*  3amaMOpPOYEHHA

*  YpaxeHHS HIrTiB

*  BTpaTa Baru

*  BTpaTa aneTHTy

*  HEMOXIHMBICTb 3aCHYTH (6e3coHHs)

*  3MiHH CMaky

*  HHU3BLKHI piBeHb TPOMGONUTIB

*  CHHLI

*  OHIMiHHA a00 NOKO/MIOBAHHS NANBLIB PYK i Hir

*  Mo4epBoHiHHA, Habpsiku abo BUpasky y poti Ta/abo ropni

*  Ginb, Habpsk, MouepBoHiHHA a00 NOKOMOBAHHS PyK Ta/aGo Hir
*  3aj7uIIKa

*  roJoBHMIi 6inb

*  Kawenb
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*  OmoBaHHA

*  HyjJ0Ta
Yacri no6iuni peakuii: MOKYTb BUHHKATH ¥ MeHII Hixk 1 3 10 ocif
* anepriyHi peakuii * CYXICTh y pori Ta wkipn
* indekuii ropna * CYXiCTh 04eii
*  indexuif ceyosoro mixypa Ta ki pu * MITJIABICTH
*  onepisyloumii reprec * Bia4yTTH cnabkocti Ta HE3/1yKaHHA
*  3alaICHHA MOJIOYHOIL 3271031 * TPHBOJKHICTE
*  3anajeHHs MiguuyHKoBoi * Aemnpecis
3a034 abo newiHku * MOPYIIEHHA MHCIIEHHA
* TNopyuweHHs ¢yHKuii HHpok * acT™Ma
*  migBHMIIEHUI TOHYC M’53iB * NereHesa iHdekuisn
abo Hanpyra (rinepronyc) * nopyueHus ¢pyHkuii nerens
* Oinb y pykax Ta/abo Horax * Oinby crniuui
*  BUCHITAHHA * 6inb y mui
*  COHIMBICTH * 6inb y KicTkax
*  reMopom * aKHe
¢ cBepbik * Cra3sMu Hir
Hewacri nobiuni peakuii: MoxyTs sunmkaty y MeHm Hixk 1 3 100 oci6
*  riyxora

*  JepMaTur
*  indexuis kposi
Piaxicni mobiuni peasui; MOKYTb BHHUKATH Y MeHLI Hix 1 2 1000 oci6
*  cnabkicTs
*  KOBTAHMIIA
* 3ananeHHs abo py6OuroBaHHA JNereHn
YacTtora HeBigoma: (acToTy HeMOXIHBO OLiHATH 3 JOCTYITHUX JaHUX
*  martonorid abo nopyueHHs 3ropTaHH KPoBi
* adainakTHuHi peakuii
*  BHCOKMH piBeHB Kasiro
*  Habpsk MO3Ky
* Habpsk abo KpoBoTeYa 3a4HBOT CTIHKHM OKa
¢ LIOK
*  Halpsk 30BHIlIHBOT 060NOHKH cepls
*  NOBINBbHHIT MyNbC
* TOpYINEHHA PHTMY Cepls
*  pecmipaTopuuii QucTpec
* JUXaibHa HeJOCTATHICTB
* rocTpuii Habpsk nerens
*  T'OCTPE 3BYKEHHS OMXATBHMX IINIXIB
* TaToNOriYHO HU3BLKHIl piBeHb KHCHIO B KpOBIi
*  YTPYAHEHe NMXaHHA Y MONOKEHH] JeKaun
*  YPaXKeHHSA/MOWIKOIKEHHSA NeYiHKH
*  Habpsk o6nuyys, ry6 i ropna
* HHPKOBAa HEIOCTATHICTH
*  NaTONOriYHO HU3LKHI PIBEHD PifMHU HABKOMO AUTHHH B yTpobi mMaTtepi
*  HEJOPO3BUHEHICTE JereHs AMTHHH B YTPoGi marepi
*  TaTONOriA PO3BHTKY HUPOK Y AUTHHH B yTpo0i Matepi
Hesixi 3 mobiunux peakuiii, ski sy BiZYyBaeTe, MOXKYTh GyTH MOB’S3aHi 3 OCHOBHUM 3aXBOPIOBAHHAM Ha
PaK. SIKwo BK ojiepkyeTe npenapar Tpasumepa B komGinauii 3 XimioTeparni€to, aesKi 3 HUX TakoxK MOXKYTh
OyTi nos’asani 3 ximiorepanieio.
JKIO y Bac BMHHKAIOTH Gymb-aki mobiumi peakuii, 3BepHiTLCA 10 CBOro nikaps, Qapmauesta abo
MEJICeCTpH.
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Ioeinomnenns npo modiuni peasxuii

3BepHITLCA 10 cBOro dikaps, dapmauesta abo ME/ICECTPH, AKWIO y BaC BUHMKAKTL Oyab-fiki MoGiuni
peakiii. Bonun MOxyTh BKIOYATH Gyb-AKi MOKIHBI MOGiuHi peakuii, He nepeniyeHi y UBOMY NHCTKY-
BiUIa . Takok MOXHA NOBIAOMIATH Npo nobiuni peakuii Gesnocepennso yepes seG-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o uepes nowyk MHRA Yellow Card Scheme 8 Google Play a6o
Apple App Store. ITosigomasioun npo no6iusi peaklii, B4 MOXKeTe I01OMOrTH HaJaTH Biblie ingopmauii
npo Gesnexy UBOro JTikapebkoro 3acody.

5. sl 36epiratn npenapat Tpasumepa

36epiraiirte ueii nikapcbkuit 3aci B HEeJLOCTYITHOMY 18 AiTeil Micwi.

He BukopucroByiite ueit npenapar nicis 3akinyenns TEPMIHY NPHAATHOCTI, 3a3HAYEHOrO Ha KAPTOHHIil
YNaKoBLi Ta Ha eTHKeTi nakona micns «[Ipuaathuii go» (EXP). TepmiH npuaatHocTi BigHOCHTBCS 10
OCTAHHBOI'O JHA MiCALIA.

306epiraty B xonoauneuky (2° C - 8° C).

36epiraty B opuriHankbHiil ymakosui ans 3aXHCTY Bij CBITI/A.

Heposkpuri ¢praxonn npenapary Tpasnumepa MOKYTb 30epiratics npu Temneparypi 10 30° C npotsrom
oanoro nepiogy a0 3 wmicsuis. ITicns BumydeHHs 3 OXOJIO/DKYBAaHOrO cXoBHIA mpenapar Tpasumepa
3a00pOHAETLCS MOBEPTATH 10 HBOT0. DITAKOHM HEOBXITHO YTHi3yBaTH B KiHLI ULOTO 3-MicS4HOr0 nepioay
abo mics 3aKiHyeHHs TepMiHY MPHAATHOCTI, SKHil BKA3aHHiT Ha (hnakoHi. 3anexHo Bia TOrO, MO CTaHETHCS
panime. Ha kaprouniii kopo6ui B mom «He 3aCTOCOBYBATH Mic/ai» HEOOXiAHO 3amucatu Aaty s
3a3HAYEHHA JaTH YTHIi3auil.

Posuunn ans indysiit caig BukopucToByBaTn oJpasy nicng po3Be/ieHHs.

He sacrocosyiite npenapar Tpasumepa, sKm0 BM moMiTHIM Oyap-axi TBepAi wacTMHKHM aGo 3MiHy
3HeDapBIICHHA PO3YHHY Nepe]l BBeIeHHAM.

Jlikapceki 3ac06H He noBuHHi Gy TH yTHIi30BaHi 4epes cTivHi Boan abo noByTosi Biaxomu. Cnutaiite cBoro
(hapmanesTa sk yTunisyBatH npenapar, skuil Bam GibLIe He notpibe. Li 3axoau 10MOMOKYTE 3aXHCTHTH
HABKOJIMIIIHE Cepe10BHIILE.

6. Bvict ynakoBky Ta inma indopmauis

» Illo micTuTs npenapat Tpasumepa
Aitoua pevosuna — TpacTy3yma6. Oans GrakoH MicTHTS:

* 150 mr tpacty3symaGy, skwuit catix posunnuTH Y 7.2 MJI CTepUNIBHOT Boau s in'ekwiii abo

* 420 mr TpacTy3ymaby, skuit crin posununTH y 20w crepunbnol Boam A iH'eKuii.
OTpumanuii po3unH MicTHTE Npu6IH3HO 21 Mr/Mn TpacTy3symaby.
[HLWi iHrpeaieHTH BKIIOYAOTE L-rictuauny riapoxnopuy MoHoriapar, L-rictuans, caxapoay, nonicopbar
20 (E 432).
» Sk Burasgac npenapar Tpasnamepa i BmMicT ynakoBku
[lpenapar Tpasumepa sBise coGoro mopowok ans KOHUEHTpATy Ans po3uuHy ans indysii, sxwii
TMOCTA4AETBCA Y CKIAHOMY (rIakoHi 3 ryMOBOO npobkoio, i Mictuts 150 Mr aGo 420 MI" TpacTy3ymaby.
Topowok aBase coGoto Ginuit kopx. Koxkua Kopob6ka MicTHTE | ¢rakoH 3 [IOPOLIKOM.

Baacuuk peectpauiiinoro nocsiguenns
[1gaiizep Eypona MA EEIT
Bynesap-ne-na-ITnen 17

1050 Bproccens

beneris

Bupotuuk
Baer ®apmaceroTikans
Heo-Jleiin

Iesent
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Hns orpumansa Oyms-skoi iHdopmauii mpo ueit npemapar, Gyap nacka, 3B'EKITHCH 3 MicLIeBHM
NPEACTABHHKOM BJIACHHKA PEECTpaLiiiHOro nocsiq4eHHs.

Beabris

JIwkcembypr

Pfizer NV/SA

Ten.: +32 (0)2 554-62-11

Yecuka PecniyGaika
Pfizer, spol. s r.o.
Ten.: +420 283-00-41-11

Janisn
Pfizer ApS
Ten.: +45 44 20-11-00

Himeyunna
Pfizer Pharma PFE GmbH
Ten.: +49 (0)800 853-55-55

Bouarapis

IMdaiizep Jlrokcembypr CAPJI,
Kuon Beirapus

Ten.: +359 2 970 43-33

Ectonin
Pfizer Luxembourg SARL Eesti filiaal
Ten.: +372 666-75-00

I'penis
PFIZER EAAAZ AE.
Ten.: +30 210 67-85-800

Icnania
Pfizer S.L.
Ten.: +34 91 490-99-00

DpaHuin
Pfizer
Ten.: +33 (0)1 58 07-34-40

Xopearin
Pfizer Croatia d.o.o.
Ten.: +385 1 39-08-777

Kinp
PFIZER EAAAZ A E. (CYPRUS BRANCH)
TnA: +357 22-81-76-90

Yropmusa
Pfizer Kft.
Ten.: +36 1 488-37-00

MaasTa
Drugsales Ltd
Ten.: +356 21 41-90-70/1/2

Hinepaanan
Pfizer bv
Ten.: +31 (0)10 406-43-01

Hopgeris
Pfizer AS
Ten.: +47 67 52-61-00

ABCTpin
Pfizer Corporation Austria Ges.m.b.H.
Ten.: +43 (0)1 521-15-0

Monkma
Pfizer Polska Sp. z 0.0.
Ten.: +48 22 335-61-00

Hopryramxis
Laboratérios Pfizer, Lda.
Ten.: +351 21 423-55-00

Pymynis
Pfizer Roméania S.R.L
Ten.: +40 (0)21 207-28-00

CaoBenin

Pfizer Luxembourg SARL, Pfizer, podruznica
za svetovanje s podrocja farmacevtske
dejavnosti, Ljubljana

Ten.: +386 (0)1 52-11-400
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Ipnangin

Pfizer Healthcare Ireland

Ten.: +1800 63-33-63 (6e3xoruToBHHMiIT)
Ten.: +44 (0)1304 61-61-61

Icaangia
Icepharma hf,
Ten.: +354 540-80-00

ITania
Pfizer S.r.l.
Ten.: +39 06 33-18-21

Jatsisn
Pfizer Luxembourg SARL filiale Latvija
Ten.: +371 670-357-75

Jutea
Pfizer Luxembourg SARL filialas Lietuvoje
Ten.: +3705 251-40-00

Pecnytuaika Cnogenis
Pfizer Luxembourg SARL, organizaéna zlozka
Ten.: +421 2 3355 55-00

DinasHain
Pfizer PFE Finland Oy
Ten.: +358 (0)9 43-00-40

HIBenin
Pfizer AB
Ten.: +46 (0)8 550-520-00

Beanka Bpuranin
Pfizer Limited
Ten.: +44 (0)1304 61-61-61

Jata ocTaHHbLOro neperasay uporo JTHCTKa-BKaIaaku: MM/PPPP.,

Inwi gkepena ingopmanii

Hetansha indopmauis npo ueii JliKapchKHii 3aci6

JlikapcbkHX 3acobiB: http://www.ema.europa.eu

Texer uporo micTka-Bknaaku B nepexiani Ha Bei mou €C/EEI noc

areHTCTBA 3 JliIKapCLKUX 3acobiB.
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Hacrynna ingopmauis npusnavena rinpkn Al MeIHYHHX NPALIBHUKIB
[lpenapar Tpasumepa 1n1s BuyTpilHBOBeHHOrO 3aCTOCYBaHHA BUINYCKAETLCSA Y CTEPHIILHUX ANipOreHHHX
¢nakonax a1s ogHopasosoro BHKOPHCTaHHA (€3 KOHCepPBaHTIB.

Llei nikapcekuii 3acié HeobxinHo 36epiraty B 3aKpuTiii OpurinansHiii YNakoBUi 3a TeMneparypH Big 2 1o
8 °C B X0NOAMILHHKY.

3aneuarani ¢akonn npenapary Tpasnmepa MoxHa 3Gepiratu 3a Temnepatypu a0 30 °C npotsirom
€JIMHOTO Tepioay 10 3 Micauis. ITicas BHIIYYEHHA 3 OX0JI0/KYBAaHOIO CXOBHLLA Npenapar Tpasumepa
3abopoHA€ETBCA MOBepTaTH 10 OXOIIO/DKYBaHOrO CXOBHINA. Y TunisyiiTe npenapar micis 3aKiH4YeHHS LLOro
3-mica4HOrO Nepioay abo TepMiHy NPHAATHOCTI, 3a3HAaY€HOTO Ha ¢naxoHi, 3anexno Bia Toro, mwo
CTaHeTbCA paniwe. 3anuwite aaty «VTunisysatu 1o» Y BIANOBIAHOMY 10 HAa KAPTOHHi KopoGui.

[Ticns acentuunoro possenenns B PO34MHI 15 iH’exuil (posuun HaTpir XJIOPHJY 3 KOHLIEHTpalli€ro

9 mr/mn (0,9 %)) posunnu npenapary Tpasumepa a1st BHY TPilHbOBEHHOT iHys3ii 36epiraiots disuuny Ta
XIMiYHY CTabiNBHICTL NpOTAroM nepiofy a0 30 auiB 3a Temnepatypy Bia 2 10 8 °C Ta NPOTArOM

24 rozwmH 3a TemnepaTypu He Bume 30 °C,

3 MikpobionoriuHoi Touky 30py BigHOBIEHMIL PO3'HH Ta po3iuH npenapaty Tpasumepa 1114 indys3iii cuia
BHKOPHCTATH HeraiHo. Skuio npenapar ne BHKOPHCTOBYETbCA HEraifHO, KOPHCTYBay Hece
BIANOBIAANLHICTE 32 Yac Ta yMoBH iioro 30epiranHa 10 BAKOPHCTaHHS (323BHYail He Ginbiue 24 rOJIMHH 32
Temneparypu Bil 2 10 8 °C), Ko TilbKY BiIHOBICHHS Ta pO3Be/icHHs He BinOyBanucs B
KOHTPOJIEOBAHUX Ta BAMiIOBAHMX ACENTHYHUX YMOBAX.

[Mpouenypu BiHOBNeHHS Ta po3Benenns CJIi/t BAKOHYBATH i3 3aCTOCYBaHHAM HANEKHOT acenTuyHol
MeTouKkH. Heobxiano xuBaty Beix Heo6xixuux saxonis A5 3a6e3MeYeHHs CTePUILHOCT FOTOBHX
po3uuHiB. Ockinbku ueil nikapcekuii 3aci6 He MicTHTD KOIHHX aHTUMIKPOOHHX KOHCEepBaHTiB a6o
GakTepiocTaTHYHKX KOMOMIKHHX PEHOBHH, HEOOXIAHO JOTPHMYBATHCS ACENTHYHOT METOTHKH,

Acentuune NPHIrOTYBaHHA, 3'6€|f_)i]"aHHﬂ T4 NOBO/DKEHHS 3 NpenapaTom

ITia yac npurotysanus indysii npenapaty HeoOXiAHO TOTPUMYBATHCS ACENTHYHMX METOIB pobota.

[Ipurotysanns cnig saificHiosaty 3 JAOTPHMAHHAM 3a3HAYEHUX HUKYE BUMOT.

& [Tpurotysauns nounen 3xiiicuroBaty KBa/i(iKOBaHHit MepcoHan B acenTHYHNX yMOBax
BiZTIOBIIHO 110 NpaBuJ HaNeKHOT TNIPaKTHKH, 30KpeMa LIOJ0 aCeNTHYHOrO MPHIOTYBAHHSA
NapeHTepalbHUX Npenaparis.

- [Ipurorysanns Heo6xinHo 3xificHIoBaTH ¥ BUTSOKHIA wadi 3 1aminapuuM notokom abo B madi
GlonoriuHoi Gesneku 3 noTpUMaHHIM CTAHAAPTHHX 3ano0isHNX 3axX0Ais wog0 Ge3neuHoro
MMOBO/UKEHHA 3 BHY TPILIHEOBEHHUMM 3ac0BaMH.

. [Ticns npurotyBanus Heo6xinke Hanexue 36epiraHHs NPUroToBaHOro PO3YHHY [Is
BHYTPilIHBOBEHHOT iHAY3ii i3 3a6e3neuennam acenTuyHmx YMOB.

[Ticns acenTH4HOro BiNHOBIEHHS 33 JOMOMOrOIO BOJH JU1S iH’ €Ki (He BXOAUTD Y KOMITIEKT TIOCTABKH)

npenapar Tpasumepa 36epirae disuuny Ta XiMiyHy cTabinsHicTs npotarom 48 roaus 3a TEMMepPaTypH Bij
2 20 8 °C; BinHOBNEHMI PO3uMH 3a60POHAETECS 3aMOPOXYBaTH.

Tpazumepa nopomox ans KOHLUEHTpATy ANA pPO3YHHY 14 iHdY3iii o 150 mr

Heobxiano Bukopucrosysaru BILNOBIHY acenTuyxy TexHiky. Koxen ¢nakon 3 Tpasumepa no 150 mr
BIAHOBMOWTE i3 7,2 M CTEPH/IbHOI BOAM And iW'ekuiif (He BXoauTs 10 ynakoBku). He moxua
BHKOPHCTOBYBAaTH iHLIi PO3YHHHUKH IS BilHOBICHHS. OtpumyIoTs pasosy 103y PO34YHHY 006'emom 7.4
M, 10 MICTHTE MpuGaH3HO 21 Mr/Ma TpacTysymaby. Hagnmmmok 4% rapautye, mo 3asnauena no3a 150 mr
Moxe OyTn Biaibpana 3 koxkHOro rakoHy.
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Tpazumepa nopourok nis konuenTpary wis PO3UMHY s iHdYV3iii no 420 mr

Heobxinno BukopucroBysarn BIZNOBI/IHY acenTuuny Texmiky. Koxen ¢nakon 3 Tpasumepa 1o 420 mr
BIHOBMOIOTE i3 20 M cTepHiIbHOI BOAM UIs iH'exuiii (e BXOmUTH 10 ynakoeku). He moxua
BHKOPHCTOBYBATH IHLII PO3YMHHMKH IS BiJHOB/IEHHS. OTpuMyioTh pasoBy 203y po3unHy 06’ eMoMm 20,6
M1, IO MICTHTB NPHOIH3HO 21 MI/Ma Tpacty3ymaby. Haqmumoxk 5% rapaHTye, 110 3a3HaveHa Jo3a 150 Mr
Moxe O6yTH BigibpaHa 3 KOXHOro dnaxony.

Tpasumaepa, micTkicTs O6’em crepuasHoi Bomu s

(d1akony iH'eKuiii Orpumana KOHUEHTpallis
150 Mr y dnakoni + 7,2 Mn = 21 Mr/mn

420 Mr y dinakoni - 20 Mn -~ 21 mr/mn

[Tig 4ac BigHOBNEHHS 3 MIKAPCHKHM 3aC0BOM Tpasumepa ciin nosoauTHcs 3 obepexnicTio. Haamipae
CIIHIOBAHHA MiA Yac BiJHOBIEHHH a6o CTPYLIYBAHHS BiJHOBNEHOTO PO3YMHY MOXKe MPH3BECTH [0
3HMKEHHA KiIbKOCTi npenapary TpasuMepa, ska Mosxke Oyt Binibpana 3 pnaxony.

IHeTpyKUii 1ng BinHOBNEHHS:

1) 3a monomoroio crepunsHoro WIMPHLA MOBINBHO BBECTH HeoOXiaHHHA 06’em (AK 3a3HaveHO BHILE)
CTEPHJIBHOI BOAM 114 in'exuiil y rakoH, mo MicTHTB niodinisoBanuii npenapar Tpasumepa.
2) ins posunHeHHs obepexHO obepTaTh ¢akoH KOTHBATBHUMU pyxamu. HE CTPYILIYBATH!

Hegennke criimioBasHs npoaykTy npw BigHOBNEHH] € TIPHITY CTUMHUM. 3 METOI0 YHHKHEHHS 1[BOro jaiiTe
(pr1akoHy BiACTOATHCA MPOTArOM 61M3BKO 5 XBHIIHH. Binnosnennit npenapar Tpazumepa nosunen GyTu
Ge36apBHiM abo 61i10-KOPHYHEBATO-KOBTHM MPO30PHM PO3YMHOM, AKHMH NPAKTHYHO He MiCTHTH
BHIMMHX YaCTOYOK.

BusHaute HeoGxinnii 06'em posunmy:

. ATIA BBEJICHHS HABaHTAXYBANBHOI 03M TpacTysymaby 4 mr/kr macH Tina aGo noanbLIol
THAKHEBOT J103H TpacTy3ymaly 2 MI/KT MacH Tina:

06’em (M) = Maca Tina (kr) X 7038 (4 MI/Kr HABAHTAKYBATBEHA ab0 2 Mr/Kkr miaTpumyroua 103a
21 (Mr/Mn, KOHLEHTpALis BiAHOBIEHOrO pO34HHY)

. A4 BBEJICHHS HABAHTAXYBAILHOI 1031 TpacTysyMmaly 8 MI/Kr mMacy Tiia a6o noganssioi 3-
THXXHEBOI 1034 TpacTy3ymaby 6 Mr/Kr MacH Tina:

O6’em (M) = maea Tixa (xr) x 1o3a (8 Mr/kr HaBaHTaXYBATLHA a00 6 MI/Kr miATpUMYIOua 1033
21 (Mr/mM1, KOHLEHTpALLiS BiHOBIEHOrO PO3YHHY)

Heobxianmii 06’em posunny BiaGupaiors 3 ¢nakoHa i BEOASTE B inQy3iiinuit naker 3 nonisininxtopuzy,
noJieTuneHy, noninponineny a6o CTHICHBIHINAUeTaTY, a60 CKAAHMI aKoH, Mo MicTHTs 250 My 9 Mr/MIT
(0,9%) posunny matpito xnopuay. He crin BHKOPHCTOBYBAaTH PO3YHHH IIOKO3M. [H(y3iiinuii naker abo
¢nakon cnig obepexto nepeBepTaTH Wo0 nepemiliaTH posumH, 3anobiraroun YTBOPEHHIO MiHH.
Ilpenaparu 11a napentepanbHOro BBEEHHS TIEPEA 3aCTOCYBAHHAM HEOOXiHO Bi3yanbHO OrNAHYTH, W6
TNEPEeCBIAYUTHCA y BIACYTHOCTI MEXaHIYHHX TOMILIOK i 3MiHH 3abapenenns. ludysiiinnit po3uns ciin
BBOJIATH Bifipa3sy K MiC/Is PUrOTYBAHHS.
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